———r
—

e L St o

Manual 2: Parts Reference

1150 /1155

Tub Grinder

(For Serial Number 23-2-HJ-0191 & Up)

ProbucT INFORMATION

DURATECH INDUSTRIES INTERNATIONAL INC.

4 DURATECH'
4 INDUSTRIES PO Box 1940, JamestowN, ND 58402-1940
TeL: (701) 252-4601 ¢ Fax: (701) 252-0502

0500137 - May 2018 WWW.DURATECHINDUSTRIES.NET ® WWW.HAYBUSTER.COM



®

A Tradition of Innovation Since 1966



4 K 'ﬁ--‘. ‘_‘LQ A
15 87
N ®
A AR f |
N AN
5 ,p(.' q 3
ﬁ’{\ % ﬂ:y'
A RS

1150 /1155

Tub Grinder

Manual 2:
Parts Reference
(For Serial Number 23-2-HJ-0191 & Up)

DuraTech Industries International Inc. (DuraTech) has made every effort to assure that this
manual completely and accurately describes the operation and maintenance of the 1150™ /
1155™ Haybuster Tub Grinders as of the date of publication. DuraTech reserves the right to
make updates to the machine from time to time. Even in the event of such updates, you should
still find this manual to be appropriate for the safe operation and maintenance of your unit.

This manual, as well as materials provided by component suppliers to DuraTech are all
considered to be part of the information package. Every operator is required to read and
understand these manuals, and they should be located within easy access for periodic review.

@DUﬁA’TEGH® & @”S’fﬂg are registered trademarks of Duratech Industries

International, Inc.




®

A Tradition of Innovation Since 1966



FOREWORD

- e 5 () Sy \{ijmﬂiﬂﬁ —%Z @

Foreword

All personnel must read and understand the following sections before operating the
1150/1155 Haybuster Tub Grinders.

* Foreword and Section 1, important safety information.

* Section 3, “Machine operation,” which explains normal operation of the
machine.

e Section 3.1, “Pre-Operation Inspection”.

Appropriate use of unit

The 1150/1155 Haybuster Tub Grinders are designed to grind material into more
palatable or manageable rations for your operation. It has multiple uses:

1. Grind most types of hay
* Big round bales
¢ Loose hay
e Square bales
2. Grind most types of grain
e Ear corn
¢ Shell corn
* High moisture corn

¢ Most small grains

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



TABLE OF CONTENTS

3. Grind most types of crop residue
e Stover
o Straw
4.  Grind various sizes
e Screens are available from 1/8” to 8”

¢ Combine screen sizes to get desired cut

Operator protection

As with all machinery, care needs to be taken in order to insure the safety of the
operator and those in the surrounding area.

operator and those in the surrounding area. Operators and those observing the
operation of the 1150/1155 Haybuster Tub Grinder are recommended to wear

i WARNING: The OPERATOR IS RESPONSIBLE for the safety of the
head, eye, and ear protection, No loose clothing is allowed.

ii 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



i -‘éi."(ﬁia/ 3 At AN
BleELl ) TABLE OF CONTENTS

PART 2: PARTS REFERENCE ........cuuuuiiiiniinsnensnenssnenssnecssneesssesssseessacees 1
MAINFRAME ASSEMBLY THRU S.N. 0278 .....ccoiiiiiiiiiiiiciiniieicce 2
MAINFRAME ASSEMBLY - DETAILSA & B ...oooiiiiiieiiiiccccecceee 4
MAINFRAME ASSEMBLY - LOADER OPTION THRU S.N. 0278.................... 6
MAINFRAME ASSEMBLY S.N. 0279 THRU 0305 ....cccccovieniiiiienecnienieeene 8
MAINFRAME ASSEMBLY S.N. 0306 THRU 0335.....cccoiiiiiiinininieicncneeens 10
MAINFRAME ASSEMBLY S.N. 0336 AND UP ......ccccoiniiiiiiinicieneeees 12
CHASSIS SUBASSEMBLY - 1155 - FRONT ..o 14
CHASSIS SUBASSEMBLY - 1155 - REAR....cccoiiiiiiiininicicnccecceeee 16
AXLE AND TIRES .....ioiiiiiiinteee ettt 18
PLATFORM ASSEMBLY - S.N. 23-2-HJ-0191 THRU 23-2-1J-0231.................. 20
PLATFORM ASSEMBLY - S.N. 23-2-1J-0232 & UP....ccceoiviviiiininiecncncen, 22
TUB ASSEMBLY - S.N. 23-2-HJ-0191 & UP ..cocciiiiiiiiiicieeieeeeees 24
TUB DRIVE ASSEMBLY ...coiiiiiiiiiiiiiiccceeeee e 26
TUB ROLLER ASSEMBLY ....ooiiiiiiiiiiieieninectct ettt 28
PRESSURE ROLLER ASSEMBLY ....cceoiiiiiiiiiiiiiniceeeeteecreeeseeeeesie e 30
ROTOR ASSEMBLY (S.N. 0191 THRU 0305) .....ccocoviiiiiiniiiiiiiccciccieeeeee 32
ROTOR ASSEMBLY (S.N. 0306 & UP)....ccceviiiiiiniiiciinineeecnereeeeesie e 34

1150 ROTOR BOX ASSEMBLY S.N. 0147 THRU 0211 1155 ROTOR BOX
ASSEMBLY S.N. 0147 AND UP...c..coiiiiiiiiiiiintetceniteeeeeseeeee e 36

1150 ROTOR BOX ASSEMBLY S.N. 0212 AND UP...ccocciniriiiininieiincncnens 38

1150 36” BELLY CONVEYOR ASSEMBLY S.N. 0147 TO 0211

1155 36” BELLY CONVEYOR ASSEMBLY ALL.......ovooooveeereeeeeeereeeseeree. 40
1150 BELLY CONVEYOR ASSEMBLY S.N. 0212 THRU 0231 ....covvvvverreeen.... 42
1150 BELLY CONVEYOR ASSEMBLY S.N. 0232 THRU 0254 .......oovvrrvveen... 44
1150 BELLY CONVEYOR ASSEMBLY S.N. 0255 THRU 0282 ......vvveorrreeen.... 46
1150 BELLY CONVEYOR ASSEMBLY S.N. 0283 THRU 0305 ......ovvvvcrereeen.... 48
1150 BELLY CONVEYOR ASSEMBLY S. N. 0306 & UP....ccovvveoeveeereereren, 50
BELLY AUGER OPTION ... eeeee s eee e essee e 52
LOWER DISCHARGE CONVEYOR ASSEMBLY S.N. 0167 THRU 0211 ....... 54

LOWER DISCHARGE CONVEYOR ASSEMBLY S. N. 0212 THRU 0254 ... 56
LOWER DISCHARGE CONVEYOR ASSEMBLY S. N. 0255 THRU 0305... 58

LOWER DISCHARGE CONVEYOR ASSEMBLY S.N. 0306 & UP.............. 60
UPPER DISCHARGE CONVEYOR ASSEMBLY S.N. 0127 TO 0211.............. 62
UPPER DISCHARGE CONVEYOR ASSEMBLY S.N. 0212 THRU 0254......... 64
UPPER DISCHARGE CONVEYOR ASSEMBLY S.N. 0255 THRU 0305.......... 66
UPPER DISCHARGE CONVEYOR ASSEMBLY S.N. 0306 & UP.................... 68
MATERIAL SLIDE ASSEMBLY S.N. 0127 AND UP ..c..cociviiiiiniininiecncnceens 70
OVERSIZE LOAD ASSEMBLY ..ottt 72
CONTROL PANEL FRAME ASSEMBLY THRU S.N. 0278......cccccooeniiniennanne 74

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE iii



TABLE OF CONTENTS

TOP CONTROL PANEL ASSEMBLY THRU S.N. 0278.....cccccoviriiniiniiriennene 76
BOTTOM CONTROL PANEL ASSEMBLY THRU S.N. 0278 ....c..ccccecvenenennnns 78
CONTROL PANEL FRAME ASSEMBLY S.N. 0279 & UP.....ccccocvviviiiiinn 80
CAT TIER 3 CONTROL PANEL 5400903 ......cccccoviiriimiinienieneenecneeneeeeeeeeee 83
REAR AUXILIARY CONTROL PANEL ASSEMBLY - THREE SWITCH ....... 84
REAR AUXILIARY CONTROL PANEL ASSEMBLY - FOUR SWITCH.......... 85
ENGINE SHROUD ASSEMBLY - 475, 540 & 630 HP......c.cocveviiiiiiiiiiie 86
ENGINE SHROUD ASSEMBLY - 475, 540 & 630 HP - DETAIL A.................. 87
ENGINE SHROUD ASSEMBLY - 475, 540 & 630 HP - DETAILS B-E ............ 88
ENGINE SHROUD ASSEMBLY -475, 540 & 630 HP - PARTS LIST ............... 89
ROTARY SCREEN ASSEMBLY .....oottiiiiiniiniiieieniteeetesttee et 90
ENGINE DUCTING - 475 AND 540 HP ENGINES .....ccccocioiiiininiieineieeens 92
630 HP EXHAUST BRACKET S.N. UP TO 0305 ...c..coooviniiniiiinicnecneceieeee 94
630 HP EXHAUST BRACKET S.N. 0306 & UP......ccccecvininiriiininecicncnceeene 96
BATTERY BOX ASSEMBLY ...cooiiiiiiiiiiicceente e 98
BATTERY BOX ASSEMBLY - HOOD LOADER .......cccccociiniiniiniiiiecieeee. 100
DRIVE LINE ASSEMBLY - 475 HP...oovoiiiiiiiiiiiceecccecce e 102
DRIVE LINE ASSEMBLY — 540 HP AND 630 HP.......ccoovviiiniiiiiien 104
HYDRAULIC CONVEYOR VALVE 4000208.........cccccooteneenienienienieneeneeenees 106
HYDRAULIC PARTS - TUB VALVE 4000207 .......cccccccoimerieineneeicneneeeenn 107
HYDRAULIC AUXILIARY VALVE 4000210 .......ccceoeniininieineeeeeeeeeeeene 108
HYDRAULIC MANIFOLD BLOCK VALVE 4000211 ....ccccoccevienieniiieieenen. 109
HYDRAULIC AUXILIARY VALVE 4000503 .......cccoeoveninirieieneneeieneneeneenn 110
HYDRAULIC CYLINDER PARTS ..o 112
ORBIT MOTOR ...ttt 114
HYDRAULIC OIL TANK ASSEMBLY ...c..oouiiiiiininicienieneeeeeneeeeeie e 116
FUEL TANK ASSEMBLY - 1155 ONLY ..cciiiiiiiiiieieieeeeeceeeeee 118
FUEL TANK ASSEMBLY OPTION - T150..c..cccciiiiiiiiiniinieneeneeeeecieeeen 120
HYDRAULIC TUBE CLAMP ASSEMBLY .....cccoiiiiiiniininiecnenecceseeeene 122
FUEL COOLER ..ottt e 124
HYDRAULIC OIL COOLER THRU S.N. 0278 ...c..eooiiiiiiinienieneenieecieeeen 126
HYDRAULIC OIL COOLER S.N. 0279 & UP.......cccecvirimiriiinineeicneneeeenn 128
475 CLUTCH WITH FLUID COUPLER OIL COOLER.........cccccceevveiiriiinene 130
540 & 630 CLUTCH WITH FLUID OIL COUPLER S.N. 0191 THRU 0254... 132
540 & 630 CLUTCH WITH FLUID OIL COUPLER S.N. 0255 & UP.............. 134

HYDRAULIC PUMP LOCATION WITH NO LOADER
THRU SN 23-2-1J-0231 .cuiiiiiieeeeeeeeee ettt s 136

HYDRAULIC PUMP LOCATION WITH NO LOADER
SN 23-2-10-0232 & UP....ooiiiiiiieieieieceest ettt 138

HYDRAULIC PUMP LOCATION WITH LOADER
THRU SN 23-2-1J-0231 .cuiiiiiieeeeeeeeeee ettt 140

iv 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



i -‘éi."(ﬁia/ 3 At AN
BleELl ) TABLE OF CONTENTS

HYDRAULIC PUMP LOCATION WITH LOADER

SN 23-2-10-0232 & UP....ooiiiiiiiiiieee e 142
LOADER PUMP THRU SIN. 0282 ...ttt 144
LOADER PUMP SIN. 0283 & UP....coieiiiiiiiiciiiieciecneeeese e 146
LOADER PILOT THRU S.N. 0282 ....ccciiiiiiieieiiiieieieieseeeee e 148
LOADER PILOT S.N. 0283 & UP ...coiiiiiiiiiiieeeceeececeeeeeeeeee 150
DISCHARGE CONVEYOR MOTOR ....cc.cociviiiiiiniiiiienecieeneeeeee e 152
LIFT & FOLD CYLINDERS......ccooiiiiiiiini ettt 154
MANIFOLD VALVE BLOCK ..ottt 156
CONVEYOR SWING CYLINDERS .....coiiiiieiininieienienececenie e 158
BELLY CONVEYOR MOTOR .....ccccociiiiiiiniiiiiiiieceeseeee e 160
TUB TILT CYLINDER ....cooiiiiiiiie et 162
AUXILIARY VALVE FITTINGS THRU S.N. 0278......cocenirieiinineeicneneeeenn 164
AUXILIARY VALVE FITTINGS S.N. 0279 & UP ....cccoeoviviiiiiiiiieienicees 166
CONVEYOR RUN VALVE THRU S.N. 0278.....cccieiieiieieieneenieeeeieeieeeeen 168
CONVEYOR RUN VALVE S.N. 0279 & UP ..c.oooiriiiiiiniiiciinceiecncnieeeen 170
1150 PRESSURE GUAGES THRU S.N. 0278 1155 PRESSURE GUAGES .... 172
1150 PRESSURE GUAGES S.N. 0279 & UP..cc.ooviiiiiiiiiiiiiiicieeececeeeceen 174
TUB DRIVE MOTOR THRU S.N. 0278 ...ccoeeieiiiiniieienienenieeneeeeeee e 176
TUB DRIVE MOTOR S.N. 0279 AND UP.....ccccooiiiiiiiiniiiiiececeeee, 178
GOVERNOR VALVE ...ttt 180
AUXILIARY VALVE THRU S.N. 0278.....couiiieiiniinieienieneeeeeneeeeeeie e 182
AUXILIARY VALVE SN. 0279 & UP ....coiiiiiiiiiicieececeen e 184
HYDRAULIC OIL TANK A..c..oiiiiiiieeene ettt 186
HYDRAULIC OIL TANK B ..cooiiiiiiiiiiiiiecteteceeseetee e 188
GRAPPLE LOADER .......ooiiiiiiiiiieeneeeenteee e 190
CONVEYOR RUN VALVE WITH REVERSE THRU S.N. 0278........cc.cccceue. 192
CONVEYOR RUN VALVE WITH REVERSE S.N. 0279 & UP .....cc.ccccoveueee. 194
BELLY CONVEYOR MOTOR WITH REVERSE THRU S.N. 0278................ 196
BELLY CONVEYOR MOTOR WITH REVERSE S.N. 0279 & UP.................. 198
AUGER HYDRAULICS WITH FLOW CONTROL - OVERVIEW.................. 200
AUGER HYDRAULICS WITH FLOW CONTROL - DETAILA ..................... 201
AUGER HYDRAULICS WITH FLOW CONTROL - DETAIL B...................... 202
AUGER HYDRAULICS WITH FLOW CONTROL - DETAIL C..................... 203
AUGER HYDRAULICS WITH FLOW CONTROL - PARTS LIST ................. 205
CONVEYOR HYDRAULIC CIRCUIT ....c.ooooiiiiiiiiiiieiieieeieeieeieeeeeeieeeen 206
HAY GUIDE HYDRAULIC CIRCUIT ......cociiiiiiiiniiieienenieeneeeceeie e 207
TUB HYDRAULIC CIRCUIT ...coooiiiiiiiiiiiieieicreeeeeeese e 208
24V STANDARD SCHEMATIC ......cooiiiiiiiiiniinienieciecsececse e 208
MAIN HARNESS — LOADER PANEL (5700698).....cc.ccccvvtrieneneneeieneneeeenn 208
MAIN HARNESS — CONTROL PANEL (5700758) ....c.coceverieieininienieieinennns 208
REMOTE RADIO SCHEMATIC ......cciiiiiiiiniiniiieeeececneeseeieeeeie e 209

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



TABLE OF CONTENTS

MAIN HARNESS - MACHINE (5700759-761) ..cceevuveiiiiniiiieeneneeceseeene 210
LIGHTS & SENSOR HARNESS (5700760-762) ...c.cecvevuimerieinineeieneneeeenn 210
LOADER HARNESS - CONTROL PANEL (5700763) ......ccccveevrininieieinennene 210
LOADER HARNESS ENGINE - ENGINE SECTION (5700764)........cc.c...... 210
WIRING COMBINATIONS FOR RADIO & LOADER OPTIONS .................. 210
WIRING HARNESSES ...ttt 210
CATERPILLAR TIER 3 CONTROL PANEL JUMPER .......c.cccccceviiiiiiinee. 211
LOADER CAB SCHEMATIC .......cociiiiiiiinieiciiieeereteseetee e 212

5700775 POWER HARNESS, 1 RELAY & 5700786
1150/1155 POWER HARNESS ..ot 213

5700776 POWER HARNESS, 2 RELAYS & 5700787 1150/1155 GRAPPLE
LOADER POWER HARNESS ....cccooiiiiiiiiiiceece e 214

5700770 KPTO CLUTCH STANDARD MACHINE & 5700822 KPTO CLUTCH

EXTENDED MACHINE .......cccoiiiiiiiiiiccceee e 215
5700769 KPTO COUPLER PANEL......cccoociiiiiiiiiiieceeeeeeeeeeeeeeee 216
R100E STANDARD RADIO HARNESS (5700774)...c..coeririenineneeieneneenenn 217
WIRING HARNESS FOR TAIL LIGHTS .....cccoiiiiiiiiieeeceeee 218
FLUID COUPLER SCHEMATIC .....ccooiiiiiiniiniiniieieeeeeeeseeeeeeee e 219
T150 LADDER ...ttt 220
CAT CONNECTIONS ..ottt 221
CONVEYOR RAISE AND SWING.....cccoiiiiiiiiiiiiieieieeieeieeieeieeeere e 222
LIGHTS, RADIATOR SCREEN MOTOR, FUEL GUAGE..........cccccccevnennnnn 223
TUB TILT, CONVEYOR FOLD ......ccieiiiiiiiiiiiiiiiceeeceeee e 224
TUB CONVEYOR FWD/REV #1 ..ottt 225
TUB CONVEYOR FWD/REV #2 ..ottt 226
5701028 KPTO CLUTCH MACHINE .........cccooiiiiiiiiiniceeeeeen 227
5701029 POWER HARNESS ... 228
5701030 GRAPPLE LOADER POWER HARNESS.......ccccooieiiiniiininceee, 229
5701033 POWER HARNESS....c.oooiiiiiiiieeceeee e 230
OMNEX RADIO REMOTE CONTROL ......ccccociiiiiiiiiiiieieieeeeeceeeeeeen 231
UNIVERSAL AIR BRAKE PARTS .....oociiiiiiiiiiniictceneeeccseetee e 232
UNITED STATES AIR BRAKES ......cciiiiiiiieiiceee e 234
GRAIN HOPPER ASSEMBLY (OPTIONAL)....cccevtiieiinineeieneneeeeeneeenen 236
SCREEN RACK (OPTIONAL) S.N. UPTO 0166.......ccccocercerueninieeceeninnenne. 240
SCREEN RACK (OPTIONAL) S.N. 0167 AND UP ......ccccovivviiiieiciinieenee. 242
MILL GRATE AND GEYSER PLATE ASSEMBLY (OPTIONAL).................. 244
MAGNETIC ROLLER ASSEMBLY (OPTIONAL) ..ccocoiniiieiininceicceceene 246
MATERIAL GUIDE ASSEMBLY (OPTIONAL) .....cccciviiniiiiininericieiecne 248
HAY GUIDE PARTS (OPTIONAL) ...oootiiiiiiiieieeeeeeeeee e 250

vi 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



TABLE OF CONTENTS

HAY GUIDE HYDRAULIC CYLINDER (OPTIONAL)....ccceveniriiiiineeene 252
HAY GUIDE HYDRAULIC VALVE BLOCK (OPTIONAL).......ccccecvenininnnenn 253
GRAPPLE LOADER CAB - LOADER OPTION .....ccccccoviiiiiiiininieienienieenee. 254
GRAPPLE STOP - LOADER OPTION ....cccooiiiiiiiiiiiieieeiceeeeceeeeeeeen 256
CAB LADDER ASSEMBLY - LOADER OPTION THRU S.N. 0231............... 258
CAB LADDER ASSEMBLY - LOADER OPTION S.N. 0231 & UP ................ 260
CAB SWITCHES AND GAUGES - LOADER OPTION......c..cccccevienieniiieennen. 262
HAY FORK ASSEMBLY - LOADER OPTION .....cccccoenininiiniininecicneneeene 264
GRAPPLE LOADER REST - LOADER OPTION .......ccccooiiiiiiiiniceenienieeenee. 266
LEG EXTENSION - LOADER OPTION .....cccccoiiiiiiiiiiinienieneeneeeeeeeeeen 268
4704135 HOOD LOADER POWER UNIT KIT ......cccocenininiiinineeicnenceeenn 270
HARNESS FOR 4704135 HOOD LOADER POWER UNITKIT ..................... 273
DECALS ..ttt 274
1150/1155 WEAR PARTS...c..ooiiiiierceeeectce et 276
1150/1155 TUB GRINDER DOCUMENTATION COMMENT FORM.............. 277
APPENDIX A SCHEMATIC FOLDOUTS 279
TUB HYDRAULIC CIRCUIT ....coioiiiiiiiiiiiiiieeeeeeee e FO-1
24V STANDARD SCHEMATIC .......c.ccoiiiiiiiiniinieieeneeeeee et FO-2
MAIN HARNESS - LOADER PANEL (5700698) ......ccccevevieiiiininiicieenne FO-3
MAIN HARNESS - CONTROL PANEL (5700758) ...ccccovereevinineeicnienieeeenen FO-4
MAIN HARNESS - MACHINE (5700759-761) ..c.cocveeviniiiiiininicieieneeenne. FO-5
LIGHTS AND SENSOR HARNESS (5700760-762)......cccccceueevrininiraiaennnn FO-6
LOADER HARNESS - CONTROL PANEL (5700763) ...cccccoevirieieniniennenne. FO-7
LOADER HARNESS - ENGINE SECTION (5700764).......ccccocevvvevvenininnenne. FO-8
WIRING COMBINATIONS FOR RADIO AND LOADER OPTIONS........... FO-9
MAIN HARNESS - CONTROL PANEL (5701025)..c..cccevenineiiiniineneenenn FO-10
CONTROL PANEL (570103 1) ..cveviteieiinieeeeienieeeeeesiesieeteee e FO-11
LOADER OPTION - HARNESS (5701032)....cccoeiieiiininiiiiiiiieiccieees FO-12

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE vii



viii

TABLE OF CONTENTS

(HAYBUSTER'

Sound Pressure Level and Sound Power Level Information

The Duratech Industries International, Incorporated Model 1150 Sound Pressure and

Sound Power Levels per EN ISO 11202 are as follows:

Model No: 1150 | Serial No: 29-2-11J-0200 Year of Construction: 2011
Operating Idle

L, Am (Operator Position) 100 dB (A) 88 dB (A)

L,am (Bystander Position) 97 dB (A) 82 dB (A)

Peak C-weighted instantaneous SPL in the Operator’s 104 dB (c) -

position L cpeak

Sound power emitted where the equivalent continuous A- 10.0 Bel -

weighted SPL exceeds 80 dB (A).

The average difference between the extraneous noise Loam A=9dB (A)

level and the sound intensity level at each measuring point

is:

Ambient Correction Factor K3A calculated according to EN 4 dB( A)

ISO 11204 Appendix A.

Measurements were made at a height of 1.5 m and 1 m from the Operator Position and all

four sides of the equipment.

The figures quoted are emission levels and are not necessarily safe working levels. While
there is a correlation between the emission and exposure levels this cannot be used reliably

to determine whether or not further precautions are required.

Factors that influence the actual level of exposure of the workforce include characteristics of
the work room, the other sources of noise, etc. such as the number of machines and other
adjacent processes. Also, the permissible level of exposure can vary from country to country.

This information, however, will enable the user of the machine to make a better evaluation of

the hazard and risk.

- Duratech International
: Industries, Incorporated

3780 Hwy 281 SE
e

———— | Jamestown, ND 58401
T USA

¢

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE




(HAYBUSTER

1150 /1155

Tub Grinder

(For Serial Number 23-2-HJ-0191&Up)

Part 2:
Parts Reference



0278

MAINFRAME ASSEMBLY THRU S.N.

3 Y130 1%
07 Uy

vl

S

e i
S S SN
SIS
L
S

LRI
(R

[l
0¢

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER



MAINFRAME ASSEMBLY THRU S.N. 0278

ITEM PART QTY. PART DESCRIPTION
1 4200122 2 RAD\HYD\KPTO19\DCS20\24V
2 4501527 2 DECK\SRV\RTR
3 4501528 2 DECK\SERV\RTR
4 4501531 2 FNDR\TRK\1150
5 4501560 1 DECK\SEVR\ENG
6 4501561 2 STEP\SERV\ENGINE
7 4501562 1 DECK\SEVR\ENG
8 4501727 2 BRKT\FNDR
9 4501728 1 BRKT\FNDR
10 4501729 1 MNT\FNDR\
1 4501732 1 LDDR\SERV\RTR
11a 4501742 LDDR\SERV\RTR\2STEP
12 4501776 1 LDDR\SERV\RAD\STEP\2\16”
12a 4502000 LDDR\SERV\RAD\STEP\2
13 4501777 1 FRM\MAIN (FOR SN UP TO 0211)
13a 4502033 1 FRM\MAIN\1150 (FOR SN 0212 &UP)
14 4501922 1 BRKT\GAUGE
15 4502030 1 WALKWAY\FRONT\1150
16 4502078 1 CHNNL\BRKT\RAD\KPTO (THRU SN 0231 WITHOUT LOADER)
16a 4502568 CHNNL\BRKT\RAD\KPTO
17 4502079 1 CHNNL\BRKT\RAD\KPTO (THRU SN 0231 WITHOUT LOADER)
17a 4502569 CHNNL\BRKT\RAD\KPTO
18 4502080 1 BRKT\RAD\KPTO (THRU SN 0231 WITHOUT LOADER)
18a 4502570 BRKT\RAD\KPTO
19 4502094 1 WALKWAY\FRONT\1150
20 4800003 75 BOLT\HEX\3/8X1
21 4800013 4 BOLT\HEX\5/16X1
22 4800098 10 BOLT\HEX\3/8X1-1/4\NC
23 4800100 8 BOLT\HEX\5/8X4
24 4900002 95 NUT\HEX\3/8\NC
25 4900003 4 NUT\HEX\5/16\NC
26 4900012 8 NUT\TPLCK\5/8\NC
27 5000001 157 WASH\FLAT\3/8
28 5000002 24 WASH\FLAT\5/8
29 5000019 95 WASH\LOCK\3/8
30 5000022 4 WASH\LOCK\5/16
31 6100005 8 SPRNG\.2490T\13/16ID\1-5/160D
32 4100144 1 CYL\HYD\X30\1-3/4 ROD\CLEVIS ENDS\O-RING PORTS
NOT SHOWN
4500737 1 STOP\CYL\PLFRM
4703712 1 PIN\PLFRM\TILT_CYL
4800046 1 PIN\CLEVIS\3/4X3
4800107 1 PIN\HAIR\1/8(#9)

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



MAINFRAME ASSEMBLY - DETAILS A & B

DETAIL 8

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



MAINFRAME ASSEMBLY - DETAILS A & B

ITEM PART QTY. PART DESCRIPTION
1 4200122 2 RAD\HYD\KPTO19\DCS20\24V
2 4501527 2 DECK\SRV\RTR
3 4501528 2 DECK\SERV\RTR
4 4501531 2 FNDR\TRK\1150
5 4501560 1 DECK\SEVR\ENG
6 4501561 2 STEP\SERV\ENGINE
7 4501562 1 DECK\SEVR\ENG
8 4501727 2 BRKT\FNDR
9 4501728 1 BRKT\FNDR
10 4501729 1 MNT\FNDR\
1 4501732 1 LDDR\SERV\RTR
11a 4501742 LDDR\SERV\RTR\2STEP
12 4501776 1 LDDR\SERVA\RAD\STEP\2\16”
12a 4502000 LDDR\SERV\RAD\STEP\2
13 4501777 1 FRM\MAIN (FOR SN UP TO 0211)
13a 4502033 1 FRM\MAIN\1150 (FOR SN 0212 &UP)
14 4501922 1 BRKT\GAUGE
15 4502030 1 WALKWAY\FRONT\1150
16 4502078 1 CHNNL\BRKT\RAD\KPTO (THRU SN 0231 WITHOUT LOADER)
16a 4502568 CHNNL\BRKT\RAD\KPTO
17 4502079 1 CHNNL\BRKT\RAD\KPTO (THRU SN 0231 WITHOUT LOADER)
17a 4502569 CHNNL\BRKT\RAD\KPTO
18 4502080 1 BRKT\RAD\KPTO (THRU SN 0231 WITHOUT LOADER)
18a 4502570 BRKT\RAD\KPTO
19 4502094 1 WALKWAY\FRONT\1150
20 4800003 75 BOLT\HEX\3/8X1
21 4800013 4 BOLT\HEX\5/16X1
22 4800098 10 BOLT\HEX\3/8X1-1/4\NC
23 4800100 8 BOLT\HEX\5/8X4
24 4900002 95 NUT\HEX\3/8\NC
25 4900003 4 NUT\HEX\5/16\NC
26 4900012 8 NUT\TPLCK\5/8\NC
27 5000001 157 WASH\FLAT\3/8
28 5000002 24 WASH\FLAT\5/8
29 5000019 95 WASH\LOCK\3/8
30 5000022 4 WASH\LOCK\5/16
31 6100005 8 SPRNG\.2490T\13/16ID\1-5/160D
32 4100144 1 CYL\HYD\X30\1-3/4 ROD\CLEVIS ENDS\O-RING PORTS
NOT SHOWN
4500737 1 STOP\CYL\PLFRM
4703712 1 PIN\PLFRM\TILT_CYL
4800046 1 PIN\CLEVIS\3/4X3
4800107 1 PIN\HAIR\1/8(#9)

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



MAINFRAME ASSEMBLY - LOADER OPTION THRU S.N. 0278

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



MAINFRAME ASSEMBLY - LOADER OPTION THRU S.N. 0278

ITEM PART QTY. PART DESCRIPTION
1 4501527 2 DECK\SRV\RTR
2 4501528 2 DECK\SERV\RTR
3 4501531 2 FNDR\TRK\1150
4 4501727 4 BRKT\FNDR
5 4501728 3 BRKT\FNDR
6 4501729 1 MNT\FNDR\
7 4501776 1 LDDR\SERV\RAD\STEP\2\16”
7A 4502000 LDDR\SERV\RAD\STEP\2
8 4501777 1 FRM\MAIN (FOR SN UP TO 0211)
8A 4502033 1 FRM\MAIN\1150 (FOR SN 0212 & UP)
9 4501822 1 WALKWAY\SERV
10 4501825 2 FNDR\TRK\1150
11 4501922 1 BRKT\GAUGE
12 4502019 1 LDDR\SERV\RTR
13 4502020 1 BRKT\STEP
14 4502021 1 ASSY\BOX\BATTERY\525
15 4502030 1 WALKWAY\FRONT\1150
16 4502570 1 BRKT\RAD\KPTO
16A 4502568 1 CHNNL\BRKT\RAD\KPTO
16B 4502569 1 CHNNL\BRKT\RAD\KPTO
17 4100144 1 CYL\HYD\X30\1-3/4 ROD\CLEVIS ENDS\O-RING PORTS
NOT SHOWN
4500737 1 STOP\CYL\PLFRM
4703712 1 PIN\PLFRM\TILT_CYL
4800046 1 PIN\CLEVIS\3/4X3
4800107 1 PIN\HAIR\1/8(#9)

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



MAINFRAME ASSEMBLY S.N. 0279 THRU 0305

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



MAINFRAME ASSEMBLY S.N. 0279 THRU 0305

ITEM PART QTY. PART DESCRIPTION

1 4501527 1 DECK\SRV\RTR

2 4501528 3 DECK\SERV\RTR

3 4501790 1 PL\END\BOX\CYL\REAR
4 4501822 1 WALKWAY\SERV

5 4502020 2 BRKT\STEP

6 4502033 1 FRM\MAIN

7 4502046 1 PLAEND\BOX\CYL\FRONT
8 4502568 1 CHNNL\BRKT\RAD\KPTO
9 4502569 1 CHNNL\BRKT\RAD\KPTO
10 4502570 1 BRKT\RAD\KPTO\1150

1 4502761 2 LDDR\RAD

12 4502762 1 WALKWAY\RAD

13 4502763 1 WALKWAY\RH

14 4502767 1 RAIL\HAND\REAR

15 4502793 4 BRKT\LDDR\BRACE

16 4800003 57 BOLT\HEX\3/8X1

17 4800082 4 BOLT\HEX\1/2X1-1/2

18 4800098 1 BOLT\HEX\3/8X1-1/4\NC
19 4900001 4 NUT\HEX\1/2\NC

20 4900002 58 NUT\HEX\3/8\NC

21 5000001 84 WASH\FLAT\3/8

22 5000019 58 WASH\LOCK\3/8

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



10

MAINFRAME ASSEMBLY S.N. 0306 THRU 0335

1150/1155 HAYBUSTER TUB GRINDER

(g
(]

o
()

PARTS REFERENCE



MAINFRAME ASSEMBLY S.N. 0306 THRU 0335

ITEM PART QTY. PART DESCRIPTION

1 4501527 1 DECK\SRV\RTR

2 4501528 3 DECK\SERV\RTR

3 4501790 1 PL\END\BOX\CYL\REAR

4 4501822 1 WALKWAY\SERV

5 4502020 2 BRKT\STEP

6 4502033 1 FRM\MAIN

7 4502046 1 PLAEND\BOX\CYL\FRONT

8 4502568 1 CHNNL\BRKT\RAD\KPTO\1150
9 4502569 1 CHNNL\BRKT\RAD\KPTO\1150
10 4502570 1 BRKT\RAD\KPTO\1150

1 4502762 1 WALKWAY\RAD

12 4502763 1 WALKWAY\RH

13 4502767 1 RAIL\HAND\REAR

14 4502793 8 BRKT\LDDR\BRACE

15 4502812 4 LDDR\SERV

16 4502813 12 MNT\FRM\GRDR\TRUCK

17 4800003 65 BOLT\HEX\3/8X1

18 4800082 8 BOLT\HEX\1/2X1-1/2

19 4800098 1 BOLT\HEX\3/8X1-1/4\NC

20 4900001 8 NUT\HEX\1/2\NC

21 4900002 66 NUT\HEX\3/8\NC

22 5000001 84 WASH\FLAT\3/8

23 5000019 66 WASH\LOCK\3/8

24 5700200 2 LAMP\CL\12VDC\2-1/2ROUND\RED\SEALED
25 5700201 4 LAMP\TAIL\4-1/2\COMP\RED>
26 5700202 2 LAMP\GRMMT\2-1/2KIT\W/PLUG

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

11



12

MAINFRAME ASSEMBLY S.N. 0336 AND UP

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



MAINFRAME ASSEMBLY S.N. 0336 AND UP

ITEM PART QTY. PART DESCRIPTION

1 4501527 1 DECK\SRV\RTR

2 4501528 3 DECK\SERV\RTR

3 4501790 1 PL\END\BOX\CYL\REAR

4 4501822 1 WALKWAY\SERV

5 4502020 2 BRKT\STEP

6 4502033 1 FRM\MAIN

7 4502046 1 PLAEND\BOX\CYL\FRONT

8 4502568 1 CHNNL\BRKT\RAD\KPTO\1150
9 4502569 1 CHNNL\BRKT\RAD\KPTO\1150
10 4502570 1 BRKT\RAD\KPTO\1150

1 4502762 1 WALKWAY\RAD

12 4502763 1 WALKWAY\RH

13 4502766 8 BRKT\LDDR\BRACE

14 4502767 1 RAIL\HAND\REAR

15 4502813 12 MNT\FRM\GRDR\TRUCK

16 4705486 4 LDDR\SERV

17 4800003 65 BOLT\HEX\3/8X1

18 4800082 8 BOLT\HEX\1/2X1-1/2

19 4800098 1 BOLT\HEX\3/8X1-1/4\NC

20 4900001 8 NUT\HEX\1/2\NC

21 4900002 66 NUT\HEX\3/8\NC

22 5000001 84 WASH\FLAT\3/8

23 5000019 66 WASH\LOCK\3/8

24 5700860 4 LAMP\LED\TAIL\12VDC\4\RED
25 5700861 2 LAMP\LED\CLRNC\12VDC\2-1/2\RED\

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

13



FRONT

1155

CHASSIS SUBASSEMBLY

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

14



CHASSIS SUBASSEMBLY - 1155 - FRONT

ITEM PART QTY. PART DESCRIPTION
1 3800506 2 FTG\1/2MPX1/4FP\1-3/4\BULKHEAD
2 4501720 1 LDDR\SERV\DECK\FRNT
3 4501722 1 RAIL\FIFTHWHL
4 4501723 1 RAIL\FIFTHWHL
5 4501724 1 RAIL\FIFTHWHL
6 4501738 1 STRAP\TIEDOWN\TANK\FUEL
7 4501739 1 STRAP\TIEDOWN\TANK\FUEL
8 4501740 1 SHFT\CPLR\JACK\DUAL\1X47
9 4700403 2 PAD\TANK\FUEL
10 4700404 2 CPLR\SHFT\JACK\FRM\MN
11 4702902 1 JACK\LH\FRM\MN\HD9
5800609 JACK\HANDLE\25,000 LG
12 4702903 1 JACK\RH\FRM\MN\HD9
13 4703055 1 TANK\FUEL\72-1/2X44-1/2X24-1/2
14 4800140 1 BOLT\HEX\1X3\NC
15 5700202 2 LAMP\GRMMT\2-1/2KIT\W/PLUG
16 5700203 2 LAMP\CL\12VDC\2-1/2ROUND\YELLOW\SEALED
16LED 5701015 2 LAMP\LED\CLRNC\12VDC\2-1/2\AMBER (INCLUDES GROMMET)
17 7500461 1 GLAD HAND SERVICE
18 7500462 1 GLAD HAND EMERGENCY
19 7500714 7 CLAMP\CUSH\HDW20\1-5/16

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



SSSSSSSSSSSSSSSSSSSSSSSSSSSS

EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE



CHASSIS SUBASSEMBLY - 1155 - REAR

ITEM PART QTY. PART DESCRIPTION
1 2500638 2 AXLE\22.5K\79-1/2HUBFACE
2 2500919 1 AIR TANK HD10\3010\1155
2500957 1 TANK\AIR\2880\2BUNG/SIDE
3 2500954 4 3LEAF\SPRNG\9700\4012
4 2600029 8 TIRE\255.70R22.5
5 2600634 8 WHL\RIM\10-BOLT\22.5X8.25
6 2600815 8 WHEEL\4012
7 4701609 2 BRKT\FLAP\MUD
8 4701771 2 FLAP\MUD\22-1/2X12X1/4
9 4800140 1 BOLT\HEX\1X3\NC
10 4900162 20 NUT\WHL\3/4\INNER\RH
11 4900163 20 NUT\WHL\3/4\INNER\LH
12 4900164 20 NUT\WHL\3/4\OUTER\RH
13 4900165 20 NUT\WHL\3/4\OUTER\LH
14 7500459 1 VLVA\SPRING\BRAKE!\ for SN up to XXX
15 7500460 1 VLV\RLY\SRV\BRAKE\ for SN up to XXX
16 7500714 7 CLAMP\CUSH\HDW20\1-5/16

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

17



AAAAAAAAAAAA

EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE



AXLE AND TIRES

ITEM PART QTY. PART DESCRIPTION

1 2500632 4 30/30\AIRCHMBR\BRK\KIT\4012
2 2500638 2 AXLE\KIT\4012

3 2500941 1 HUBCAP\PLSTC\22.5K\CR1643
4 2500954 4 3LEAF\SPRNG\9700\4012

5 2600029 8 TIRE\255.70R22.5

6 2600634 8 WHL\RIM\10-BOLT\22.5X8.25

7 2600815 8 WHEEL\4012

8 4900162 20 NUT\WHL\3/4\INNER\RH

9 4900163 20 NUT\WHL\3/4\INNER\LH

10 4900164 20 NUT\WHL\3/4\OUTER\RH

11 4900165 20 NUT\WHL\3/4\OUTER\LH

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

19



20

PLATFORM ASSEMBLY - S.N. 23-2-HJ-0191 THRU 23-2-1J-0231

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



PLATFORM ASSEMBLY - S.N. 23-2-HJ-0191 THRU 23-2-1J-0231

ITEM PART QTY. PART DESCRIPTION

1 4500715 1 PL\HLDDWN\SCRN\W\TEETH

2 4500716 1 PL\HLDDWN\SCRN

3 4501518 1 SHLD\DRIVE\TUB

4 4501520 2 SHLD\TUB\DRW\1150

5 4501533 1 SHLD\CHAIN\DRIVE\TUB\REAR
6 4501534 2 SHLD\DOOR\DRWV\TUB\RH

7 4501535 2 SHLD\DOOR\DRW\TUB\LH

8 4501623 4 RLLR\PRESS\HVY\10.75\COMP
9 4501700 8 BRKT\SHLD\RLLR\TUB

10 4501749 1 CVR\BRNG\RTR

1 4502028 2 BRKT\SHLD\CHAIN\DRIVE\TUB
12 4502029 2 BRKT\SHLD\CHAIN\DRIVE\TUB
13 4502087 1 FRM\PLFRM\TILT\1150

14 4502088 2 CVR\DRWV\TUB

15 4502089 2 DOOR\DRWV\TUB

16 4704119 4 RLLR\TUB\ASSY\STEEL

17 4800003 58 BOLT\HEX\3/8X1

18 4800010 12 BOLT\HEX\5/8X2

19 4800085 7 BOLT\HEX\1/2X1

20 4800098 4 BOLT\HEX\3/8X1-1/4\NC

21 4800146 2 BOLT\HEX\3/8X2

22 4900001 7 NUT\HEX\1/2\NC

23 4900002 32 NUT\HEX\3/8\NC

24 4900005 16 NUT\HEX\5/8\NC

25 4900023 38 NUT\TPLCK\3/8\NC

26 4900142 8 NUT\TPLCK\5/16\NC

27 5000001 110 WASH\FLAT\3/8

28 5000002 12 WASH\FLAT\5/8

29 5000003 16 WASH\LOCK\5/8

30 5000004 7 WASH\FLAT\1/2

31 5000006 8 WASH\LOCK\1/2

32 5000019 54 WASH\LOCK\3/8

33 7500606 8 LATCH\35-M\AUSTIN

34 7500664 8 BALL STUD\SHOCK\FITTING\M6
35 7500665 8 END FITTING\GAS SPRING \m6
36 7500666 8 SAFETY CLIP

37 7500680 4 SPRNG\GAS\60LB\9416K174

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

21



PLATFORM ASSEMBLY - S.N. 23-2-1J-0232 & UP

e A

s,

3 N
fa ig: pemm———)

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



PLATFORM ASSEMBLY - S.N. 23-2-1J-0232 & UP

ITEM PART QTY. PART DESCRIPTION
1 4500715 1 PL\HLDDWN\SCRN\W\TEETH
2 4500716 1 PL\HLDDWN\SCRN
3 4501518 1 SHLD\DRIVE\TUB
4 4501520 2 SHLD\TUB\DRW\1150
5 4501533 1 SHLD\CHAIN\DRIVE\TUB\REAR (THRU S.N. 0305)
5A 4502814 SHLD\CHAIN\DRIVE\TUB\REAR (S.N. 0306 & UP)
5B 1700251 SEAL\RBBR\SHLD\CHAIN (RUBBER SEAL FOR 4502814)
6 4501534 2 SHLD\DOOR\DRWV\TUB\RH
7 4501535 2 SHLD\DOOR\DRWV\TUB\LH
8 4501623 4 RLLR\PRESS\HVY\10.75\COMP
9 4501700 8 BRKT\SHLD\RLLR\TUB
10 4501749 1 CVR\BRNG\RTR
11 4502028 2 BRKT\SHLD\CHAIN\DRIVE\TUB
12 4502029 2 BRKT\SHLD\CHAIN\DRIVE\TUB
13 4502087 1 FRM\PLFRM\TILT\1150
14 4502088 2 CVR\DRW\TUB
15 4502089 2 DOOR\DRV\TUB
16 4502489 1 PIN\PLFRM\TILTCYL
17 4704119 4 RLLR\TUB\ASSY\STEEL
18 4800003 58 BOLT\HEX\3/8X1
19 4800010 12 BOLT\HEX\5/8X2
20 4800085 7 BOLT\HEX\1/2X1
21 4800098 6 BOLT\HEX\3/8X1-1/4\NC
22 4800146 2 BOLT\HEX\3/8X2
23 4800601 2 BOLT\HEX\1X9\NC
24 4900001 7 NUT\HEX\1/2\NC
25 4900002 32 NUT\HEX\3/8\NC
26 4900005 16 NUT\HEX\5/8\NC
27 4900023 38 NUT\TPLCK\3/8\NC
28 4900127 2 NUT\TPLCK\1\NC
29 4900142 8 NUT\TPLCK\5/16\NC
30 5000001 110 WASH\FLAT\3/8
31 5000002 12 WASH\FLAT\5/8
32 5000003 16 WASH\LOCK\5/8
33 5000004 7 WASH\FLAT\1/2
34 5000006 8 WASH\LOCK\1/2
35 5000019 56 WASH\LOCK\3/8
36 5000096 2 WASH\FLAT\SPCL\13/32X7GAX1-1/20D
37 7500606 8 LATCH\35-M\AUSTIN
38 7500664 8 BALL STUD\SHOCK\FITTING\M6
39 7500665 8 END FITTING\GAS SPRING \m6
40 7500666 8 SAFETY CLIP
41 7500680 4 SPRNG\GAS\60LB\9416K174
NOT SHOWN
7500756 BMPR\RBBR\1-1/32X5/8

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

23



24

TUB ASSEMBLY - S.N. 23-2-HJ-0191 & UP

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



TUB ASSEMBLY - S.N. 23-2-HJ-0191 & UP

ITEM PART QTY. PART DESCRIPTION
1 4501503 6 TUB PETAL BAR

2 4501504 4 PETAL\TUB

3 4501641 1 BRKT\ARM\AGTTR\TUB
4 4502253 2 PIPE\FLARE\STR

5 4502255 2 PETAL\TUB\FLLR\FLAT
6 4700265 1 BRKT\AGTTR\TUB

7 4800106 5 BOLT\HEX\5/8X1-1/2

8 4900005 5 NUT\HEX\5/8\NC

9 5000002 1 WASH\FLAT\5/8

10 5000003 5 WASH\LOCK\5/8

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

25



BBBBBBBBBBBBBBBB

EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE



TUB DRIVE ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1000237 1 SPKT\80\B\40\2-1/4\1/2KW

2 1100070 1 CHAIN\2080\CL

3 1100071 1 CHAIN\2080\OL

4 1100260 1 CHAIN\2080\183

5 3800082 2 FTG\LUB\1/4NFXZERK\ADAPT
6 4200121 1 MTR\HYD\40.6\10000\2-1/4\1-5/16FOR
7 4501328 2 BOLT\HEX\3X4X8-1/2

8 4704024 2 RLLR\TNSR\CHAIN\TUB\CPPD SN 0137 AND UP
9 4501383 2 BRKT\SPRING\

10 4501705 2 BRKT\RLLR\TNSN

11 4501706 2 BRKT\RLLR\TNSN

12 4501707 1 BRKT\MTR\DRWV\TUB

13 4703713 1 WASH\MTR\ORBIT

14 4800011 4 BOLT\HEX\3/4X3-1/2

15 4800071 4 BOLT\HEX\5/16X1-1/4

16 4800115 8 BOLT\HEX\3/4X2-1/2

17 4800196 4 BOLT\HEX\5/8X2-3/4

18 4800575 1 BOLT\HEX\1/2X1-1/2\NF

19 4900003 4 NUT\HEX\5/16\NC

20 4900004 18 NUT\HEX\3/4\NC

21 4900005 4 NUT\HEX\5/8\NC

22 5000003 4 WASH\LOCK\5/8

23 5000006 1 WASH\LOCK\1/2

24 5000012 12 WASH\LOCK\3/4

25 5000022 4 WASH\LOCK\5/16

26 6100078 1 SPG\DR\TUB

27 6100079 1 SPG\DR\TUB

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



TUB ROLLER ASSEMBLY

_h----—-ﬂ-_-i

S |

1
[ ma—

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

28



TUB ROLLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 2000086 2 BRG\CYL\1-1/2\W-ECCENTRIC COLLAR
2 2000813 1or 2 CLLR\SHFT\1-1/2\SET
3 4502282 1 BRG\PB\RLLR\TUB\ASY\W/BEARINGINSERTS (includes item 1)
4 4704116 1 ASSY\ROLLER
5 4800930 4 BOLT\FLG\SERR\1/2X2\NC
6 4900100 4 NUT\FLG\TPLCK\1/2\NC
7 5000008 As Needed WASH\MACH\1-1/2IDX10GA\NR
4502283 RLLR\TUB\ASSY\STEEL (includes 1, 2, 3, 4, 7)
NOT SHOWN
4701863 SHIM\RLLR\TUB\10GA

Note - use collar (#2) and washers (#7) to make 2-3/8” measurement

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

29



30

PRESSURE ROLLER ASSEMBLY

6

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



PRESSURE ROLLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
4501623 PRESSURE ROLLER ASSEMBLY
1 2900004 1 CUP\INNER\WHEEL HUB
2 2900018 1 CONE\OUTER\WHL;HUB(67048
3 2900055 1 SEAL\WHEEL HUB
4 2900056 1 CUP\OUTER\WHEEL HUB
5 2900061 1 CONE\OUTER\WHEEL HUB
6 2900064 1 CAP\WHEEL HUB
7 2900057 1 HUB\WITH CONES\W/NUTS
8 4501701 1 BRKT\RLLR\PRESS\I1\CENTR
9 4501702 1 RLLR\PRESS\HEAVY\10-3/4
10 4800172 1 PIN\COT\1/8X2
11 4800949 4 BOLT\FLG\5/8X2\GR8\NC SN 0127 and up
12 4900094 5 NUT\TAPER\WHEEL\1/2\NF\
13 4900112 1 NUT\SLOT\5/8\NC
14 4900178 4 NUT\FLG\TPLCK\5/8\GR8\NC SN 0127 and up
15 5000006 5 WASH\LOCK\1/2
16 5000094 1 WASH\SPINDLE\5/8

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



32

ROTOR ASSEMBLY (S.N. 0191 THRU 0305)

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



ROTOR ASSEMBLY (S.N. 0191 THRU 0305)

ITEM PART QTY. PART DESCRIPTION
1 2000580 1 BRG\PBY\DODGE\CAST\ISAF\NONEXPANSION\COMP
2 2000581 1 BRG\PB\A\DODGE\CAST\ISAF\EXPANSION\COMP
3 3800380 2 FTG\VENT\1/8MP
4 4500348 16 SPCR\RTR\1150\8X1.878
5 4500517 2 NUT\CYL 4 1/2"\SHFT 1”
6 4500519 1 WASH\THRUST\ROTOR\H1100-E
7 4500521 6 SPCR\CAST\8.80X4.5X1.75
8 4501263 2 PL\RTR\1/2X4-1/2ID\TPPD
9 4501264 16 PL\RTR\1/2X4-1/2ID\GRV
10 4501265 5 PL\RTR\4.5X1/2X15.75
1 4501266 88 SPCR\SHOCK\HMMR\RTR\1150
12 4501267 48 SPCR\HMMR\RTR\1150
13 4501380 1 SHIM\BRG\RTR\7GA
14 4501522 1 SHAFT\RTR\1150\4-1/2X72-15/16
15 4700519 2 PL\RTR\MVBL\8.0301DX1/4
16 4704292 8 WASHER\PL\MOVEABLE\RTR
17 4800085 9 BOLT\HEX\1/2X1
18 4800926 8 BOLT\HEX\7/8X4-1/2\NC
19 4900136 8 NUT\NYLCK\7/8\NC
20 5000006 8 WASH\LOCK\1/2
21 5000120 8 WASH\FLAT\7/8\EXTRTHK\GR8
22 5200125 88 1/2” X 3” 2-HOLE SWING HAMMER
23 5300105 8 ROD\HMMR\1-1/4X50
24 6200035 4 KEY\RECT\1/2X5/8X6-1/4
4501757 RTR\NEW\50X1.25RD\1150

1150/1155 HAYBUSTER TUB GRINDER

hammers, rods and bearings not included

PARTS REFERENCE

33



34

ROTOR ASSEMBLY (S.N. 0306 & UP)

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



ROTOR ASSEMBLY (S.N. 0306 & UP)

ITEM PART QTY. PART DESCRIPTION

1 2000580 1 BRG\PB\Y\DODGE\CAST\ISAF>

2 2000581 1 BRG\PB\Y\DODGE\CAST\ISAFEXPANSION\COMP

3 3800380 2 FTG\VENT\1/8MP

4 4500517 2 NUT\CYL 4 1/2"\SHFT 1”

5 4500519 1 WASH\THRUST\ROTOR\H1100-E

6 4501380 2 SHIM\BRG\RTR\7GA

7 4501522 1 SHAFT\RTR\1150\4-1/2X72-15/16

8 4502485 21 PL\RTR\1/2X4-1/2ID\FCD

9 4502486 2 PL\RTR\1/2X4-1/21D\TPPD

10 4502487 2 PL\RTR\MVBL\8.03ID\1-1/2ROD

1 4502772 22 SPCR\CAST\8.80X4.5X1.75

12 4704292 8 WASHER\PL\MOVEABLE\RTR

13 4800085 8 BOLT\HEX\1/2X1

14 4800323 4 SCR\SET\AL1/2X1\NC

15 4800926 8 BOLT\HEX\7/8X4-1/2\NC

16 4900136 8 NUT\NYLCK\7/8\NC

17 5000006 8 WASH\LOCK\1/2

18 5000120 8 WASH\FLAT\7/8\EXTRTHK\GR8

19 5300119 8 ROD\HMMR\1-1/2X50

20 6200035 4 KEY\RECT\1/2X5/8X6-1/4
4502770 RTR\NEW\50X1-1/2ROD\ALL CAST SPACERS

hammers, rods and bearings not included

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



36

1150 ROTOR BOX ASSEMBLY S.N. 0147 THRU 0211
1155 ROTOR BOX ASSEMBLY S.N. 0147 AND UP

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



1150 ROTOR BOX ASSEMBLY S.N. 0147 THRU 0211
1155 ROTOR BOX ASSEMBLY S.N. 0147 AND UP

ITEM PART QTY. PART DESCRIPTION

1 4501364 1 PL\END\BOX\CYL\FRONT

2 4501790 1 PL\END\BOX\CYL\REAR

3 4501813 2 SEAL\CNVYR\BELLY (Includes ltems 4,5,6)

4 4501814 2 BELT\SKIRT\CNVYR\BELLY

5 4501815 2 DBLR\SKIRT\BELT\CNVYR

6 4501816 2 DBLR\SKIRT\BELT\CNVYR

7 4502141 1 GUIDE\MATL\CNVYR\BELLY\RH

8 4502142 1 GUIDE\MATL\CNVYR\BELLY\RH

9 4502143 1 SH\DFLTR\CHUTE\BELLY

10 4502150 1 SH\DFLCT\CONV\DISC

1" 4502151 1 CHUTE\CONWV\GSST

12 4800053 6 BOLT\CRG\3/8X1\NC

13 4800082 4 BOLT\HEX\1/2X1-1/2

14 4800160 6 BOLT\HEX\7/16X1-1/4

15 4800164 8 BOLT\HEX\3/8X3/4

16 4800201 12 BOLT\CRG\1/2X1-3/4\NC\GR5

17 4800911 4 PIN\LYNCH\1/4X2-1/2\

18 4900001 16 NUT\HEX\1/2\NC

19 4900002 6 NUT\HEX\3/8\NC

20 4900025 6 NUT\HEX\7/16\NC

21 5000001 8 WASH\FLAT\3/8

22 5000004 12 WASH\FLAT\1/2

23 5000006 16 WASH\LOCK\1/2

24 5000015 6 WASH\LOCK\7/16

25 5000016 6 WASH\FLAT\7/16

26 5000019 14 WASH\LOCK\3/8

27 1 See Screen List

28 1 See Screen List

29 7501045 4 LATCH\ADJ\OTC\” GRIP

30 4501837 2 HOLDDOWN\SCRN\LOWER

31 4501838 1 GUIDE\SCRN

32 4502092 4 SEAL\SHAFT\RTR(S.N. 0167 & UP)

SCREENS
5400095 SCREEN\1/8" HOLE\1/4\H1100
5400074 SCREEN\3/16” HOLE\1/4\H1100
5400052 SCREEN\1/4” HOLE\1/4\H1100
5400053 SCREEN\3/8” HOLE\1/4\H1100
5400054 SCREEN\1/2” HOLE\1/4\H1100
5400055 SCREEN\5/8" HOLE\1/4\H1100
5400056 SCREEN\3/4” HOLE\1/4\H1100
5400049 SCREEN\1" HOLE\1/4\H1100
5400066 SCREEN\1 1/2” HOLE\1/4\H1100
5400050 SCREEN\2” HOLE\1/4\H1100
5400051 SCREEN\3” HOLE\1/4\H1100
5400062 SCREEN\4” HOLE\1/4\H1100
5400102 SCREEN\5" HOLE\1/4\H1100
5400110 SCREEN\6” HOLE\1/4\H1100E
5400111 SCREEN\7” HOLE\1/4\H1100E
5400103 SCREEN\8” HOLE\1/4\H1100
5400080 SCREEN\DUMMY\1/4\H1100

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

37



0212 AND UP

1150 ROTOR BOX ASSEMBLY S.N.

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

38



1150 ROTOR BOX ASSEMBLY S.N. 0212 AND UP

ITEM PART QTY. PART DESCRIPTION
1 4501790 1 PL\END\BOX\CYL\REAR
2 4501814 2 BELT\SKIRT\CNVYR\BELLY
3 4501816 2 DBLR\SKIRT\BELT\CNVYR
4 4501837 2 HOLDDOWN\SCRN\LOWER
5 4501838 1 GUIDE\SCRN (THRU S.N. 0305)
5a 4502783 1 GUIDE\SCRN
6 4502046 1 PL\AEND\BOX\CYL\FRONT
7 4502092 2 SEAL\SHAFT\RTR
8 4502143 1 SH\DFLTR\CHUTE\BELLY
9 4502150 1 SH\DFLCT\CONV\DISC
10 4502275 1 SEAL\CNVRY\BELLY\FRONT
11 4502276 1 GUIDE\MATL\CNVYR\BNELLY\LH
12 4502277 1 GUIDE\MATL\CNVYR\BELLY\RH
13 4704246 2 SEAL
14 4800003 8 BOLT\HEX\3/8X1
15 4800053 6 BOLT\CRG\3/8X1\NC
16 4800098 4 BOLT\HEX\3/8X1-1/4\NC
17 4800164 4 BOLT\HEX\3/8X3/4
18 4800201 12 BOLT\CRG\1/2X1-3/4\NC\GR5
19 4800911 4 PIN\LYNCH\1/4X2-1/2\
20 4900001 12 NUT\HEX\1/2\NC
21 4900002 10 NUT\HEX\3/8\NC
22 5000001 20 WASH\FLAT\3/8
23 5000004 12 WASH\FLAT\1/2
24 5000006 12 WASH\LOCK\1/2
25 5000019 22 WASH\LOCK\3/8
26 5400062 1 SCRN\4HL\1/4
27 5400102 1 SCRN\5HL\1/4
28 7501045 4 LATCH\ADJ\OTC\4” GRIP
29 4502038 2 SEAL\ASSY\CNVYR\BELLY (THRU S.N. 0231)
30 4502462 1 GUIDE\MATL\CNVYR\LH (THRU S.N. 0231)
31 4502463 1 GUIDE\MATL\CNVYR\RH (THRU S.N. 0231)
SCREENS
5400095 SCREEN\1/8” HOLE\1/4
5400074 SCREEN\3/16” HOLE\1/4
5400052 SCREEN\1/4” HOLE\1/4
5400053 SCREEN\3/8” HOLE\1/4
5400054 SCREEN\1/2" HOLE\1/4
5400055 SCREEN\5/8" HOLE\1/4
5400056 SCREEN\3/4” HOLE\1/4
5400049 SCREEN\1" HOLE\1/4
5400066 SCREEN\1 1/2” HOLE\1/4
5400050 SCREEN\2” HOLE\1/4
5400051 SCREEN\3” HOLE\1/4
5400062 SCREEN\4” HOLE\1/4
5400102 SCREEN\5" HOLE\1/4
5400110 SCREEN\6” HOLE\1/4
5400111 SCREEN\7” HOLE\1/4
5400103 SCREEN\8” HOLE\1/4
5400080 SCREEN\DUMMY\1/4

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

39



40

115
115

0 36” BELLY CONVEYOR ASSEMBLY S. N.
5 36” BELLY CONVEYOR ASSEMBLY ALL

[

laarl
o
s

e o)

1150/1155 HAYBUSTER TUB GRINDER

0147 TO 0211

PARTS REFERENCE



1150 36” BELLY CONVEYOR ASSEMBLY S. N. 0147 TO 0211
1155 36” BELLY CONVEYOR ASSEMBLY ALL

ITEM PART QTY. PART DESCRIPTION

1 1400632 1 CPLR\RIGID\MALE\FLANGE\DODGE\003001
2 1400633 1 CPLR\RIGID\FEMALE\FLANGE\DODGE\003002
3 1400634 1 BUSH\TAPER\1-1/2SH\3/8KW\DODGE\119056
4 1400635 1 BUSH\TAPER\1-1/4SH\5/16KW

5 1700219 1 BELT\CNVYR\30X162\CLTD

6 2000571 2 BRG\FLG\1-1/2\4BOLT\COATD

7 2000572 2 BRG\TUU\1-1/2\W-ECC\COATD

8 3900013 1 MTR\HYD\6.2\2000\SAE;A;>

9 4502140 1 FRM\CNVYR\BELLY

10 4502152 1 SIDE\CNVYR\BELLY\L.H.

11 4502153 1 SIDE\CNVYR\BELLY\R.H.

12 4502154 4 BRKT\CNVYR\BELLY

13 4502157 1 FRM\SCRPR\BELT\CNVYR\BELLY
14 4502158 1 BRKT\ARM\TORQUE\MTR

15 4502159 1 BRKT\ARM\TORQUE

16 4502160 1 BRKT\BRG\CNVYR\BELLY\L.H.

17 4702204 2 STRAP\REINFRC\GUIDE\BRG\CNVYR
18 4702205 2 BOLTMADJNRLLR\DRVACNVYR

19 4702644 2 FLAT\SCRPR\PLASTIC\CNVYR\BLLY
20 4702645 2 FLAT\DBLR\SCRPR\CNVYR\BELLY
21 4703941 1 BRKT\TGHTNR\RLLR\CNVYR

22 4703942 1 BRKT\SLIDE\BRG\CNVYR

23 4704056 2 BRKT\SCRPR\BELT\CNVYR\BELLY
24 4704291 1 BRKT\BRG\CNVYR\BELLY\R.H.

25 4800013 4 BOLT\HEX\5/16X1

26 4800018 4 BOLT\HEX\1/2X1-1/4

27 4800070 1 BOLT\HEX\1/2X2-1/2

28 4800082 2 BOLT\HEX\1/2X1-1/2

29 4800085 24 BOLT\HEX\1/2X1

30 4800098 10 BOLT\HEX\3/8X1-1/4\NC

31 4800114 2 BOLT\HEX\1/2X2

32 4800167 4 SCR\CAP\ALN\3/8X1-1/4\NC

33 4800201 4 BOLT\CRG\1/2X1-3/4\NC\GR5

34 4800334 4 BOLT\CRG\1/2X2\NC

35 4900001 12 NUT\HEX\1/2\NC

36 4900002 10 NUT\HEX\3/8\NC

37 4900003 4 NUT\HEX\5/16\NC

38 4900005 6 NUT\HEX\5/8\NC

39 4900014 6 NUT\TPLCK\1/2\NC

40 4900110 2 NUT\FLG\SERR\5/8\NC

41 5000002 6 WASH\FLAT\5/8

42 5000004 3 WASH\FLAT\1/2

43 5000006 36 WASH\LOCK\1/2

44 5000019 10 WASH\LOCK\3/8

45 5000022 4 WASH\LOCK\5/16

46 7501311 1 RLLR\DR\36X6\B-GRVE\RBBR

46A 4501798 RLLR\DR\STEEL

47 7501312 1 RLLR\TAIL\36X6\B-GRV\RBBR

46B 4501797 RLLR\IDLR\STEEL

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

41



42

1150 BELLY CONVEYOR ASSEMBLY S.N. 0212 THRU 0231

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



1150 BELLY CONVEYOR ASSEMBLY S.N. 0212 THRU 0231

ITEM PART QTY. PART DESCRIPTION

1 1400632 1 CPLR\RIGID\MALE\FLANGE\DODGE\003001
2 1400633 1 CPLR\RIGID\FEMALE\FLANGE\DODGE\003002
3 1400634 1 BUSH\TAPER\1-1/2SH\3/8KW\DODGE\119056
4 1400635 1 BUSH\TAPER\1-1/4SH\5/16KW

5 1700230 1 BELT\CNVYR\36X162\CLTD\2PLY

6 2000818 2 BRG\FLG\1-1/2\4BOLT\COATD

7 2000819 2 BRG\TUU\1-1/2\W-ECC\COATD

8 3900013 1 MTR\HYD\6.2\2000\SAE;A;>

9 4502034 1 FRM\CNVYR\BELLY

10 4502036 2 BRKT\BRG\CNVYR\BELLY

11 4502043 1 SIDE\CNVYR\BELLY\RH

12 4502044 1 SIDE\CNVYR\BELLY\LH

13 4502154 4 BRKT\CNVYR\BELLY

14 4502157 1 FRM\SCRPR\BELT\CNVYR\BELLY

15 4502158 1 BRKT\ARM\TORQUE\MTR

16 4502159 1 BRKT\ARM\TORQUE

17 4702204 2 STRAP\REINFRC\GUIDE\BRG\CNVYR
18 4702205 2 BOLTMADJNRLLR\DRVACNVYR

19 4703941 1 BRKT\TGHTNR\RLLR\CNVYR

20 4703942 1 BRKT\SLIDE\BRG\CNVYR

21 4704056 2 BRKT\SCRPR\BELT\CNVYR\BELLY

22 4704277 2 FLAT\SCRPR\PLASTIC\CNVYR\BELLY
23 4704278 2 FLAT\DBLR\SCRPR\CNVYR\BELLY

24 4800013 4 BOLT\HEX\5/16X1

25 4800018 2 BOLT\HEX\1/2X1-1/4

26 4800070 1 BOLT\HEX\1/2X2-1/2

27 4800082 4 BOLT\HEX\1/2X1-1/2

28 4800085 24 BOLT\HEX\1/2X1

29 4800098 10 BOLT\HEX\3/8X1-1/4\NC

30 4800114 2 BOLT\HEX\1/2X2

31 4800167 4 SCR\CAP\ALN\3/8X1-1/4\NC

32 4800201 4 BOLT\CRG\1/2X1-3/4\NC\GR5

33 4800334 4 BOLT\CRG\1/2X2\NC

34 4900001 12 NUT\HEX\1/2\NC

35 4900002 10 NUT\HEX\3/8\NC

36 4900003 4 NUT\HEX\5/16\NC

37 4900005 6 NUT\HEX\5/8\NC

38 4900014 8 NUT\TPLCK\1/2\NC

39 4900110 2 NUT\FLG\SERR\5/8\NC

40 5000002 6 WASH\FLAT\5/8

41 5000004 1 WASH\FLAT\1/2

42 5000006 36 WASH\LOCK\1/2

43 5000019 10 WASH\LOCK\3/8

44 5000022 4 WASH\LOCK\5/16

45 7501230 4 IDLER\ROLL\2"DIAX4-3/4”

46 7501311 1 RLLR\DR\36X6\B-GRVE\RBBR

46A 4501798 RLLR\DR\STEEL

47 7501312 1 RLLR\TAIL\36X6\B-GRV\RBBR

47A 4501797 RLLR\IDLER\STEEL

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

43



44

1150 BELLY CONVEYOR ASSEMBLY S.N.

1150/1155 HAYBUSTER TUB GRINDER

0232 THRU 0254

PARTS REFERENCE



1150 BELLY CONVEYOR ASSEMBLY S.N. 0232 THRU 0254

ITEM PART QTY. PART DESCRIPTION

1 1400659 1 CPLR\RIGID\1.5X1.25

2 1700230 1 BELT\CNVYR\36X162\CLTD\2PLY
3 2000818 2 BRG\FLG\1-1/214BOLT\COATD

4 2000819 2 BRG\TUU\1-1/2\W-ECC\COATD

5 3900013 1 MTR\HYD\6.2\2000\SAE;A;>

6 4501797 1 RLLR\IDLR\43-1/4X6\CNVYR\BLLY
7 4501798 1 RLLR\DR\43-7/8X6\CNVYR\BLLY

8 4502034 1 FRM\CNVYR\BELLY

9 4502036 2 BRKT\BRG\CNVYR\BELLY

10 4502043 1 SIDE\CNVYR\BELLY\RH

11 4502044 1 SIDE\CNVYR\BELLY\LH

12 4502154 4 BRKT\CNVYR\BELLY

13 4502157 1 FRM\SCRPR\BELT\CNVYR\BELLY
14 4502158 1 BRKT\ARM\TORQUE\MTR

15 4502159 1 BRKT\ARM\TORQUE

16 4702204 2 STRAP\REINF\GUIDE\BRG\CNVYR
17 4702205 2 BOLT\ADJ\RLLR\DRV\CNVYR

18 4703941 1 BRKT\TGHTNR\RLLR\CNVYR

19 4703942 1 BRKT\SLIDE\BRG\CNVYR

20 4704056 2 BRKT\SCRPR\BELT\CNVYR\BELLY
21 4704277 2 FLAT\SCRPR\PLASTIC\CNVYR\BELLY
22 4704278 2 FLAT\DBLR\SCRPR\CNVYR\BELLY
23 4800013 4 BOLT\HEX\5/16X1

24 4800018 2 BOLTHEX\1/2X1-1/4

25 4800070 1 BOLT\HEX\1/2X2-1/2

26 4800082 4 BOLT\HEX\1/2X1-1/2

27 4800085 24 BOLT\HEX\1/2X1

28 4800098 10 BOLT\HEX\3/8X1-1/4\NC

29 4800114 2 BOLT\HEX\1/2X2

30 4800201 4 BOLT\CRG\1/2X1-3/4\NC\GR5

31 4800334 4 BOLT\CRG\1/2X2\NC

32 4900001 12 NUT\HEX\1/2\NC

33 4900002 10 NUT\HEX\3/8\NC

34 4900003 4 NUT\HEX\5/16\NC

35 4900005 6 NUT\HEX\5/8\NC

36 4900014 8 NUT\TPLCK\1/2\NC

37 4900110 2 NUT\FLG\SERR\5/8\NC

38 5000002 6 WASH\FLAT\5/8

39 5000004 1 WASH\FLAT\1/2

40 5000006 36 WASH\LOCK\1/2

41 5000019 10 WASH\LOCK\3/8

42 5000022 4 WASH\LOCK\5/16

43 7501230 4 IDLER\ROLL\2"DIAX4-3/4"

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

45



46

1150 BELLY CONVEYOR ASSEMBLY S.N.

1150/1155 HAYBUSTER TUB GRINDER

0255 THRU 0282

PARTS REFERENCE



1150 BELLY CONVEYOR ASSEMBLY S.N. 0255 THRU 0282

ITEM PART QTY. PART DESCRIPTION

1 1400659 1 CPLR\RIGID\1.5X1.25

2 1700219 1 BELT\CNVYR\36X162\CLTD

3 2000818 2 BRG\FLG\1-1/2\4BOLT\COATD

3A 2000341 BRG\FLG\1-1/2\4B\RCJ (S.N. 0279 & UP)
4 2000819 2 BRG\TUU\1-1/2\W-ECC\COATD

4A 2000342 BRG\TUU\1-1/2\RTU (S.N. 0279 & UP)
5 3900013 1 MTR\HYD\101-1011\5.9CI

6 4501797 1 RLLR\IDLR\43-1/4X6\CNVYR\BLLY
7 4501798 1 RLLR\DR\43-7/8X6\CNVYR\BLLY

8 4502034 1 FRM\CNVYR\BELLY

9 4502036 2 BRKT\BRG\CNVYR\BELLY

10 4502043 1 SIDE\CNVYR\BELLY\RH

11 4502044 1 SIDE\CNVYR\BELLY\LH

12 4502154 4 BRKT\CNVYR\BELLY

13 4502157 1 FRM\SCRPR\BELT\CNVYR\BELLY
14 4502158 1 BRKTARM\TORQUEWMTR

15 4502159 1 BRKT\ARM\TORQUE

16 4702204 2 STRAP\REINF\GUIDE\BRG\CNVYR
17 4702205 2 BOLT\ADJNRLLR\DRVACNVYR

18 4703941 1 BRKT\TGHTNR\RLLR\CNVYR

19 4703942 1 BRKT\SLIDE\BRG\CNVYR

20 4704056 2 BRKT\SCRPR\BELT\CNVYR\BELLY
21 4704277 2 FLAT\SCRPR\PLASTIC\CNVYR\BELLY
22 4704278 2 FLAT\DBLR\SCRPR\CNVYR\BELLY
23 4800013 4 BOLT\HEX\5/16X1

24 4800018 2 BOLT\HEX\1/2X1-1/4

25 4800070 1 BOLT\HEX\1/2X2-1/2

26 4800082 4 BOLT\HEX\1/2X1-1/2

27 4800085 24 BOLT\HEX\1/2X1

28 4800098 10 BOLT\HEX\3/8X1-1/4\NC

29 4800114 2 BOLT\HEX\1/2X2

30 4800201 4 BOLT\CRG\1/2X1-3/4\NC\GR5

31 4800334 4 BOLT\CRG\1/2X2\NC

32 4900001 12 NUT\HEX\1/2\NC

33 4900002 10 NUT\HEX\3/8\NC

34 4900003 4 NUT\HEX\5/16\NC

35 4900005 6 NUT\HEX\5/8\NC

36 4900014 8 NUT\TPLCK\1/2\NC

37 4900110 2 NUT\FLG\SERR\5/8\NC

38 5000002 6 WASH\FLAT\5/8

39 5000004 1 WASH\FLAT\1/2

40 5000006 36 WASH\LOCK\1/2

41 5000019 10 WASH\LOCK\3/8

42 5000022 4 WASH\LOCK\5/16

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

47



48

1150 BELLY CONVEYOR ASSEMBLY S.N.

1150/1155 HAYBUSTER TUB GRINDER

0283 THRU 0305

PARTS REFERENCE



1150 BELLY CONVEYOR ASSEMBLY S.N. 0283 THRU 0305

ITEM PART QTY. PART DESCRIPTION

1 1400659 1 CPLR\RIGID\1.5X1.25

2 1700219 1 BELT\CNVYR\36X162\CLTD

3 2000341 2 BRG\FLG\1-1/2\4B\RCJ

4 2000342 2 BRG\TUU\1-1/2\RTU

5 3900013 1 MTR\HYD\6.2\2000\SAE;A\7/8FOR
6 4501797 1 RLLR\IDLR\43-1/4X6\CNVYR\BLLY
7 4501798 1 RLLR\DR\43-7/8X6\CNVYR\BLLY

8 4502036 2 BRKT\BRG\CNVYR\BELLY

9 4502043 1 SIDE\CNVYR\BELLY\RH

10 4502044 1 SIDE\CNVYR\BELLY\LH

1 4502140 1 FRM\CNVYR\BELLY

12 4502154 4 BRKT\CNVYR\BELLY

13 4502157 1 FRM\SCRPR\BELT\CNVYR\BELLY
14 4502158 1 BRKT\ARM\TORQUE\MTR

15 4502159 1 BRKT\ARM\TORQUE

16 4702204 2 STRAP\REINF\GUIDE\BRG\CNVYR
17 4702205 2 BOLTMADJRLLR\DRV\CNVYR

18 4703941 1 BRKT\TGHTNR\RLLR\CNVYR

19 4703942 1 BRKT\SLIDE\BRG\CNVYR

20 4704056 2 BRKT\SCRPR\BELT\CNVYR\BELLY
21 4704277 2 FLAT\SCRPR\PLASTIC\CNVYR\BELLY
22 4704278 2 FLAT\DBLR\SCRPR\CNVYR\BELLY
23 4800013 4 BOLT\HEX\5/16X1

24 4800018 2 BOLT\HEX\1/2X1-1/4

25 4800070 1 BOLT\HEX\1/2X2-1/2

26 4800082 4 BOLT\HEX\1/2X1-1/2

27 4800085 24 BOLT\HEX\1/2X1

28 4800098 10 BOLT\HEX\3/8X1-1/4\NC

29 4800114 2 BOLT\HEX\1/2X2

30 4800201 4 BOLT\CRG\1/2X1-3/4\NC\GR5

31 4800334 4 BOLT\CRG\1/2X2\NC

32 4900001 12 NUT\HEX\1/2\NC

33 4900002 10 NUT\HEX\3/8\NC

34 4900003 4 NUT\HEX\5/16\NC

35 4900005 6 NUT\HEX\5/8\NC

36 4900014 8 NUT\TPLCK\1/2\NC

37 4900110 2 NUT\FLG\SERR\5/8\NC

38 5000002 6 WASH\FLAT\5/8

39 5000004 1 WASH\FLAT\1/2

40 5000006 36 WASH\LOCK\1/2

41 5000019 10 WASH\LOCK\3/8

42 5000022 4 WASH\LOCK\5/16

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

49



50

1150 BELLY CONVEYOR ASSEMBLY S. N.

0306 & UP

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



1150 BELLY CONVEYOR ASSEMBLY S. N. 0306 & UP

ITEM PART QTY. PART DESCRIPTION

1 1400659 1 CPLR\RIGID\1.5X1.25

2 1700219 1 BELT\CNVYR\36X162\CLTD

3 2000341 2 BRG\FLG\1-1/2\4B\RCJ

4 2000342 2 BRG\TUU\1-1/2\RTU

5 3900013 1 MTR\HYD\6.2\2000\SAE;A\7/8FOR
6 4501797 1 RLLR\IDLR\43-1/4X6\CNVYR\BLLY
7 4501798 1 RLLR\DR\43-7/8X6\CNVYR\BLLY
8 4502036 2 BRKT\BRG\CNVYR\BELLY

9 4502043 1 SIDE\CNVYR\BELLY\RH

10 4502044 1 SIDE\CNVYR\BELLY\LH

1 4502140 1 FRM\CNVYR\BELLY

12 4502154 4 BRKT\CNVYR\BELLY

14 4502158 1 BRKTARM\TORQUEWMTR

15 4502159 1 BRKT\ARM\TORQUE

16 4702204 2 STRAP\REINF\GUIDE\BRG\CNVYR
17 4702205 2 BOLT\ADJNRLLR\DRVACNVYR

18 4703941 1 BRKT\TGHTNR\RLLR\CNVYR

19 4703942 1 BRKT\SLIDE\BRG\CNVYR

23 4800013 4 BOLT\HEX\5/16X1

25 4800070 1 BOLT\HEX\1/2X2-1/2

26 4800082 4 BOLT\HEX\1/2X1-1/2

27 4800085 24 BOLT\HEX\1/2X1

28 4800098 4 BOLT\HEX\3/8X1-1/4\NC

29 4800114 2 BOLT\HEX\1/2X2

30 4800201 4 BOLT\CRG\1/2X1-3/4\NC\GR5

31 4800334 4 BOLT\CRG\1/2X2\NC

32 4900001 10 NUT\HEX\1/2\NC

33 4900002 4 NUT\HEX\3/8\NC

34 4900003 4 NUT\HEX\5/16\NC

35 4900005 6 NUT\HEX\5/8\NC

36 4900014 4 NUT\TPLCK\1/2\NC

37 4900110 2 NUT\FLG\SERR\5/8\NC

38 5000002 6 WASH\FLAT\5/8

39 5000004 1 WASH\FLAT\1/2

40 5000006 34 WASH\LOCK\1/2

41 5000019 4 WASH\LOCK\3/8

42 5000022 4 WASH\LOCK\5/16

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

51



52

BELLY AUGER OPTION

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



BELLY AUGER OPTION

ITEM PART QTY. PART DESCRIPTION

1 1000137 2 SPKT\80\B\10\1-1/4\5/16KW
2 1000201 2 SPKT\80\B\30\2-7/16\5/8KW
3 1100306 2 CHAIN\80\39

4 2000329 2 BRG\FLG\4 BOLT\2-7/16\SET SCREW\BALL
5 2000589 2 BRG\FLG\2-15/16\4-BLT\D-LOCK
6 3900005 2 MTR\HYD\14.9\2000\SAE;A
7 4502803 1 AUGER\BELLY\LH\1150

8 4502804 1 AUGER\BELLY\RH\1150

9 4502805 1 PAN\BELLY\AUGER\3010
10 4704759 2 BKRT\BRNG\ADJ

1 4704760 2 MNT\MTR\HYD

12 4704761 1 BRKT\MNT\MTR\HYD

13 4704762 1 SH\CHUTE\AUGER\BELLY
14 4704763 1 SH\CHUTE\AUGER\BELLY
15 4800012 8 BOLT\CRG\3/8X1-1/4\NC
16 4800018 4 BOLT\HEX\1/2X1-1/4

17 4800053 12 BOLT\CRG\3/8X1\NC

18 4800082 2 BOLT\HEX\1/2X1-1/2

19 4800146 4 BOLT\HEX\3/8X2

20 4800178 4 BOLT\HEX\1/2X1-3/4

21 4800350 2 BOLT\HEX\5/8X2-1/4

22 4800483 8 BOLT\CRG\5/8X2\NC

23 4800654 8 BOLT\CRG\3/4X2\NC\GR5
24 4900001 10 NUT\HEX\1/2\NC

25 4900002 20 NUT\HEX\3/8\NC

26 4900012 8 NUT\TPLCK\5/8\NC

27 4900139 8 NUT\TPLCK\3/4\GR8\NC

28 5000001 4 WASH\FLAT\3/8

29 5000003 2 WASH\LOCK\5/8

30 5000004 2 WASH\FLAT\1/2

31 5000006 10 WASH\LOCK\1/2

32 5000019 24 WASH\LOCK\3/8

33 6200029 2 KEY\SQ\5/8X2

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

53






LOWER DISCHARGE CONVEYOR ASSEMBLY S.N. 0167 THRU 0211

ITEM PART QTY. PART DESCRIPTION
1 1700173 1 BELT\CNVYR\30X639
2 2000303 2 BRG\FLG\1-1/2\BOLT
3 4100030 12 PIN 17 X 3-1/2” HYD. CYL.
4 4500893 3 CLMP\HOSE\3/4
5 4501373 1 FRM\SWIVEL\CNVYR\DISCH
6 4501765 2 PIN\PIVOT\CNVYR\DISCH
7 4502083 1 PIN\PIVOT\CNVYR\SWING
8 4502084 1 SPCR\PIN\PIVOT\CNVYR\SWING
9 4700776 2 CLMP\HOSE\3/8
10 4701528 1 BRKT\ADJN\TRACKING\CNVYR\DISCH
1" 4701529 1 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
12 4701553 2 BUSH\HINGE\CNVYR\DISCH
13 4702096 2 HINGE\CNVYR\LOWER\SPCR
14 4702149 2 HINGE\CNVYR\LOWER\SPCR
15 4702150 2 HINGE\CNVYR\LOWER\INSIDE
16 4702473 2 SCRPR\BELT\CNVYR\DISCH
17 4703430 1 FRM\CNVYR\DISCH\LOWER
18 4703435 1 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
19 4703438 1 FRM\SCRPR\BELT\CNVYR\DISCH
20 4703443 2 FLT\DBL\SCRPR\CNVYR\DISCH
21 4703444 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
22 4703899 1 BRKT\CHUTE\DISCH
23 4703900 1 HPPR\CNVYR\DISCH
24 4704067 2 PL\SEAL\BRG
25 4704208 2 BRKT\CHUTE\CNVYR\BELLY
26 4704209 1 BRKT\CHUTE\CNVYR\BELLY
27 4800003 8 BOLT\HEX\3/8X1
28 4800018 6 BOLT\HEX\1/2X1-1/4
29 4800029 3 BOLT\HEX\3/8X2-1/2
30 4800034 2 BOLT\HEX\3/8X1-1/2
31 4800053 18 BOLT\CRG\3/8X1\NC
32 4800079 1 BOLT\HEX\5/8X2-1/2
33 4800098 6 BOLT\HEX\3/8X1-1/4\NC
34 4800101 2 BOLT\HEX\1/4X2-1/2
35 4800158 2 BOLT\HEX\5/8X4-1/2
36 4800178 8 BOLT\HEX\1/2X1-3/4
37 4800203 24 PIN\COT\5/32X2
38 4800351 1 BOLT\HEX\1/2X2-3/4
39 4900001 15 NUT\HEX\1/2\NC
40 4900002 25 NUT\HEX\3/8\NC
41 4900009 2 NUT\HEX\1/4\NC
42 4900012 2 NUT\TPLCK\5/8\NC
43 4900014 2 NUT\TPLCK\1/2\NC
44 4900083 6 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
45 5000002 4 WASH\FLAT\5/8
46 5000004 1 WASH\FLAT\1/2
47 5000006 15 WASH\LOCK\1/2
48 5000019 37 WASH\LOCK\3/8
49 5700880 2 LAMP\HALOGEN\5X5\24V
50 4100175 2 CYL\HYD\3X36\PARALLEL
51 4100210 2 CYL\HYD\2X8\1-1/4RD\WELDE
52 4100218 2 CYL\HYD\3X30\1-1/2ROD\PARALLEL
NOT SHOWN
1700130 LCNG\R-2\30\PURCH
1700131 LCNG\CBL\R-2\30\W/CLIPS
1700132 LCNG\RIVET\R-2\PURCH
1700137 LCNG\TOOL\R-2\41213\APP

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



LOWER DISCHARGE CONVEYOR ASSEMBLY S. N. 0212 THRU 0254

20

517 %V{”
fm@fﬁ

L

!

43—

56 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



LOWER DISCHARGE CONVEYOR ASSEMBLY S. N. 0212 THRU 0254

ITEM PART QTY. PART DESCRIPTION

1 1700229 1 BELT\CNVYR\30X639

2 2000818 2 BRG\FLG\1-1/2\4BOLT\COATD

3 4100030 12 PIN 17 X 3-1/2” HYD. CYL.

4 4500893 3 CLMP\HOSE\3/4

5 4501373 1 FRM\SWIVEL\CNVYR\DISCH

6 4501765 2 PIN\PIVOT\CNVYR\DISCH

7 4502039 2 BRKT\SEAL\RUBBER

8 4502041 2 HPPR\CNVYR\DISCH

9 4502083 1 PIN\PIVOT\CNVYR\SWING

10 4502084 1 SPCR\PIN\PIVOT\CNVYR\SWING
1 4502465 2 SPCR\SHLD\CNVYR

12 4700776 2 CLMP\HOSE\3/8

13 4701528 1 BRKT\ADJTRACKING\CNVYR\DISCH
14 4701529 1 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
15 4701553 2 BUSH\HINGE\CNVYR\DISCH

16 4702096 2 HINGE\CNVYR\LOWER\SPCR

17 4702149 2 HINGE\CNVYR\LOWER\SPCR

18 4702150 2 HINGE\CNVYR\LOWER\INSIDE

19 4702473 2 SCRPR\BELT\CNVYR\DISCH

20 4703435 1 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
21 4703438 1 FRM\SCRPR\BELT\CNVYR\DISCH
22 4703443 2 FLT\DBL\SCRPR\CNVYR\DISCH
23 4703444 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
24 4703488 2 TUBE\SPCR\HINGE\CVR\CNVYR
25 4703626 2 BSHNG\SLIDR\CVR\CNVYR\DISCH
26 4703882 1 SHLD\CNVYR\DSCHR

27 4703883 1 CVR\SHLD\CNVYR\DSCHR

28 4703896 2 PIN\SHLD\CNVYR\DSCHR

29 4704208 2 BRKT\CHUTE\CNVYR\BELLY

30 4800003 8 BOLT\HEX\3/8X1

31 4800018 2 BOLTMHEX\1/2X1-1/4

32 4800029 3 BOLT\HEX\3/8X2-1/2

33 4800034 2 BOLT\HEX\3/8X1-1/2

34 4800053 14 BOLT\CRG\3/8X1\NC

35 4800079 1 BOLT\HEX\5/8X2-1/2

36 4800098 6 BOLT\HEX\3/8X1-1/4\NC

37 4800101 2 BOLT\HEX\1/4X2-1/2

38 4800139 2 BOLT\HEX\3/4X4-1/2

39 4800158 2 BOLT\HEX\5/8X4-1/2

40 4800178 8 BOLTMHEX\1/2X1-3/4

41 4800203 24 PIN\COT\5/32X2

42 4800351 1 BOLTMHEX\1/2X2-3/4

43 4800505 2 BOLT\HEX\1/4X1-1/2\NC

44 4900001 1 NUT\HEX\1/2\NC

45 4900002 21 NUT\HEX\3/8\NC

46 4900009 2 NUT\HEX\1/4\NC

47 4900012 2 NUT\TPLCK\5/8\NC

48 4900014 2 NUT\TPLCK\1/2\NC

49 4900083 10 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
50 4900084 2 NUT\TPLCK\1/4\NC

51 4900139 2 NUT\TPLCK\3/4\GR8\NC

52 5000002 4 WASH\FLAT\5/8

53 5000004 3 WASH\FLAT\1/2

54 5000005 2 WASH\FLAT\3/4

55 5000006 1 WASH\LOCK\1/2

56 5000019 33 WASH\LOCK\3/8

57 5700880 2 LAMP\HALOGEN\5X5\24V

58 7501230 2 IDLER\ROLL\2"DIAX4-3/4”

59 4100175 2 CYL\HYD\3X36\PARALLEL

60 4100210 2 CYL\HYD\2X8\1-1/4RD\WELD -RAM INDUSTRIES

60A 4100226 CYL\HYD\2X8\1-1/4RD\WLD -CANADIAN TOOL & DIE
61 4100218 CYL\HYD\3X30\1-1/2ROD\PARALLEL

N

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



CONVEYOR ASSEMBLY S. N. 0255 THRU 0305

LOWER DISCHARGE

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

58



LOWER DISCHARGE CONVEYOR ASSEMBLY S. N. 0255 THRU 0305

ITEM PART QTY. PART DESCRIPTION

1 1700173 1 BELT\CNVYR\30X639

2 2000818 2 BRG\FLG\1-1/2\4BOLT\COATD

2A 2000341 BRG\FLG\1-1/2\4B\RCJ (S.N. 0278 & UP)
3 4100030 12 PIN 17 X 3-1/2” HYD. CYL.

4 4500893 3 CLMP\HOSE\3/4

5 4501373 1 FRM\SWIVEL\CNVYR\DISCH

6 4501765 2 PIN\PIVOT\CNVYR\DISCH

7 4502039 2 BRKT\SEAL\RUBBER

8 4502041 2 HPPR\CNVYR\DISCH

9 4502083 1 PIN\PIVOT\CNVYR\SWING

10 4502084 1 SPCR\PIN\PIVOT\CNVYR\SWING

1 4502278 1 GUIDE\CNVYR\BELT\BOTTOM

12 4502465 2 SPCR\SHLD\CNVYR

13 4700776 2 CLMP\HOSE\3/8

14 4701528 1 BRKT\ADJTRACKING\CNVYR\DISCH
15 4701529 1 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
16 4701553 2 BUSH\HINGE\CNVYR\DISCH

17 4702096 2 HINGE\CNVYR\LOWER\SPCR

18 4702149 2 HINGE\CNVYR\LOWER\SPCR

19 4702150 2 HINGE\CNVYR\LOWER\INSIDE

20 4702473 2 SCRPR\BELT\CNVYR\DISCH

21 4703435 1 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
22 4703438 1 FRM\SCRPR\BELT\CNVYR\DISCH

23 4703443 2 FLT\DBL\SCRPR\CNVYR\DISCH

24 4703444 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
25 4703488 2 TUBE\SPCR\HINGE\CVR\CNVYR

26 4703626 2 BSHNG\SLIDR\CVR\CNVYR\DISCH
27 4703882 1 SHLD\CNVYR\DSCHR

28 4703883 1 CVR\SHLD\CNVYR\DSCHR

29 4703896 2 PIN\SHLD\CNVYR\DSCHR

30 4704208 2 BRKT\CHUTE\CNVYR\BELLY

31 4800003 8 BOLT\HEX\3/8X1

32 4800018 2 BOLTMHEX\1/2X1-1/4

33 4800029 3 BOLT\HEX\3/8X2-1/2

34 4800034 2 BOLT\HEX\3/8X1-1/2

35 4800053 14 BOLT\CRG\3/8X1\NC

36 4800079 1 BOLT\HEX\5/8X2-1/2

37 4800098 6 BOLT\HEX\3/8X1-1/4\NC

38 4800101 2 BOLT\HEX\1/4X2-1/2

39 4800139 2 BOLT\HEX\3/4X4-1/2

40 4800158 2 BOLT\HEX\5/8X4-1/2

41 4800178 8 BOLTMHEX\1/2X1-3/4

42 4800203 24 PIN\COT\5/32X2

43 4800351 1 BOLTMHEX\1/2X2-3/4

44 4800505 2 BOLT\HEX\1/4X1-1/2\NC

45 4900001 1 NUT\HEX\1/2\NC

46 4900002 21 NUT\HEX\3/8\NC

47 4900009 2 NUT\HEX\1/4\NC

48 4900012 2 NUT\TPLCK\5/8\NC

49 4900014 2 NUT\TPLCK\1/2\NC

50 4900083 10 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
51 4900084 2 NUT\TPLCK\1/4\NC

52 4900139 2 NUT\TPLCK\3/4\GR8\NC

53 5000002 4 WASH\FLAT\5/8

54 5000004 3 WASH\FLAT\1/2

55 5000005 2 WASH\FLAT\3/4

56 5000006 1 WASH\LOCK\1/2

57 5000019 33 WASH\LOCK\3/8

58 5700317 2 LAMP\HALOGENX6\24V

59 4100175 2 CYL\HYD\3X36\PARALLEL

60 4100210 2 CYL\HYD\2X8\1-1/4RD\WELD -RAM INDUSTRIES
60A 4100226 CYL\HYD\2X8\1-1/4RD\WLD -CANADIAN TOOL & DIE
61 4100218 2 CYL\HYD\3X30\1-1/2ROD\PARALLEL

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE




LOWER DISCHARGE CONVEYOR ASSEMBLY S. N. 0306 & UP

ITEM PART QTY. PART DESCRIPTION

1 1700173 1 BELT\CNVYR\30X639

2 2000818 2 BRG\FLG\1-1/214BOLT\COATD

2A 2000341 BRG\FLG\1-1/2\4B\RCJ (S.N. 0278 & UP)
3 4100030 12 PIN 17 X 3-1/2” HYD. CYL.

4 4500893 3 CLMP\HOSE\3/4

5 4501373 1 FRM\SWIVEL\CNVYR\DISCH

6 4501765 2 PIN\PIVOT\CNVYR\DISCH

7 4502039 2 BRKT\SEAL\RUBBER

8 4502041 2 HPPR\CNVYR\DISCH

9 4502083 1 PIN\PIVOT\CNVYR\SWING

10 4502084 1 SPCR\PIN\PIVOT\CNVYR\SWING

11 4502278 1 GUIDE\CNVYR\BELT\BOTTOM

12 4502465 2 SPCR\SHLD\CNVYR

13 4700776 2 CLMP\HOSE\3/8

14 4701528 1 BRKT\ADJ\TRACKING\CNVYR\DISCH
15 4701529 1 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
16 4701553 2 BUSH\HINGE\CNVYR\DISCH

17 4702096 2 HINGE\CNVYR\LOWER\SPCR

18 4702149 2 HINGE\CNVYR\LOWER\SPCR

19 4702150 2 HINGE\CNVYR\LOWER\INSIDE

21 4703435 1 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
25 4703488 2 TUBE\SPCR\HINGE\CVR\CNVYR

26 4703626 2 BSHNG\SLIDR\CVR\CNVYR\DISCH
27 4703882 1 SHLD\CNVYR\DSCHR

28 4703883 1 CVR\SHLD\CNVYR\DSCHR

29 4703896 2 PIN\SHLD\CNVYR\DSCHR

30 4704208 2 BRKT\CHUTE\CNVYR\BELLY

31 4800003 8 BOLT\HEX\3/8X1

33 4800029 3 BOLT\HEX\3/8X2-1/2

34 4800034 2 BOLT\HEX\3/8X1-1/2

35 4800053 14 BOLT\CRG\3/8X1\NC

36 4800079 1 BOLT\HEX\5/8X2-1/2

38 4800101 2 BOLT\HEX\1/4X2-1/2

39 4800139 2 BOLT\HEX\3/4X4-1/2

40 4800158 2 BOLT\HEX\5/8X4-1/2

41 4800178 8 BOLT\HEX\1/2X1-3/4

42 4800203 24 PIN\COT\5/32X2

43 4800351 1 BOLTMHEX\1/2X2-3/4

44 4800505 2 BOLT\HEX\1/4X1-1/2\NC

45 4900001 9 NUT\HEX\1/2\NC

46 4900002 15 NUT\HEX\3/8\NC

47 4900009 2 NUT\HEX\1/4\NC

48 4900012 2 NUT\TPLCK\5/8\NC

50 4900083 10 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
51 4900084 2 NUT\TPLCK\1/4\NC

52 4900139 2 NUT\TPLCK\3/4\GR8\NC

53 5000002 4 WASH\FLAT\5/8

54 5000004 1 WASH\FLAT\1/2

55 5000005 2 WASH\FLAT\3/4

56 5000006 9 WASH\LOCK\1/2

57 5000019 27 WASH\LOCK\3/8

58 5700317 2 LAMP\HALOGEN\X6\24V

59 4100175 2 CYL\HYD\3X36\PARALLEL

60 4100210 2 CYL\HYD\2X8\1-1/4RD\WELD -RAM INDUSTRIES
60A 4100226 CYL\HYD\2X8\1-1/4RD\WLD -CANADIAN TOOL & DIE
61 4100218 2 CYL\HYD\3X30\1-1/2ROD\PARALLEL

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



62

UPPER DISCHARGE CONVEYOR ASSEMBLY S.N. 0127

1150/1155 HAYBUSTER TUB GRINDER

TO 0211

DETAIL A

PARTS REFERENCE



UPPER DISCHARGE CONVEYOR ASSEMBLY S.N. 0127 TO 0211

ITEM PART QTY. PART DESCRIPTION

1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW

2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW

3 1100064 1 CHAIN\6ODBL\CL

4 1100066 1 CHAIN\6ODBL\17

5 2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL

6 3800552 10 CLAMP\HOSE\1-1/4\2HOLES

7 3800650 10 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4
8 3900014 1 MTR\HYD\9.6\2000\1-1/4SH

9 4501769 2 STRAP\BRKT\BELT\RET\1150

10 4702203 1 BRKT\MTR\DRVACNVYR

1 4702204 2 STRAP\REINFRC\GUIDE\BRG\CNVYR
12 4702205 2 BOLTM\ADJNRLLR\DRVA\CNVYR
13 4702206 2 GUARD\SPKT\CPLG\DRVACNVYR
14 4703433 1 BRKT\RET\BELT\3010

15 4703434 1 BRKT\RET\BELT\3010

16 4703437 1 RLLR\DRV\42-1/2X8\CNVYR\DIS
17 4704074 1 FRM\CNVYR\DISCH\UPPER

18 4704099 2 BMPR\CNVYR\DISCH

19 4800003 4 BOLT\HEX\3/8X1

20 4800013 5 BOLT\HEX\5/16X1

21 4800029 4 BOLT\HEX\3/8X2-1/2

22 4800098 4 BOLT\HEX\3/8X1-1/4\NC

23 4800114 2 BOLT\HEX\1/2X2

24 4800196 2 BOLT\HEX\5/8X2-3/4

25 4800580 2 BOLT\HEX\3/8X7

26 4800603 5 NUT\STACK\5/16X1-3/4\NC

27 4801198 4 SCR\LAG\3/8X1-1/2

28 4900001 2 NUT\HEX\1/2\NC

29 4900002 10 NUT\HEX\3/8\NC

30 4900003 4 NUT\HEX\5/16\NC

31 4900005 4 NUT\HEX\5/8\NC

32 4900012 2 NUT\TPLCK\5/8\NC

33 4900047 2 NUT\JAM\5/8\NC

34 4900082 4 NUT\INSERT\3/8\.027X.150GR
35 4900110 2 NUT\FLG\SERR\5/8\NC

36 5000001 4 WASH\FLAT\3/8

37 5000002 4 WASH\FLAT\5/8

38 5000006 2 WASH\LOCK\1/2

39 5000019 14 WASH\LOCK\3/8

40 5000022 4 WASH\LOCK\5/16

41 6200007 1 KEY\SQ\3/8X1-1/2

42 7500664 4 BALL STUD\SHOCK\FITTING\M6
43 7500665 4 END FITTING\GAS SPRING \m6
44 7500666 4 SAFETY CLIP

45 7501071 2 SPRNG\GAS\130LB\9416K358

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE






UPPER DISCHARGE CONVEYOR ASSEMBLY S.N. 0212 THRU 0254

ITEM PART QTY. PART DESCRIPTION

1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW

2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW

3 1100064 1 CHAIN\6ODBL\CL

4 1100066 1 CHAIN\6ODBL\17

5 2000819 2 BRG\TUU\1-1/2\W-ECC\COATD
6 3800552 10 CLAMP\HOSE\1-1/4\2HOLES

7 3800650 10 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4
8 3900014 1 MTR\HYD\9.6\2000\1-1/4SH

9 4702203 1 BRKT\MTR\DRVACNVYR

10 4702204 2 STRAP\REINF\GUIDE\BRG\CNVYR
1 4702205 2 BOLMADJRLLR\DRV\CNVYR
12 4702206 2 GUARD\SPKT\CPLG\DRV\CNVYR
13 4703437 1 RLLR\DRV\42-1/2X8\CNVYR\DIS
14 4704099 2 BMPR\CNVYR\DISCH

15 4704954 1 FRM\CNVYR\DISCH\UPPER

16 4800003 9 BOLT\HEX\3/8X1

17 4800098 4 BOLT\HEX\3/8X1-1/4\NC

18 4800114 2 BOLT\HEX\1/2X2

19 4800580 2 BOLT\HEX\3/8X7

20 4800603 5 NUT\STACK\5/16X1-3/4\NC

21 4801198 4 SCR\LAG\3/8X1-1/2

22 4900001 2 NUT\HEX\1/2\NC

23 4900002 6 NUT\HEX\3/8\NC

24 4900005 4 NUT\HEX\5/8\NC

25 4900012 2 NUT\TPLCK\5/8\NC

26 4900082 4 NUT\INSERT\3/8\.027X.150GR
27 4900110 2 NUT\FLG\SERR\5/8\NC

28 5000001 4 WASH\FLAT\3/8

29 5000002 4 WASH\FLAT\5/8

30 5000006 2 WASH\LOCK\1/2

31 5000019 10 WASH\LOCK\3/8

32 6200007 1 KEY\SQ\3/8X1-1/2

33 7501230 2 IDLER\ROLL\2"DIAX4-3/4"

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



66

UPPER DISCHARGE CONVEYOR ASSEMBLY S.N. 0255 THRU 0305

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



UPPER DISCHARGE CONVEYOR ASSEMBLY S.N. 0255 THRU 0305

ITEM PART QTY. PART DESCRIPTION

1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW

2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW

3 1100064 1 CHAIN\6ODBL\CL

4 1100066 1 CHAIN\6ODBL\17

5 2000819 2 BRG\TUU\1-1/2\W-ECC\COATD
5A 2000342 BRG\TUU\1-1/2\RTU (S.N. 0278 & UP)
6 3800552 10 CLAMP\HOSE\1-1/4\2HOLES

7 3800650 10 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4
8 3900014 1 MTR\HYD\9.6\2000\1-1/4SH

9 4702203 1 BRKT\MTR\DRVACNVYR

10 4702204 2 STRAP\REINF\GUIDE\BRG\CNVYR
11 4702205 2 BOLTM\ADJNRLLR\DRVA\CNVYR

12 4702206 2 GUARD\SPKT\CPLG\DRVACNVYR
13 4703437 1 RLLR\DRV\42-1/2X8\CNVYR\DIS
14 4704099 2 BMPR\CNVYR\DISCH

15 4704954 1 FRM\CNVYR\DISCH\UPPER

16 4800003 9 BOLT\HEX\3/8X1

17 4800098 4 BOLT\HEX\3/8X1-1/4\NC

18 4800114 2 BOLT\HEX\1/2X2

19 4800580 2 BOLT\HEX\3/8X7

20 4800603 5 NUT\STACK\5/16X1-3/4\NC

21 4801198 4 SCR\LAG\3/8X1-1/2

22 4900001 2 NUT\HEX\1/2\NC

23 4900002 6 NUT\HEX\3/8\NC

24 4900005 4 NUT\HEX\5/8\NC

25 4900012 2 NUT\TPLCK\5/8\NC

26 4900082 4 NUT\INSERT\3/8\.027X.150GR

27 4900110 2 NUT\FLG\SERR\5/8\NC

28 5000001 4 WASH\FLAT\3/8

29 5000002 4 WASH\FLAT\5/8

30 5000006 2 WASH\LOCK\1/2

31 5000019 10 WASH\LOCK\3/8

32 6200007 1 KEY\SQ\3/8X1-1/2

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE






UPPER DISCHARGE CONVEYOR ASSEMBLY S.N. 0306 & UP

ITEM PART QTY. PART DESCRIPTION

1 1400659 1 CPLR\RIGID\1.5X1.25

2 2000342 2 BRG\TUU\1-1/2\RTU

3 3800552 10 CLAMP\HOSE\1-1/4\2HOLES

4 3800650 10 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4
5 3900014 1 MTR\HYD\9.6\2000\1-1/4SH

6 4502810 1 BRKTMARM\TORQUEWMTR

7 4502811 1 BRKT\ARM\TORQUE

8 4702204 2 STRAP\REINF\GUIDE\BRG\CNVYR
9 4702205 2 BOLTM\ADJNRLLR\DRVA\CNVYR
10 4703437 1 RLLR\DRV\42-1/2X8\CNVYR\DIS
1 4704099 2 BMPR\CNVYR\DISCH

12 4704954 1 FRM\CNVYR\DISCH\UPPER

13 4800003 5 BOLT\HEX\3/8X1

14 4800034 8 BOLT\HEX\3/8X1-1/2

15 4800082 2 BOLT\HEX\1/2X1-1/2

16 4800098 4 BOLT\HEX\3/8X1-1/4\NC

17 4800603 5 NUT\STACK\5/16X1-3/4\NC

18 4801198 4 SCR\LAG\3/8X1-1/2

19 4900001 2 NUT\HEX\1/2\NC

20 4900002 4 NUT\HEX\3/8\NC

21 4900005 4 NUT\HEX\5/8\NC

22 4900012 2 NUT\TPLCK\5/8\NC

23 4900110 2 NUT\FLG\SERR\5/8\NC

24 5000001 8 WASH\FLAT\3/8

25 5000002 4 WASH\FLAT\5/8

26 5000006 2 WASH\LOCK\1/2

27 5000019 4 WASH\LOCK\3/8

28 6200007 1 KEY\SQ\3/8X1-1/2

29 7101073 2 GUIDE\CNVYR\DISCH

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



70

MATERIAL SLIDE ASSEMBLY S.N. 0127 AND UP

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



MATERIAL SLIDE ASSEMBLY S.N. 0127 AND UP

ITEM PART QTY. PART DESCRIPTION

1 4703626 2 BSHNG\SLIDR\CVR\CNVYR\DISCH
2 4703488 2 TUBE\SPCR\HINGE\CVR\CNVYR

3 4703882 1 SHLD\CNVYR\DSCHR

4 4703883 1 CVR\SHLD\CNVYR\DSCHR

5 4703896 2 PIN\SHLD\CNVYR\DSCHR

6 4800139 2 BOLT\HEX\3/4X4-1/2

7 4800505 2 BOLT\HEX\1/4X1-1/2\NC

8 4900084 2 NUT\TPLCK\1/4\NC

9 4900139 2 NUT\TPLCK\3/4\GR8\NC

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

71



72

OVERSIZE LOAD ASSEMBLY

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



OVERSIZE LOAD ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4704798 1 MNT\OVERSIZE\LOAD

2 4704800 1 OVERSIZE LOAD

3 4800164 22 BOLT\HEX\3/8X3/4

4 4900002 22 NUT\HEX\3/8\NC

5 5000019 22 WASH\LOCK\3/8

6 5700201 2 LAMP\TAIL\4-1/2\COMP\RED
6LED 5700860 2 LAMP\LED\TAIL\12VDC\4\RED

4704799

SIGN\ASSY\OVERSIZE_LOAD\W/LIGHTS

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

73



74

CONTROL PANEL FRAME ASSEMBLY THRU S.N. 0278

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



CONTROL PANEL FRAME ASSEMBLY THRU S.N. 0278

ITEM PART QTY. PART DESCRIPTION

1 4501692 1 BRKT\PNL\CNTRL

2 4501709 1 PNL\CNTRL\DOOR

3 4502459 1 BRKT\TANK\FUEL-USED WITH HOOD LOADER
4 4704431 1 PNL\CNTRL\3010

5 4704434 1 PNL\CNTRL\DOOR\TOP\2-1/2

6 4704435 1 PNL\CNTRL\DOOR\BTTM\2-1/2
7 4704449 2 PNL\CNTRL\PLUG

8 4800003 4 BOLT\HEX\3/8X1

9 4800024 2 BOLT\HEX\1/4X3/4

10 4800142 2 BOLT\HEX\3/8X1-3/4

1 4800146 2 BOLT\HEX\3/8X2

12 4800594 4 SCR\PAN\SLOT\#12X3/4\NC

13 4800640 4 SCR\CSK\SLOT\#10-24X3/8

14 4800913 6 BOLT\FLG\SERR\3/8X1\NC

15 4900002 4 NUT\HEX\3/8\NC

16 4900003 14 NUT\HEX\5/16\NC

17 4900009 2 NUT\HEX\1/4\NC

18 4900023 6 NUT\TPLCK\3/8\NC

19 4900109 6 NUT\FLG\TPLCK\3/8\NC

20 4900159 4 NUT\HEXW12\NC

21 5000019 2 WASH\LOCK\3/8

22 5000022 14 WASH\LOCK\5/16

23 5000023 6 WASH\FLAT\5/16

24 5000024 2 WASH\LOCK\1/4

25 5000035 2 WASH\FLAT\1/4

26 5000127 4 WASH\LOCK\EXTSTARW#12

27 5700289 2 ENCL\BRKR\CRCT\7-POLE

28 5700444 1 RADIO\REMOTE\OMNEX\900MHZ
29 5700504 2 RELAY\POWR\24V\SPST\W/DIO
30 5700747 1 LIGHT\WHT\10-30V\LED

31 5700825 1 CAP\PLUG\DTZ\SZ24

32 7101029 2 PNL\CNTRL\PLUG

33 7500664 4 BALL STUD\SHOCK\FITTING\M6
34 7500665 4 END FITTING\GAS SPRING \m6
35 7500666 4 SAFETY CLIP

36 7500755 2 CUSH\RBBR\1-OD\1/4-20X3/4

37 7501072 6 CUSH\RBBR\1.380DX1\5/16NC\80#>
38 7500606 2 LATCH\RBBR\6

39 7500663 2 SPRNG\GAS\90LB\9416K224

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

75



76

TOP CONTROL PANEL ASSEMBLY THRU S.N. 0278

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



TOP CONTROL PANEL ASSEMBLY THRU S.N. 0278

ITEM PART QTY. PART DESCRIPTION

1 4501714 2 BRKT\SPRING\GAS

2 4704448 1 PNL\CNTRL\ENG

3 4800291 14 BOLT\CRG\1/4X3/4\NC

4 4900084 14 NUT\TPLCK\1/4\NC

5 5700252 1 SWITCH\ELEC\MAGNT\TAT\24V

6 5700534 1 SWITCH\MAINT\PB\YELLOW\MUSH
7 7500706 1 GAUGE\FUEL\24V

8 5700903 1 SPCR\PNL\CNTRL\ENG

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

77



78

BOTTOM CONTROL PANEL ASSEMBLY THRU S.N. 0278

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



BOTTOM CONTROL PANEL ASSEMBLY THRU S.N. 0278

ITEM  PART Qry. PART DESCRIPTION

1 4300034 1 CONTROL BOX

2 4501543 1 BRKT\GOV\1150

3 4704926 1 PNL\CNTRL\MACHINE\1150

4 4800024 2 BOLT\HEX\1/4X3/4

5 4800282 4  SCR\PAN\SLOTW10X3/4\NC

6 4800291 10 BOLT\CRG\1/4X3/4\NC

7 4800301 2 SCR\FLNG\SERR\1/4X3/4

8 4900009 2  NUT\HEX\I/ANC

9 4900084 10  NUT\TPLCK\1/4\NC

10 5000024 2 WASH\LOCK\1/4

" 5000104 4 WASH\LOCKW#10

12 5700230 1 BOX\CNTRL\SAFETY SHUTDOWN

13 5700328 4 SWITCH\RCKR\MNT\PNL\SNGL

14 5700329 10 SWITCH\RCKR\PLUG

15 5700333 14  SWITCH\RCKR\MNT\PNL\MTPL

16 5700506 2  GAUGE\HOUR\RESET

17 5700510 1  BOOT\DUST\PUSBUTTON

18 5700542 4 SWITCH\RCKR\DPDT\24VUNLIT\15AAIMOMNTRY\W/RASED BRCKT
19 5700543 1 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/RAISEDBRACKET
20 5700544 2 SWITCH\RCKR\DPDT\24V\1LIT\15A\LTCH&MOMW/RASED BRCKT
21 5700545 1 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/RAISEDBRACKET
22 5700652 1 SWITCH\BUTTON\PUSH

23 5700758 1 HARN\BH\PNL\MAIN\GRNDR

24 5700763 1 HARN\BH\PANEL\LOADER;OPT

25 5700769 1 HARN\BH\PNL\KPTO\GRNDR

26 5700774 1 HARN\BH\RADIO\R100E

27 5700775 1 HARN\BH\PANEL\1RELAY

28 7500124 2 GRMT\RBBR\1X9/32IDX3/16T

RADIO REMOTE OPTION
21 5700545 1 SWITCH\RCKR\DPST\24V\2LIT15A\LATCH\W/RAISED BRACKT
18 5700542 1 SWITCH\RCKR\DPDT\24VUNLIT 15AIMOMNTRY\W/RAISED BRCKT

HAY GUIDE OPTION
18 5700542 1 SWITCH\RCKR\DPDT\24VUNLIT15A\AMOMNTRY\W/RAISED BRCKT

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE

79



CONTROL PANEL FRAME ASSEMBLY S.N. 0279 & UP

y Y/

Loar KL L
Q’ o °{l@ ’f l’ i/ 24
A Y

80 1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



CONTROL PANEL FRAME ASSEMBLY S.N. 0279 & UP

ITEM PART QTY. PART DESCRIPTION
1 3800861 2 FTG\7/8MJICX1/2FP\BULKHEAD
2 3800986 1 FTG\1/8MP\90D\ELL
3 4300034 1 CONTROL BOX
4 4400153 1 INDICATOR\FLTR\AIR\30 IN H20
5 4501543 1 BRKT\GOV\1150
6 4502756 1 PNL\CNTRL\MACHINE\1150
7 4502757 1 FRM\PANEL\CNTRL
8 4502759 1 DOOR\PANEL\CNTRL
9 4502760 1 WNDW\PANEL\CNTRL
10 4704449 2 PNL\CNTRL\PLUG
11 4800003 2 BOLT\HEX\3/8X1
12 4800166 8 SCR\CSK\ALN\5/16X1\NC
13 4900002 2 NUT\HEX\3/8\NC
14 4900142 8 NUT\TPLCK\5/16\NC
15 5000019 2 WASH\LOCK\3/8
16 5700230 1 BOX\CNTRL\SAFETY SHUTDOWN
17 5700252 1 SWITCH\ELEC\MAGNETIC\TAT\24V
18 5700289 2 ENCL\BRKR\CRCT\7-POLE
19 5700328 2 SWITCH\RCKR\WMNT\PNL\SNGL
20 5700329 5 SWITCH\RCKR\PLUG
21 5700333 12 SWITCH\RCKR\MNT\PNL\MTPL
22 5700504 2 RELAY\POWR\24V\SPST\W/DIO
23 5700506 2 GAUGE\HOUR\RESET
24 5700510 1 BOOT\DUST\PUSBUTTON
25 5700534 1 SWITCH\MAINT\PB\YELLOW\MUSH
26 5700542 4 SWITCH\RCKR\DPDT\24VUNLIT\15AAMOMNTRY\W/RASED BRCKT
27 5700543 1 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/RAISED BRACKET
28 5700544 2 SWITCH\RCKR\DPDT\24WV\1LIT\15A\LTCH&MOMW/RASED BRCKT
29 5700545 2 SWITCH\RCKR\DPST\24\V\2LIT\15A\LATCH\W/RAISED BRACKET
30 5700652 1 SWITCH\BUTTON\PUSH
31 5700747 1 LIGHT\WHT\10-30V\LED
32 5700903 1 PANEL\KEY;SWITCH\CAT\TIER 3
33 7101029 2 PNL\CNTRL\PLUG
34 7500706 1 GAUGE\FUEL\24V
35 7500907 1 LATCH\COMP\HD
36 7500918 2 HINGE\BOLT-ON\BLACK
37 7501392 2 HINGE\BOLT-ON\270DEG\4-BLT\BLK
38 7501393 1 STOP\WIND\DR\PNL
LOADER OPTION
A 5700545 1 SWITCH\RCKR\DPST\24\V\2LIT\15A\LATCH\W/RAISED BRACKET

RADIO REMOTE OPTION

B 5700542
C 5700545

NOT SHOWN
3701489
3701490
3800102
3800111

1150/1155 HAYBUSTER TUB GRINDER

1
1

_ A A

SWITCH\RCKR\DPDT\24VUNLIT\15AAMOMNTRY\W/RASED BRCKT
SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/RAISED BRACKET

HOSE\AIR\1/8X28\7/16FJICX7/16FJIC
HOSE\AIR\1/8X144\1/8MPX1/8MP
FTG\1/8FP\CPLG\LW
FTG\1/8MPX1/8FP\90D\ST;EL

PARTS REFERENCE

81



82

1150/1155 HAYBUSTER TUB GRINDER

SUSTER

A Tradition of Innovation Since 1966

PARTS REFERENCE



CAT TIER 3 CONTROL PANEL 5400903

Diagnostic Lamp Oli Pressure

5700938

Fuel Pressure

5700804

Curcuit Breaker

T pilar Swrvicn and
e DA parts call
ot oo 1200 CANGY! (1 B00 B2
Dwewct fino T NGATEE312
Aty 0 the Wb CATCOM

Service Tool Connector Maintenance
Clear Switch

Maintenance
Lamp

1150/1155 HAYBUSTER TUB GRINDER

5700939 5700941

Water Temperature

Warning Lamp

5700940

Voltmeter

5700907

Engine Tachometer

5700497
Key Switch

5700831
Throttle Control

Engine Kill Switch

PARTS REFERENCE

83



REAR AUXILIARY CONTROL PANEL ASSEMBLY - THREE SWITCH

ITEM PART QTY. PART DESCRIPTION
1 4501734 1 SHEET\PANEL\CONTROL\AUX\REAR
2 4800498 4 SCR\PAN\PHL#10X3/4\NF
3 5700328 3 SWITCH\RCKR\MNT\PNL\SNGL
4 5700542 3 SWITCH\RCKR\DPDT\24VUNLIT\15AAIMOMNTRY\
W/RASED BRCKT
NOT SHOWN
5700340 ACTTR\TOOL\REMOVAL\44381

84 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



REAR AUXILIARY CONTROL PANEL ASSEMBLY - FOUR SWITCH

ITEM PART QTY. PART DESCRIPTION
1 4502456 1 SHEET\PANEL\CONTROL\AUX\REAR
2 4800498 4 SCR\PAN\PHL\#10X3/4\NF
3 5700328 1 SWITCH\RCKR\MNT\PNL\SNGL
4 5700333 2 SWITCH\RCKR\MNT\PNL\MTPL
5 5700448 1 SWITCH\RCKR\MNT\PNL\MDDL
6 5700542 4 SWITCH\RCKR\DPDT\24VUNLIT\15A\AMOMNTRY\W/
RASED BRCKT
NOT SHOWN
5700340 ACTTR\TOOL\REMOVAL\44381
3

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

85



ENGINE SHROUD ASSEMBLY - 475, 540 & 630 HP

86

SEE DETAIL €

SEE DETAIL A

2

1150/1155 HAYBUSTER TUB GRINDER

SEE DETAIL D

SEE DETAIL

PARTS REFERENCE



DETAIL A

ENGINE SHROUD ASSEMBLY

- 475, 540 & 630 HP -

2|

87

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER



DETAILS B-E

540 & 630 HP -

- 475,

ENGINE SHROUD ASSEMBLY

DETAIL D

DETAIL B

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

88



ENGINE SHROUD ASSEMBLY -475, 540 & 630 HP - PARTS LIST

ITEM PART QTY. PART DESCRIPTION
1 4000219 1 RAD\HYD\23X19\1-1/16"-1(THROUGH S.N. 0278)
1A 4200180 RAD\HYD\C48\WBYPASS(S.N. 0279 & UP)
2 4000300 1 RAD\HYD\5-5/8X13-3/4X1-3/4\AKG_C-8
3 4501486 1 COVER\ENG\LH
4 4501487 1 COVER\ENG\RH
4A 4704244 COVER\ENG\RH 630HP (FOR SN UP TO 305)
4B 4502794 COVER\ENG\RH 630HP (FOR SN 306 AND UP)
5 4501490 1 BRKT\CLAMP\FRM\COOLER\OIL
6 4501492 3 BRKT\COOLER\OIL
7 4501495 2 MNT\ENGINE\FRONT\CAT3406
8 4501496 1 CVR\RIDGE\SHROUD\ENG
9 4501497 4 BRKT\PIVOT\DOOR
10 4501824 1 DECK\SERV(QTY 2 STARTING S.N. 0279)
11 4501828 2 SEAL\RAD\TOP
12 4501829 2 SEAL\RAD\SIDE
13 4501912 1 BRKT\COOLER\OIL\525
14 4501913 1 FRM\PIVOT\COOLER\OIL\525
15 4502006 1 MNT\ENG\525
16 4502014 1 SHROUD\ENG\REAR
17 4502085 1 DECK\SERV\ENG\RH(THROUGH S.N. 0278)
18 4703579 10 HINGE\ASSY\FAB\3-1/2
19 4703870 1 BRKT\LIGHT\LH
20 4703871 1 BRKT\LIGHT\RH
21 4703878 1 CVR\ACCESS\RAD
22 4703893 2 DOOR\ACCESS\ENGINE\L.H.
23 4703894 2 DOOR\ACCESS\ENGINE\R.H.
24 4703895 1 DOOR\RAD
25 4704298 1 SHROUD\RAD(THROUGH S.N. 0278)
25A 4502493 SHROUD\RAD(S.N. 0279 & UP)
26 4704653 1 CVR\ACCESS\SHROUD
27 4704680 1 TUBE\INTAKE\AIR (NOT SHOWN)
28 4704682 2 BRACE\SHROUD
29 4800003 107 BOLT\HEX\3/8X1
30 4800013 4 BOLT\HEX\5/16X1
31 4800018 10 BOLT\HEX\1/2X1-1/4
32 4800085 4 BOLT\HEX\1/2X1
33 4800098 16 BOLT\HEX\3/8X1-1/4\NC
34 4800468 22 SCR\RD\SLOT\#10X1/2
35 4800925 4 BOLT\HEX\7/8X5
36 4900001 14 NUT\HEX\1/2\NC
37 4900002 120 NUT\HEX\3/8\NC
38 4900003 4 NUT\HEX\5/16\NC
39 4900023 12 NUT\TPLCK\3/8\NC
40 4900072 20 NUT\HEXW#10\NC
41 5000001 165 WASH\FLAT\3/8
42 5000004 24 WASH\FLAT\1/2
43 5000006 14 WASH\LOCK\1/2
44 5000019 135 WASH\LOCK\3/8
45 5000022 4 WASH\LOCK\5/16
46 5000023 4 WASH\FLAT\5/16
47 5000071 20 WASH\LOCK;EXT\STAR#10
48 5000098 4 WASH\FLAT\7/8
49 5000106 4 WASH\LOCK\7/8
50 5800880 3 LAMP\HALOGEN\5X5\24V
51 7500664 8 BALL STUD\SHOCK\FITTING\M6
52 7500665 8 END FITTING\GAS SPRING \m6
53 7500666 8 SAFETY CLIP
54 7500891 1 KNOB\CLAMP\3/8NCx1"STUD
55 7500907 1 LATCH\CMPNT\HD
55A 4704046 FLANGE\REINFORCE\LATCH (NOT SHOWN)
56 7501063 4 CUSH\RBBR\3-1/20DX2-7/8\0.94 BOLT HOLE
57 7501074 3 WEATHERSTRIP\SCRN\RAD
58 7501457 2 PLUG\PLSTC\1-3/8\T16A
59 7500663 4 SPRNG\GAS\90LB\9416K224
60 4502263 2 DOOR\LVRD\ACCESS\ENG\LH (S.N. 0232 AND UP 475HP & 540HP; ALL 630HP)
61 4502264 2 DOOR\LVRD\ACCESS\ENG\RH (S.N. 0232 AND UP 475HP & 540HP; ALL 630HP)
62 4502265 4 CVR\DOOR\ACCESS\UPPR
63 4502266 4 CVR\DOOR\ACCESS\LWR
NOT SHOWN
7500590 ENCL\OPS\8-1/2X11X1-5/8\>
4502269 CVR\KIT\DOOR\ACCESS (includes (4) 4502265, (4) 4502266, mounting hardware)

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

89



90

ROTARY SCREEN ASSEMBLY

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



ROTARY SCREEN ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1400090 1 PULLEY G&G

2 1600085 1 V-BELT\AX\158\COG-BELT
3 4501395 1 CVR\ROTARYSCREEN\BOTTOM
4 4501396 1 CVR\ROTARYSCREEN\TOP
5 4703895 1 DOOR\RAD

6 4501569 1 IDLER\SCREEN\ROTARY

7 4501571 1 BRKT\SPRING\IDLER\SCREEN\ROTARY
8 4800003 11 BOLT\HEX\3/8X1

9 4800034 1 BOLT\HEX\3/8X1-1/2

10 4800146 1 BOLT\HEX\3/8X2

1 4900002 2 NUT\HEX\3/8\NC

12 4900023 1 NUT\TPLCK\3/8\NC

13 5000001 12 WASH\FLAT\3/8

14 5000019 12 WASH\LOCK\3/8

15 5700537 1 MTR\ELEC\24\V\.03HP

16 7501073 15 SCREW\SCRN\RAD

17 7501076 1 SPRING\SCRN\RAD

18 7501077 1 SHEAVE\SCRN\RAD

19 7501078 4 CAP\SCREW\SCRN\RAD
20 7501079 4 ROLLER\ ROTARYSCREEN
21 7501080 12 FLANGE\NUT\SCRN\RAD
22 7501081 1 WASHER\SCRN\RAD

23 7501083 1 AIR\DUCT\SCRN\RAD

24 7501089 1 CAP\SCREW\SCRN\RAD
25 7501084 1 SCREEN\ROTARY\RAD

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

91






ENGINE DUCTING - 475 AND 540 HP ENGINES

ITEM PART QTY. PART DESCRIPTION

1 4501392 1 TUBE\INTAKE\AIR

2 4501565 1 BRKT\FUNNEL\SHROUD\RAD
3 4501582 1 ELBOW\SCREEN\ROTARY

4 4501584 1 SEAL\SCREEN\ROTARY

5 4501585 1 SEAL\SCREEN\ROTARY

6 4502096 1 TUBE\SCREEN\ROTARY

7 4704680 1 TUBE\INTAKE\AIR

8 4704681 1 BRKT\MUFFLER\AIRCLEANER
9 4704684 1 TUBE\INTAKE\AIR

10 4800003 8 BOLT\HEX\3/8X1

1 4800033 4 BOLT\HEX\3/4X2

12 4800053 2 BOLT\CRG\3/8X1\NC

13 4800098 6 BOLT\HEX\3/8X1-1/4\NC

14 4900002 12 NUT\HEX\3/8\NC

15 4900139 4 NUT\TPLCK\3/4\GR8\NC

16 5000001 26 WASH\FLAT\3/8

17 5000019 16 WASH\LOCK\3/8

18 7500644 2 CLMP\HOSE\7

19 7500875 1 SILENCER\EXHAUST\COWL
20 7500915 1 EXHST\FLEX\COWL

21 7500922 1 FTG\RBBR\7TO6\90DEG\ELL
22 7500924 1 TUBE\EXHAUST\6”X20-7/8-SC ONE END
23 7500925 2 CLAMP\EXHAUST\6

24 7501066 1 SPRTR\INLINE\HO01906

25 7501074 1 WEATHERSTRIP\SCRN\RAD
26 7501075 1 Z62350-FUNNEL

27 7501083 1 AIR\DUCT\SCRN\RAD

28 7501274 1 AIRCLEANER\FRG\18”

29 7501275 1 FTG\RBBR\CPLG\8TO7

30 7501276 1 90DEG REDUCING ELBOW
31 7501277 1 FTG\RBBR\5\45DEG\ELL

32 7501278 2 CLMP\AIRCLEANER\18”

REPLACEMENT AIR FILTER FOR 7501074
4400122 FLTR\ELMT\AIR\PRMRY\
4400123 FLTR\ELMT\AIR\SAFTY

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE

93



94

630 HP EXHAUST BRACKET S.N. UP TO 0305

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



630 HP EXHAUST BRACKET S.N. UP TO 0305

ITEM PART QTY. PART DESCRIPTION
1 4502273 1 BRKT\LWR\MFFLR
2 4502274 1 BRKT\UPPR\MFFLR
3 4704242 2 BRKT\MFFLR
4 4800003 4 BOLT\HEX\3/8X1
5 4800018 8 BOLT\HEX\1/2X1-1/4
6 4800592 2 BOLT\HEX\1/2X3-1/4
7 4900001 10 NUT\HEX\1/2\NC
8 4900002 4 NUT\HEX\3/8\NC
9 5000004 2 WASH\FLAT\1/2
10 5000006 10 WASH\LOCK\1/2
1 5000019 4 WASH\LOCK\3/8
12 7500950 2 CLAMP\EXH\5
13 7501428 2 MFFLR
14 7501429 2 CLMP\MFFLR\10
NOT SHOWN
7501430 2 MFFLR\BLANKET\C18\630

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

95



96

630 HP EXHAUST BRACKET S.N. 0306 & UP

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE




630 HP EXHAUST BRACKET S.N. 0306 & UP

ITEM PART QTY. PART DESCRIPTION

1 4502790 1 BRKT\LWR\MFFLR

2 4502791 1 MNT\MUFFLER

3 4502792 2 MNTWUFFLER

4 4502795 2 TUBE\MUFFLER

5 4800003 4 BOLT\HEX\3/8X1

6 4800018 8 BOLT\HEX\1/2X1-1/4

7 4800068 2 BOLT\HEX\1/2X3

8 4900001 10 NUT\HEX\1/2\NC

9 4900002 4 NUT\HEX\3/8\NC

10 5000001 4 WASH\FLAT\3/8

11 5000004 2 WASH\FLAT\1/2

12 5000006 10 WASH\LOCK\1/2

13 5000019 4 WASH\LOCK\3/8

14 7500764 2 MFFLR\9"\M090595

15 7500950 4 CLAMP\EXH\5

16 7501566 2 CLMP\MFFLR\9
NOT SHOWN
3701440 30 FT. HOSE\SLV\VELCRO\2-1/2
3701475 50FT. HOSE\HEATER\5/8 (used on loader macnines only)
7501430 2 MFFLR\BLANKET\C18\630

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

97



BATTERY BOX ASSEMBLY

14\

ir
=
()

\JJ

0

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

98



BATTERY BOX ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4501551 2 BRKT\BATT

2 4501552 1 BRKT\BOX\BATTERY\BOTTOM

3 4703198 8 HLDN/BRCKT/BTTRY

4 4703944 1 BRKT\BOX\BATTERY

5 4703945 1 BRKT\BOX\BATTERY

6 4703946 1 BRKT\COVER\BOX\BTTRY

7 4703947 1 BRKT\COVER\BTTRY

8 4703948 1 BRKT\COVER\BOX\BATTERY

9 4703949 2 COVER\BTTRY

10 4800003 18 BOLT\HEX\3/8X1

1 4800098 6 BOLT\HEX\3/8X1-1/4\NC

12 4800497 8 SCR\PAN\PHLW#10X3/4\NC

13 4900002 28 NUT\HEX\3/8\NC

14 4900032 4 NUT\WING\3/8\NC

15 4900072 8 NUT\HEXW10\NC

16 5000001 34 WASH\FLAT\3/8

17 5000019 20 WASH\LOCK\3/8

18 5000071 8 WASH\LOCK;EXT\STARW#10

19 5700002 2 BATT\12VDC

20 7500756 8 BMPR\RBBR\1-1/32X5/8
4704104 BOX\BATTERY\ASSY

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

99



BATTERY BOX ASSEMBLY - HOOD LOADER

100 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



BATTERY BOX ASSEMBLY - HOOD LOADER

ITEM PART QTY. PART DESCRIPTION

1 4501551 2 BRKT\BATT

2 4501552 1 BRKT\BOX\BATTERY\BOTTOM

3 4502011 1 BRKT\BTTRY\C15\525HP

4 4703198 8 HLDN/BRCKT/BTTRY

5 4703946 1 BRKT\COVER\BOX\BTTRY\LH

6 4703947 1 BRKT\COVER\BOX\BTTRY\RH

7 4703948 1 BRKT\COVER\BOX\BATTERY

8 4703949 2 COVER\BATTERY

9 4800098 14 BOLT\HEX\3/8X1-1/4\NC

10 4800497 8 SCR\PAN\PHLW#10-24X3/4\NC

1 4900002 14 NUT\HEX\3/8\NC

12 4900032 4 NUT\WING\3/8\NC

13 4900072 8 NUT\HEXW10\NC

14 5000001 22 WASH\FLAT\3/8

15 5000019 14 WASH\LOCK\3/8

16 5000071 8 WASH\LOCK\EXT\STAR#10

17 5700002 2 WASH\1-1/4ID\1-7/80D\14GA

18 7500756 8 BMPR\RBBR\1-1/32X5\8
4502021 ASSY\BOX\BTTRY\525\1150

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

101



475 HP

DRIVE LINE ASSEMBLY

110067

02008y

6700009

616008y

X

8ry009¢

£9000¢9

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

102



DRIVE LINE ASSEMBLY - 475 HP

PART QTY. PART DESCRIPTION
3600332 1 FLGMIDX4L\1810\DRLIN\HUB
3600338 1 FLG\80MMX4L\1810\HUB
3600448 1 DRLIN\IND\1810\70-3/4
4800323 8 SCR\SET\ALN\1/2X1\NC
4800519 24 BOLT\HEX\7/16X1-1/2\GR8\NF
4900113 24 NUT\HEX\7/16\GR8\NF
5000015 24 WASH\LOCK\7/16

6200049 1 KEY\SQ\1X4

6200067 1 KEY\REC\868X925X3-3/4

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

103



DRIVE LINE ASSEMBLY - 540 HP AND 630 HP

180033
o -
1800519

6200049

3600523 WITH LOADER

3600690 WITHOUT LOADER 5000015

4900113

4800519

104 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



DRIVE LINE ASSEMBLY - 540 HP AND 630 HP

PART QTY. PART DESCRIPTION

3600332 1 FLGMIDX4L\1810\DRLIN\HUB

3600523 1 DRLIN\IND\1810\64\1150 W/525HP (USED WITH LOADER)
3600524 1 FLG\100MMX4L\1810\HUB

3600690 1 DRLIN\IND\1810\67.5” (USED WITHOUT LOADER)
4800323 8 SCR\SET\ALN\1/2X1\NC

4800519 24 BOLT\HEX\7/16X1-1/2\GR8\>

4900113 24 NUT\HEX\7/16\GR8\NF

5000015 24 WASH\LOCK\7/16

6200049 1 KEY\SQ\1X4

6200089 1 KEY\SQ\STEP\1-1/8X1-1/8

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

105



HYDRAULIC CONVEYOR VALVE 4000208

ITEM PART QTY. PART DESCRIPTION
4000208 1 VLV\HYD\CNVYR\BLK\MFLD
2 4000229 1 VALVE\HYD\SOL\24\V\635\W/D\WPEND
3 4000241 1 VALVE\HYD\CART\2POS
4 4000242 1 VALVE\HYD\RELIEF\CART\2000PSI
106 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS - TUB VALVE 4000207

ITEM PART QTY. PART DESCRIPTION
4000207 1 VLV\HYD\TUB\BLK\MFLD\24V
2 4000229 1 VALVE\HYD\SOL\24\V\635\W/D\WPEND
3 4000296 1 VALVE\HYD\CART\3POS,4WAY\OPEN CENTER
4 4000320 1 VALVE\RELIEF\2000#\
5 4000445 1 VALVE\CART\VENTED PRESS BLOCK
6 4000456 2 VALVE\HYD\CART\3WAY\PILOTED

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 107



HYDRAULIC AUXILIARY VALVE 4000210

ITEM PART QTY. PART DESCRIPTION
4000210 1 VLV\HYD\AUX\BLK\MFLD
2 4000228 4 VALVE\HYD\CART\3POS,4WAY
3 4000229 8 VALVE\HYD\SOL\24V\635\W/D\WPEND
4 4000230 2 VALVE\HYD\PILOT\PISTON
5 4000231 4 VALVE\CHECK\CART\
6 4000233 1 VALVE\HYD\CART\2POS,3WAY
7 4000305 1 VALVE\HYD\SOL\20V\635\W/D\WPEND
8 4000313 4 VALVE\CART\CNTRBLNC\3:1
9 4000405 1 VLV\HYD\RELIEF\CART\2800
4000433 VALVE\SEAL\KIT\SZ12\CART for 4000405
10 4000406 1 VLV\HYD\RELIEF\CART\2250
4000298 VALVE\SEAL\KIT\SZ10\CART for 4000406
11 4000435 1 VALVE\CART\DIVIDER\6GPM
4000436 VALVE\SEAL\KIT\SZ16\CART for 4000435
1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE

108



HYDRAULIC MANIFOLD BLOCK VALVE 4000211

ITEM PART QTY. PART DESCRIPTION
4000211 1 VLV\HYD\AUX\BLK\MFLD\TOC
2 4000228 2 VALVE\HYD\CART\3POS ,4WAY\MOTOR CENTER
3 4000229 4 VALVE\HYD\SOL\24V\635\W/D\WPEND
4 4000230 2 VALVE\HYD\PILOT\PISTON
5 4000231 4 VALVE\CHECK\CART\

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

109



HYDRAULIC AUXILIARY VALVE 4000503

ITEM PART QTY. PART DESCRIPTION

1 4000407 1 VALVE\HYD\SOL\24\V\E10\DTZ\W/DIODE

2 4000501 1 VALVE\HYD\CART\2POS,3WAY\SV1034

3 4000503 1 VALVE\HYD\PILOT\LOADER

4 4000535 1 VALVE\HYD\CART\PRESS;COMP\80PSI\HYDRAFORCE
5 4000534 1 VLV\HYD\RELIEF\CART\320PSI

6 4400151 1 VALVE\FLO;CNTRL\1.5GPM\-8

7 4400152 1 VALVE\WTR-AIR\2-WAY\24VDC

110 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



ELECTRO-HYDRAULIC VALVE CALIBRATION

Acorn Nut

Lock Nut

From PUMP

AR
ToMOTOR | CF

IN

A

EX To TANK

- S.N. GJ0167 & UP

DO NOT
ADJUST
THIS END

To calibrate the electro-hydraulic valve coil after following the three steps above, perform the following steps:

1. Shut down the machine using the normal shutdown procedure in this manual

2.  Disconnect the wiring harness from the electro-hydraulic valve coil.

3. Remove the acorn nut from the end of the electro-hydraulic valve. This will reveal a jam nut and an
adjusting stud with a screwdriver slot.

4. Loosen the jam nut.

5. Turn the adjusting screw counterclockwise until it stops.

6.  Lock the adjusting screw with the jam nut and replace the acorn nut. Reconnect the wiring harness to the
electro-hydraulic valve coil.

PART QTY DESCRIPTION
4300072 VALVE

4300074 SOLENOID
4300077 SEAL KIT

4300088 1 SNSR\MAG\W/HDW

Acomn Nut
Lock Nut

1150/1155 HAYBUSTER TUB GRINDER

From PUMP
4 IN

AN
TQMOTOR | CF Ex | ToTANK

DO NOT
ADJUST
THIS END

N
D

PARTS REFERENCE 111



HYDRAULIC CYLINDER PARTS

112 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



HYDRAULIC CYLINDER PARTS

ITEM PART QTY. PART DESCRIPTION
4100144 CYL\HYD\4X30\1-3/4”ROD\CLEVIS ENDS\O-RING PORTS
1 4100180 1 CYL\SEAL\4X30\1-3/4 ROD
2 4100181 1 CYL\YOKE\4X30\1-3/4 ROD
3 4100182 1 CYL\ROD\4X30\1-3/4 ROD
4 4100183 1 CYL\GLAND4X30\1-3/4 ROD
5 4100184 1 CYL\PISTON\4X30\1-3/4 ROD
4100219 CYL\HYD\BUTT\END-CAP
4100175 1 CYL\HYD\3X36\PARALLEL\CLEV\7/8FOR
1 4100103 1 CYL\HYD\KIT\SEAL\3\1-1/2” ROD
2 4100132 1 CYL\HYD\YOKE
3 4100174 1 CYL\HYD\ROD\1-1/2\3X36
4 4100102 1 CYL\HYD\GLAND\1-1/2” ROD
5 4100104 1 CYL\HYD\PISTON\3”
4100210 CYL\HYD\2X8\1-1/4RD\WELDED
1 4100093 CYL\HYD\SEAL;KIT\2 X 8 >
4100218 1 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL
(for SN 126 and up)
1 4100173 1 CYL\HYD\SEAL;KIT\3X24\>
3 4100098 1 CYL\HYD\ROD\1-1/2X30

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

113



ORBIT MOTOR

114 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



ORBIT MOTOR

ITEM  PART QTy. PART DESCRIPTION

3 3900014 1 MTR\HYD\9.6\2000\1-1/4SH

1 6200004 1 KEY\SQ\5/16X1-1/2

2 3900011 1 MTG FLG(2000 SER)

4 7501005 1 SEAL KIT 2000 ORBIT

ITEM PART QTY PART DESCRIPTION

3 3900021 1 MTR\HYD\8\2000\

1 6200004 1 KEY\SQ\5/16X1-1/2

2 3900011 1 MTG FLG(2000 SER)

4 7501005 1 SEAL KIT 2000 ORBIT

NOT SHOWN

3 4200035 1 MTR\HYD\57.4\10000\2-1/4>
7501169 1 SEAL\KIT'MTR\HYD\10000\RR
7501170 1 SEAL\KIT'MTR\HYD\10000\SH

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

115



HYDRAULIC OIL TANK ASSEMBLY

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

116



HYDRAULIC OIL TANK ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3800005 1 FTG\1/2MP\CLOSE\NIPPLE

2 3800173 1 FTG\3/8MP\PLUG\HEX

3 3800255 1 FTG\1-5/16MORX1/2FP

4 3800360 1 FTG\1/2MP\PLUG\HEX

5 3800490 2 FTG\3/4AMOR\PLUG\HEX

6 4000193 1 VALVE\BALL\1/2\LW\BRS

7 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
4400074 FLTR\ELMT\1OMIC\INTANK (replacement filter)

8 4400067 5 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3

9 4400071 1 VENT\W/LOCK\CAP\HYD

10 4502048 1 TANK\OIL

11 4502256 1 CVR\LH\TANK\OIL

12 4502257 1 CVR\RH\TANK\OIL

13 4502258 1 CAP\TANK\OIL

14 4502262 2 PAD\TANK\HYD

15 4702287 1 SHIM\LATCH\SLAM\7GA

16 4703396 1 CAP\CLEAN-OUT\TANK\HYD

17 4703727 2 DOOR\SHLD\TUB

18 4704240 1 MNT\LIGHT\SVC

19 4704915 1 CVR\HOLE\ACCSS

20 4800003 18 BOLT\HEX\3/8X1

21 4800024 10 BOLT\HEX\1/4X3/4

22 4800594 2 SCR\PAN\SLOT\#12X3/4\NC

23 4800914 8 BOLT\FLG\SERR\3/8X1-1/4\NC

24 4900002 2 NUT\HEX\3/8\NC

25 4900083 4 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)

26 4900146 2 NUT\TPLCKW#12\NC

27 5000001 16 WASH\FLAT\3/8

28 5000019 6 WASH\LOCK\3/8

29 5000024 10 WASH\LOCK\1/4

30 5000108 2 WASH\FLAT\#12

31 7500615 1 GAUGE\LEVEL\10\W/THERMOMETER

32 7500688 1 LATCH\SLAM\HEX\2100H
4502260 TANK\OIL\ASSY (COMPLETE)

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

117



FUEL TANK ASSEMBLY - 1155 ONLY

118 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



FUEL TANK ASSEMBLY - 1155 ONLY

ITEM PART QTY. PART DESCRIPTION
1 3800008 2 FTG\1/2MPX1/2FP\90\ST;EL
2 3800165 1 FTG\1/2FPX1/2FP\90
3 3800619 1 FTG\AIR\1/2MP\PLUG\BRS\HEX
4 3800691 2 FTG\AIR\1/2MPX1/2PSHLCK\BRASS
5 3800706 1 FTG\7/8MJICX1/2FP\BULKHEAD
6 4703055 1 TANK\FUEL\72-1/2X44-1/2X24-1/2
7 4703103 1 PIPE\RETURN\TANK\FUEL\HD12
8 4703104 1 TUBE\SUCTION\TANK\FUEL\HD12
9 4703105 1 CVR\GAUGE\TANK\FUEL
10 4703107 1 CVR\TANK\FUEL\HD12
1 4703108 1 TUBE\FILL\INNER\FUEL
12 4800024 12 BOLT\HEX\1/4X3/4
13 4800098 2 BOLT\HEX\3/8X1-1/4\NC
14 4800380 5 SCR\RD\SLOTW#10-32X3/4
15 4800620 3 SCR\CAP\ALN\6-32X3/8\BLK
16 4900082 2 NUT\INSERT\3/8\.027X.150GR
17 5000001 2 WASH\FLAT\3/8
18 5000019 2 WASH\LOCK\3/8
19 5000024 12 WASH\LOCK\1/4
20 7500124 1 GRMT\RBBR\1X9/32IDX3/16T
21 7500682 1 GAUGE\FUEL\SENDING\HD12
22 7500743 2 GRMT\RBBR\1-3/8X1IDX1/4T
23 7500811 1 CAP\FUEL\LOW_PRESS_RELIEF
24 7501175 1 SEAL\TANK\FUEL\3/32

4501621 TANK\FUEL\PKG\1155\3010G
NOT SHOWN

7501511 SERIAL\SENDER\FUEL

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

119



FUEL TANK ASSEMBLY OPTION - 1150

120 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



FUEL TANK ASSEMBLY OPTION - 1150

ITEM PART QTY. PART DESCRIPTION
1 3800008 1 FTG\1/2MPX1/2FP\90\ST;EL
2 3800618 2 FTG\AIR\1/2X1-1/2\NPPL\BRSW/HEX
3 3800619 3 FTG\AIR\1/2MP\PLUG\BRS\HEX
4 3800706 1 FTG\7/8MJICX1/2FP\BULKHEAD
5 4000193 2 VALVE\BALL\1/2\LW\BRS
6 4502451 1 TANK\FUEL\AUX\400GAL
7 4502454 1 CVR\ACCESS\TANK\FUEL\AUX
8 4703105 1 CVR\GAUGE\TANK\FUEL
9 4703108 1 TUBE\FILLAINNER\FUEL
10 4800024 12 BOLT\HEX\1/4X3/4
1 4800098 2 BOLT\HEX\3/8X1-1/4\NC
12 4800620 8 SCR\CAP\ALN\6-32X3/8\BLK
13 4900082 2 NUT\INSERT\3/8\.027X.150GR
14 5000001 2 WASH\FLAT\3/8
15 5000019 2 WASH\LOCK\3/8
16 5000024 12 WASH\LOCK\1/4
17 7500124 1 GRMT\RBBR\1X9/32IDX3/16T
18 7500743 2 GRMT\RBBR\1-3/8X1IDX1/4T
19 7500811 1 CAP\FUEL\LOW_PRESS_RELIEF
20 7501175 1 SEAL\TANK\FUEL\3/32
21 7501376 1 GAUGE\FUEL\SEND\32”
4502452 ASSY\TANK\FUEL
NOT SHOWN
7501511 SEAL\SENDER\FUEL

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

121



HYDRAULIC TUBE CLAMP ASSEMBLY

122 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



HYDRAULIC TUBE CLAMP ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1-1/4 TUBE CLAMP
1 3800551 2 CLAMP\TUBE\1-1/4\4HOLES
2 3800552 2 CLAMP\TUBE\1\2HOLES
3 4800013 4 BOLT\HEX\5/16X1
4 3800649 BUSH\RBBR\1TUBE\1-1/40DX1
30mmODX25mmID
4 3800650 BUSH\RBBR\3/4TUBE\1-1/40D
30mmODX19mmID
4 3800651 BUSH\RBBR\5/8TUBE\1-1/40D
30mmODX16mmID
4 3800652 BUSH\RBBR\1/2TUBE\1-1/40D
30mmODX13mmID
6 4800603 3 NUT\STACK\5/16X1-3/4\NC
7 4800604 1 BOLT\STUD\5/16X1-3/8\NC
8 3800654 2 BOLT\CRG\3/4X2\NC\GR5
2-1/4 TUBE CLAMP
2 3800646 2 CLAMP\TUBE\2-1/4\2;HOLES
3 4800003 4 BOLT\HEX\3/8X1
3 4800098 4 BOLT\HEX\3/8X1-1/4\NC
4 3800647 BUSH\RBBR\1-3/4TUBE\2-1/4
57mmODX44mmID
4 3800648 BUSH\RBBR\1TUBE\2-1/40DX1
57mmODX25mmID
6 4900153 3 NUT\STACK\3/8X2-3/4\NC
7 4800614 1 BOLT\STUD\3/8X2\NC
8 3800653 2 HLDR\3/8BOLT\WELDON
NOT SHOWN
3800946 CLAMP\TUBE\2\1:HOLE
3800947 BUSH\RBBR\1-1/4TUBE\2-3/160DX1-1/41D
3800948 CLAMP\TUBE\1\1:HOLE

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

123



FUEL COOLER

INVLOL NenLd

411009 130

N )
{
INTONT WO4S NUNL3Y

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

124



FUEL COOLER

ITEM PART QTY. PART DESCRIPTION

1 3800536 2 FTG\1-1/16MORX3/4MJIC\90

2 3800826 10 FTG\3/4FJICX1/2SHLCK

3 3800828 2 FTG\3/4MJIC\QOEL\BLKHD

4 4000300 1 RAD\HYD\5-5/8X13-3/4X1-3/4\AKG_C-8
5 HOSE_1_FUEL_1150_08 1 HOSE\PUSHLOCK\1/2\FT

6 HOSE_2_FUEL_1150_08 1 HOSE\PUSHLOCK\1/2\FT

7 HOSE_3_FUEL_1150_08 1 HOSE\PUSHLOCK\1/2\FT

8 HOSE_4_FUEL_1150_08 1 HOSE\PUSHLOCK\1/2\FT

9 HOSE_5_FUEL_1150_08 1 HOSE\PUSHLOCK\1/2\FT

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 125



HYDRAULIC OIL COOLER THRU S.N. 0278

’///___TO TANK

10 AUX. VALVE

126 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



HYDRAULIC OIL COOLER THRU S.N. 0278

ITEM PART QTY. PART DESCRIPTION
1 3700952 1 MAIN HYDRAULIC COOLER RETURN
2 3700953 1 MAIN COOLER SUPPLY LINE
3 3800274 1 FTG\1-5/16MORX1-5/16MJIC\ST
4 3800497 2 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE
5 3800727 1 FTG\1/5/16MORX1-5/16FJIC\SW
6 3800733 2 FTG\1-5/16MJICX1-5/16MJC\BULKHEAD
7 3800794 2 FTG\1-5/8MORX1-5/16MJIC\90
8 3800929 2 FTG\1-5/8MJICX1-5/16MJIC\UNION
9 4000219 1 RAD\HYD\23X19\1-1/16"-1
10 4000232 1 VALVE\RELIEF\65PSI\-16PRT
11 3700918 1 HOSE\HYD\1X31\1-5/16FJICX1-5/16FJIC\90
CHECK VALVE BYPASS LOOP HOSE
12 3700919 1 HOSE\HYD\1X32\1-5/16FJICX1-5/16FJIC\90
LOWER COOLER PORT TO LEFT SIDE BULKHEAD TEE
13 3700920 1 HOSE\HYD\1X66\1-5/16FJICX1-5/16FJIC\45
UPPER COOLER PORT TO RIGHT SIDE BULKHEAD TEE
14 3700921 1 HOSE\HYD\1X26\1-5/16FJICX1-5/16FJIC\90
RIGHT SIDE BULKHEAD TO COOLER RETURN TUBELINE
15 3700919 1 HOSE\HYD\1X32\1-5/16FJICX1-5/16FJIC\90

1150/1155 HAYBUSTER TUB GRINDER

LEFT SIDE BULKHEAD TO COOLER SUPPLY TUBELINE

PARTS REFERENCE

127



HYDRAULIC OIL COOLER S.N. 0279 & UP

; p |
N \

S \\ \
/8;// - \

e :

o I

I

| i

||

N

[

[ i
\ P / //
////? /
_ = /( — :

128 1150/1155 HAYBUSTER TUB GRINDER

’///TO TANK

10 AUK. VALVE

PARTS REFERENCE



HYDRAULIC OIL COOLER S.N. 0279 & UP

ITEM PART QTY. PART DESCRIPTION
1 3700952 1 MAIN HYDRAULIC COOLER RETURN
2 3700953 1 MAIN COOLER SUPPLY LINE
3 3800447 1 FTG\1-5/16MJICX1-5/16FJIC\90 ELB
4 3800733 2 FTG\1-5/16MJICX1-5/16MJC\BULKHEAD
5 3800794 2 FTG\1-5/8MORX1-5/16MJIC\90
6 3800929 2 FTG\1-5/8MJICX1-5/16MJIC\UNION
7 4200180 1 RAD\HYD\C48\WBYPASS\CP48-BP65
8 3700919 1 HOSE\HYD\1X32\1-5/16FJICX1-5/16FJIC\90
LEFT SIDE BULKHEAD TO COOLER SUPPLY TUBELINE
9 3700920 1 HOSE\HYD\1X66\1-5/16FJICX1-5/16FJIC\45
UPPER COOLER PORT TO RIGHT SIDE BULKHEAD TEE
10 3700921 1 HOSE\HYD\1X26\1-5/16FJICX1-5/16FJIC\90
RIGHT SIDE BULKHEAD TO COOLER RETURN TUBELINE
11 3700919 1 HOSE\HYD\1X32\1-5/16FJICX1-5/16FJIC\90

1150/1155 HAYBUSTER TUB GRINDER

LEFT SIDE BULKHEAD TO COOLER SUPPLY TUBELINE

PARTS REFERENCE

129



475 CLUTCH WITH FLUID COUPLER OIL COOLER

130 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



475 CLUTCH WITH FLUID COUPLER OIL COOLER

ITEM PART QTY. PART DESCRIPTION
1 3700951 2 CLUTCH COOLER LINES
2 3800447 1 FTG\1-5/16MJICX1-516FJIC\90 ELB
3 3800470 2 FTG\1-5/8MORX1-5/8MJIC\ST
4 3800730 1 FTG\1-5/16MJICX1MBSPT
5 3800929 2 FTG\1-5/8MJICX1-5/16MJIC\UNION
6 3800933 1 FTG\1-7/8FJICX1-5/8MJIC\ADPT\W/NUT
7 3800935 1 FTG\IMJICX3/4AMBSPT
8 3800936 2 FTG\1-5/8MJICX1-5/8MJIC\90
9 3800937 2 FTG\7/16MJICX7/16FP\BULKHEAD
10 4200084 1 RAD\HYD\KPTO19\DCS30\24V
1 4703714 1 BRKT\SNSR\GOV
12 4705458 1 BRKT\SNSR\DBL(S.N. 0255 & UP)
13 4800106 1 BOLT\HEX\5/8X1-1/2
14 4900005 1 NUT\HEX\5/8\NC
15 5000003 1 WASH\LOCK\5/8
16 3700945 1 HOSE\HYD\1X72\1-5/16FJICX1-5/16FJIC\90
OUTPORT CLUTCH MOTOR TO “TO COOLER” TUBELINE
17 3700946 1 HOSE\HYD\1X57\1-5/16FJICX1-5/16FJIC\90
IN PORT CLUTCH FILTER TO “FROM COOLER” TUBELINE
18 3700947 1 HOSE\HYD\1-1/4X43\1-5/8FJICX1-5/8FJIC\90
“TO COOLER” PORT OF COOLER TO TUBELINE
19 3700948 1 HOSE\HYD\1-1/4X50\1-5/8FJICX1-5/8FJIC\90
“‘FROM COOLER"PORT OF COOLER TO TUBELINE
20 0900095 1 CLUTCH\KPTO\19\FLUIDRIVE>

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

131



540 & 630 CLUTCH WITH FLUID OIL COUPLER S.N. 0191 THRU 0254

132 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



540 & 630 CLUTCH WITH FLUID OIL COUPLER S.N. 0191 THRU 0254

ITEM  PART QTy. PART DESCRIPTION
1 3700951 2 CLUTCH COOLER LINES
2 3701032 2 LINE\TUBE\COOLER\TANDEM
3 3800447 1 FTG\1-5/16MJICX1-516FJIC\90 ELB
4 3800730 1 FTG\1-5/16MJICX1MBSPT
5 3800741 2 FTG\1-5/8MORX1-5/8MJIC\90
6 3800838 2 FTG\1-5/8MORX1-5/8MJICX1-5/8MJIC\RUN; TEE
7 3800929 2 FTG\1-5/8MJICX1-5/16MJIC\UNION
8 3800935 1 FTG\1-5/16MJICX3/4MBSPT
9 3800936 2 FTG\1-5/8MJICX1-5/8MJIC\90
10 4200122 2 RAD\HYD\KPTO19\DCS20\24V
11 3700945 1 HOSE\HYD\1X72\1-5/16FJICX1-5/16FJIC\90
OUTPORT CLUTCH MOTOR TO “TO COOLER” TUBELINE
12 3700946 1 HOSE\HYD\1X57\1-5/16F JICX1-5/16FJIC\90
IN PORT CLUTCH FILTER TO “FROM COOLER “ TUBELINE
13 3700947 1 HOSE\HYD\1-1/4X43\1-5/8F JICX1/5/8F JIC\90
“TO COOLER” PORT OF COOLER TO TUBELINE
14 3700948 1 HOSE\HYD\1-1/4X50\1-5/8F JICX1/5/8F JIC\90
FROM COOLER PORT OF COOLER TO TUBELINE
15 0900140 1 CLUTCH\KPTO\21\FLUIDRIVE>
16 5700795 1 SWITCH\TEMP\140\NC\PLUG\2PIN

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

133



540 & 630 CLUTCH WITH FLUID OIL COUPLER S.N. 0255 & UP

134 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



540 & 630 CLUTCH WITH FLUID OIL COUPLER S.N. 0255 & UP

ITEM PART QTY. PART DESCRIPTION

1 3700951 2 CLUTCH COOLER LINES

2 3800447 1 FTG\1-5/16MJICX1-516FJIC\90 ELB

3 3800470 2 FTG\1-5/8MORX1-5/8MJIC\ST

4 3800730 1 FTG\1-5/16MJICX1MBSPT

5 3800929 2 FTG\1-5/8MJICX1-5/16MJIC\UNION

6 3800933 1 FTG\1-7/8FJICX1-5/8MJIC\ADPT\W/NUT

7 3800935 1 FTG\IMJICX3/4AMBSPT

8 3800936 2 FTG\1-5/8MJICX1-5/8MJIC\90

9 3800937 2 FTG\7/16MJICX7/16FP\BULKHEAD

10 4200159 1 RAD\HYD\DCS60\24VDC\DUAL FAN

1 4502010 1 SPKT\60\20\3.939\SNSR

12 4502012 1 MNT\SNSR\525

13 4705455 1 BRKT\SNSR

14 4800914 2 BOLT\FLG\SERR\3/8X1-1/4\NC

15 4900076 2 NUT\FLG\SERR\3/8\NC

16 3700945 1 HOSE\HYD\1X72\1-5/16FJICX1-5/16FJIC\90
OUTPORT CLUTCH MOTOR TO “TO COOLER” TUBELINE

17 3700946 1 HOSE\HYD\1X57\1-5/16FJICX1-5/16FJIC\90
IN PORT CLUTCH FILTER TO “FROM COOLER “ TUBELINE

18 3700947 1 HOSE\HYD\1-1/4X43\1-5/8FJICX1/5/8FJIC\90
“TO COOLER” PORT OF COOLER TO TUBELINE

19 3700948 1 HOSE\HYD\1-1/4X50\1-5/8FJICX1/5/8FJIC\90
FROM COOLER PORT OF COOLER TO TUBELINE

20 0900140 1 CLUTCH\KPTO\21\FLUIDRIVE>

21 5700795 1 SWITCH\TEMP\140\NC\PLUG\2PIN

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

135



23-2-1J-0231

HYDRAULIC PUMP LOCATION WITH NO LOADER THRU S.N.

VL TT0 9T TNVHAAR 40 WOLLOY 01

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

136



HYDRAULIC PUMP LOCATION WITH NO LOADER THRU S.N. 23-2-1J-0231

ITEM PART QTY. PART DESCRIPTION

1 3800277 1 FTG\1-1/16MORX1-1/16MJIC\ST

2 3800279 3 FTG\1-1/16MORX1-1/16MJIC\90

3 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45

4 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK

5 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST

6 4000208 1 VLV\HYD\CNVYR\BLK\MFLD

7 4000210 1 VLV\HYD\AUX\BLK\MFLD

8 4200083 1 PUMP\HYD\25/20\2.33X1.78\LH

9 3800928 2 FTG\1-7/8MORX1-7/8MOR\90

10 3700893 1 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC45DEG
PRESSURE INLET CONVEYOR RUN TO REAR PUMP

11 3700701 1 HOSE\HYD\3/4X117\1-1/16FJX1-1/16FJC45DEG
PRESSURE INLET AUX VALVE TO FRONT PUMP

12 3700916 1 HOSE\HYD\1-1/4X60\1-5/8FJICX1-5/8FJIC
TANK TO SUPPLY FRONT PORT TANDEM PUMP

13 3700917 1 HOSE\HYD\1-1/4X62\1-5/8FJICX1-5/8FJIC

1150/1155 HAYBUSTER TUB GRINDER

TANK TO SUPPLY REAR PORT TANDEM PUMP

PARTS REFERENCE

137



HYDRAULIC PUMP LOCATION WITH NO LOADER S.N. 23-2-10-0232 & UP

VL THO JTTAVEQIE 40 HOL10G 01

G o P - S =

(2 caal )

siis)b, _ 4
g

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

138



HYDRAULIC PUMP LOCATION WITH NO LOADER S.N. 23-2-10-0232 & UP

ITEM PART QTY. PART DESCRIPTION

1 3800277 1 FTG\1-1/16MORX1-1/16MJIC\ST

2 3800279 4 FTG\1-1/16MORX1-1/16MJIC\90

3 3800532 1 FTG\1-1/16MORX1-1/16MJIC\45

4 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45

5 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK

6 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST

7 4000208 1 VLV\HYD\CNVYR\BLK\MFLD

8 4000210 1 VLV\HYD\AUX\BLK\MFLD

9 4200083 1 PUMP\HYD\25/20\2.33X1.78\LH

10 4400139 1 FLTR\COMP\10MIC\4000PSI

10A 4400140 1 IND\VISUAL\FLTR\ASSY

11 4704247 1 BRKT\FLTR\HIGHPRESS

12 3800928 2 FTG\1-7/8MORX1-7/8MOR\90

13 3700893 1 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC45DEG PRESSURE INLET
CONVEYOR RUN TO REAR PUMP

14 3701030 1 HOSE\HYD\3/4X80\1-1/16FJCX1-1/16FJC
FILTER TO FRONT PUMP

15 3701031 1 HOSE\HYD\3/4X40\1-1/16FJCX1-1/16FJC
PRESSURE INLET AUX VALVE TO FILTER

16 3700916 1 HOSE\HYD\1-1/4X60\1-5/8FJICX1-5/8FJIC
TANK TO SUPPLY FRONT PORT TANDEM PUMP

17 3700917 1 HOSE\HYD\1-1/4X62\1-5/8FJICX1-5/8F JIC

1150/1155 HAYBUSTER TUB GRINDER

TANK TO SUPPLY REAR PORT TANDEM PUMP

PARTS REFERENCE

139



HYDRAULIC PUMP LOCATION WITH LOADER THRU S.N. 23-2-1J-0231

[0 BOTTOM OF HYDRAULIC TANK

140 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



HYDRAULIC PUMP LOCATION WITH LOADER THRU S.N. 23-2-1J-0231

ITEM PART QTY. PART DESCRIPTION

1 3800277 1 FTG\1-1/16MORX1-1/16MJIC\ST

2 3800279 3 FTG\1-1/16MORX1-1/16MJIC\90

3 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45

4 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK

5 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST

6 4000208 1 VLV\HYD\CNVYR\BLK\MFLD

7 4000210 1 VLV\HYD\AUX\BLK\MFLD

8 4200111 1 PUMP\HYD\2.33x1.78\RH

9 3800928 2 FTG\1-7/8MORX1-7/8MOR\90

10 3700927 1 HOSE\HYD\3/4X84\1-1/16FJCX1-1/16FJC
PRESSURE INLET CONVEYOR RUN TO REAR PUMP

1 3700928 1 HOSE\HYD\3/4X68\1-1/16FJCX1-1/16FJC PRESSURE INLET AUX VALVE
TO FRONT PUMP

12 3700929 1 HOSE\HYD\1-1/4X28\1-5/8FJICX1-5/8FJIC
TANK TO SUPPLY FRONT PORT TANDEM PUMP

13 3700930 1 HOSE\HYD\1-1/4X20\1-5/8FJICX1-5/8FJIC TANK TO SUPPLY REAR PORT

TANDEM PUMP

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

141



HYDRAULIC PUMP LOCATION WITH LOADER S.N. 23-2-10-0232 & UP

T0 BOTTOM OF HYDRAULIC TANK

142 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



HYDRAULIC PUMP LOCATION WITH LOADER S.N. 23-2-10-0232 & UP

ITEM PART QTY. PART DESCRIPTION

1 3800277 1 FTG\1-1/16MORX1-1/16MJIC\ST

2 3800279 4 FTG\1-1/16MORX1-1/16MJIC\90

3 3800532 1 FTG\1-1/16MORX1-1/16MJIC\45

4 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45

5 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK

6 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST

7 4000208 1 VLV\HYD\CNVYR\BLK\MFLD

8 4000210 1 VLV\HYD\AUX\BLK\MFLD

9 4200111 1 PUMP\HYD\2.33x1.78\RH

10 4400139 1 FLTR\COMP\10MIC\4000PSI

10A 4400140 1 IND\VISUAL\FLTR\ASSY

10B 4000149 SOL\ELEC\12VDC\DYNEX

11 4704247 1 BRKT\FLTR\HIGHPRESS

12 3800928 2 FTG\1-7/8MORX1-7/8MOR\90

13 3701035 1 HOSE\HYD\3/4X90\1-1/16FJCX1-1/16FJC
PRESSURE INLET CONVEYOR RUN TO REAR PUMP

14 3701031 1 HOSE\HYD\3/4X40\1-1/16FJCX1-1/16FJC
PRESSURE INLET AUX VALVE TO FILTER

15 3701029 1 HOSE\HYD\3/4X36\1-1/16FJCX1-1/16FJC
FILTER TO FRONT PUMP

16 3700929 1 HOSE\HYD\1-1/4X28\1-5/8FJICX1-5/8FJIC
TANK TO SUPPLY FRONT PORT TANDEM PUMP

17 3700930 1 HOSE\HYD\1-1/4X20\1-5/8FJICX1-5/8FJIC

1150/1155 HAYBUSTER TUB GRINDER

TANK TO SUPPLY REAR PORT TANDEM PUMP

PARTS REFERENCE

143



LOADER PUMP THRU S.N. 0282

T 178

0

ERE
H—R)

(
|

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

144



LOADER PUMP THRU S.N. 0282

ITEM PART QTY. PART DESCRIPTION
1 3700956 2 LINE\TUBE\LOADER
2 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90
3 3800497 1 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE
4 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45
5 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK
6 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST
7 3800835 2 FTG\1-5/16MORX1-5/16MJIC\45
8 3800929 2 FTG\1-5/8MJICX1-5/16MJIC\UNION
9 3800934 2 FTG\1-5/8MJICXTMP\ST\SOLID
10 4000274 1 VALVE\CONTROL\FLOW\30GPM\1-1/16FOR
1 4200112 1 PUMP\HYD\35\25\LH\PLP-
12 3800928 2 FTG\1-7/8MORX1-7/8MOR\90
13 3700931 1 HOSE\HYD\1X100\1-5/16FJICX1-5/16FJIC
FRONT PRESSURE PORT HOOD LOADER TANDEM PUMP TO TUBELINE
14 3700932 1 HOSE\HYD\1X94\1-5/16FJICX1-5/16FJIC
REAR PRESSURE PORT HOOD LOADER TANDEM PUMP TO TUBELINE
15 3700933 1 HOSE\HYD\3/4X63\1-5/16FJICX1-1/16FJIC
EX PORT PILOT SYSTEM FLOW CONTROL TO TEE ON REAR TANDEM
PUMP
16 3700934 1 HOSE\HYD\1-1/2X56\1-5/8FJICX1-7/8FJIC
FRONT SUCTION PORT HOOD LOADER TANDUM PUMP TO TANK
17 3700935 1 HOSE\HYD\1-1/4X58\1-5/8FJICX1-5/8FJIC

1150/1155 HAYBUSTER TUB GRINDER

REAR SUCTION PORT HOOD LOADER TANDEM PUMP TO TANK

PARTS REFERENCE 145



0283 & UP

LOADER PUMP S.N.

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

146



LOADER PUMP S.N. 0283 & UP

ITEM PART QTY. PART DESCRIPTION
1 3700956 2 LINE\TUBE\LOADER
2 3800277 1 FTG\1-1/16MORX1-1/16MJIC\ST
3 3800497 1 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE
4 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45
5 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK
6 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST
7 3800835 2 FTG\1-5/16MORX1-5/16MJIC\45
8 3800929 2 FTG\1-5/8MJICX1-5/16MJIC\UNION
9 3800934 2 FTG\1-5/8MJICXTMP\ST\SOLID
10 4000503 1 VALVE\HYD\PILOT\LOADER
1 4200112 1 PUMP\HYD\35\25\LH\PLP-
12 3800928 2 FTGAMORXMJIC\90
13 3700931 1 HOSE\HYD\1X100\1-5/16FJICX1-5/16FJIC
FRONT PRESSURE PORT HOOD LOADER TANDEM PUMP TO TUBELINE
14 3700932 1 HOSE\HYD\1X94\1-5/16FJICX1-5/16FJIC
REAR PRESSURE PORT HOOD LOADER TANDEM PUMP TO TUBELINE
15 3700933 1 HOSE\HYD\3/4X63\1-5/16FJICX1-1/16FJIC
EX PORT PILOT SYSTEM FLOW CONTROL TO TEE ON REAR TANDEM
PUMP
16 3700934 1 HOSE\HYD\1-1/2X56\1-5/8FJICX1-7/8FJIC
FRONT SUCTION PORT HOOD LOADER TANDUM PUMP TO TANK
17 3700935 1 HOSE\HYD\1-1/4X58\1-5/8FJICX1-5/8FJIC

1150/1155 HAYBUSTER TUB GRINDER

REAR SUCTION PORT HOOD LOADER TANDEM PUMP TO TANK

PARTS REFERENCE 147



LOADER PILOT THRU S.N. 0282

148 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



LOADER PILOT THRU S.N. 0282

ITEM PART QTY. PART DESCRIPTION

1 2001049 1 SEAL\O-RING

2 3700954 2 HOOD LOADER PILOT LINES

3 3800080 2 FTG\3/4MJICX1/2MP\ST\SOLID

4 3800277 2 FTG\1-1/16MORX1-1/16MJIC\ST

5 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90

6 3800328 1 FTG\7/8MORX3/4MJIC\ADPT

7 3800453 1 FTG\3/4MORX9/16MJIC\90

8 3800530 1 FTG\3/4AMORX9/16MJIC\ST

9 3800535 1 FTG\7/8MORX1-1/16MJIC\90

10 3800740 1 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK

1 3800759 1 FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE

12 3800766 1 FTG\3/4MJICX3/4MJICX3/4AMJIC\TEE

13 3800803 1 FTG\1-1/16MORX1-1/16FJIC\SW

14 3800804 1 FTG\7/8MORX7/8FJIC\SW

15 3800805 1 FTG\7/8MJICX1-1/16MOR\ST

16 3800808 1 FTG\1-7/8MORX1-5/8MJIC\ST

17 3800837 1 FTG\1-1/16MORX1-5/8MJIC\ST

18 3800845 1 FTG\3/4MORX3/4FJIC\SW

19 4000315 1 VLV\HYD\SEL\24V\6GPM

19A 4000229 VALVE\HYD\SOL\24V\635\W/D\WPEND

19B 4000501 VALVE\HYD\CART\2POS,3WAY

20 4000274 1 VALVE\CONTROL\FLOW\30GPM\1-1/16FOR

21 4000275 1 VALVE\RELIEF\LOADER

22 4200113 1 PUMP\HYD\15GPM\RH

23 4400101 1 FLTR\COMP\10MIC;ABS\>

24 3800928 1 FTG\1-7/8MORX1-7/8MOR\90

25 3700933 1 HOSE\HYD\3/4X63\1-5/16FJICX1-1/16FJIC
EX PORT PILOT SYSTEM FLOW CONTROL TO TEE ON REAR TANDEM
PUMP

26 3700936 1 HOSE\HYD\3/8X44\3/4MJICX9/16FJIC\90
PRESSURE PILOT SYSTEM TO TUBELINE

27 3700937 1 HOSE\HYD\3/8X16\9/16FJICS
PILOT SYSTEM BYPASS LOOP HOSE

28 3700938 1 HOSE\HYD\3/8X36\3/4FJICX9/16FJIC\90
PILOT SYSTEM RETURN HOSE

29 3700940 1 HOSE\HYD\3/4X30\1-1/16FJCX1-1/16FJC
PILOT SYSTEM PUMP PRESSURE PORT TO PILOT SYSTEM FLOW
CONTROL

30 3700941 1 HOSE\HYD\1-1/4X59\1-5/8FJICX1-5/8FJIC\45

PILOT PUMP SUCTION PORT TO TANK

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 149



0283 & UP

LOADER PILOT S.N.

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

150



LOADER PILOT S.N. 0283 & UP

ITEM PART QTY. PART DESCRIPTION
1 2001049 1 SEAL\O-RING
2 3700954 2 HOOD LOADER PILOT LINES
3 3800080 2 FTG\3/4MJICX1/2MP\ST\SOLID
4 3800277 1 FTG\1-1/16MORX1-1/16MJIC\ST
5 3800528 1 FTG\1-1/16MORX9/16MJIC\ST
6 3800530 1 FTG\3/4AMORX9/16MJIC\ST
7 3800532 1 FTG\1-1/16MORX1-1/16MJIC\45
8 3800535 1 FTG\7/8MORX1-1/16MJIC\90
9 3800740 1 VALVE\BALL\1-1/2\1-7/8FOR\1/4TURN\W/LOCK
10 3800766 1 FTG\3/4MJICX3/4MJICX3/4AMJIC\TEE
1 3800808 1 FTG\1-7/8MORX1-5/8MJIC\ST
12 3800837 1 FTG\1-1/16MORX1-5/8MJIC\ST
13 3800970 1 FTG\9/16MJICX9/16FJICX7/16FOR\GAUGE;PORT; TEE
14 3800971 1 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR
15 4000503 1 VALVE\HYD\PILOT\LOADER
16 4200113 1 PUMP\HYD\15GPM\RH
17 4705457 1 BRKT\VLV\PILOT
18 3800928 1 FTG\1-7/8MORX1-7/8MOR\90
19 3700933 1 HOSE\HYD\3/4X63\1-5/16FJICX1-1/16FJIC
EX PORT PILOT SYSTEM FLOW CONTROL TO TEE ON REAR
TANDEM PUMP
20 3700936 1 HOSE\HYD\3/8X44\3/4MJICX9/16FJIC\90
PRESSURE PILOT SYSTEM TO TUBELINE
21 3700938 1 HOSE\HYD\3/8X36\3/4FJICX9/16FJIC\90
PILOT SYSTEM RETURN HOSE
22 3701029 1 HOSE\HYD\3/4X36\1-1/16FJCX1-1/16FJC
PILOT SYSTEM PUMP PRESSURE PORT TO PILOT SYSTEM FLOW
CONTROL
23 3700941 1 HOSE\HYD\1-1/4X59\1-5/8FJICX1-5/8FJIC\45

1150/1155 HAYBUSTER TUB GRINDER

PILOT PUMP SUCTION PORT TO TANK

PARTS REFERENCE 151



DISCHARGE CONVEYOR MOTOR

152 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



DISCHARGE CONVEYOR MOTOR

ITEM PART QTY. PART DESCRIPTION

1 3800527 2 FTG\7/8MORX1-1/16MJIC\ST

2 3800552 10 CLAMP\HOSE\1-1/4\2HOLES

3 3800650 10 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4

4 3900014 1 MTR\HYD\9.6\2000\1-1/4SH

5 3700896 1 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC45
UPPER CONVEYOR TUBELINE TO INSIDE PORT CONVEYOR ORBIT
MOTOR

6 3700897 1 HOSE\HYD\3/4X25\1-1/16MJCX1-1/16FJIC45
LOWER CONVEYOR TUBELINE TO OUTSIDE PORT CONVEYOR
ORBIT MOTOR

7 3700761 1 TUBE\STL\3/4X182\1-1/16 FJIC

8 3700761 1 TUBE\STL\3/4X182\1-1/16 FJIC

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

153



LIFT & FOLD CYLINDERS

— )

g

&m——1L)

!

154 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



LIFT & FOLD CYLINDERS

ITEM PART QTY. PART DESCRIPTION
1 3800428 2 MNFLD\DBL;TEE\BLK\3/4FOR
2 3800530 8 FTG\3/4AMORX9/16MJIC\ST
3 3800538 8 FTG\7/8MORX9/16MJIC\90
4 3801016 8 FTG\7/8MOR\ORIFICE\0.052
5 4100175 2 CYL\HYD\3X36\PARALLEL
6 4100218 2 CYL\HYD\3X30\1-1/2ROD\PARALLEL
7 3700765 1 HOSE\HYD\3/8X62\9/16FJICS

ROD END L SIDE LIFT TO TOP PORT-TOP BLOCK
8 3700765 1 HOSE\HYD\3/8X62\9/16FJICS

ROD END R SIDE LIFT TO TOP PORT-TOP BLOCK
9 3700895 1 HOSE\HYD\3/8X30\9/16FJICS

CAP END L SIDE LIFT TO BOTTOM PORT-TOP BLOCK
10 3700895 1 HOSE\HYD\3/8X30\9/16FJICS

CAP END R SIDE LIFT TO BOTTOM POT-TOP BLOCK
11 3700759 1 HOSE\HYD\3/8X74\9/16FJICS

CAP END L SIDE FOLD TO TOP PORT-BOTTOM BLOCK
12 3700759 1 HOSE\HYD\3/8X74\9/16FJICS

CAP END R SIDE FOLD TO TOP PORT-BOTTOM BLOCK
13 3700900 1 HOSE\HYD\3/8X122\9/16FJICS

ROD END L SIDE FOLD TO BOTTOM PORT-BOTTOM BLOCK
14 3700900 1 HOSE\HYD\3/8X122\9/16FJICS

1150/1155 HAYBUSTER TUB GRINDER

ROD END R SIDE FOLD TO BOTTOM PORT-BOTTOM BLOCK

PARTS REFERENCE

155



MANIFOLD VALVE BLOCK

156 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



MANIFOLD VALVE BLOCK

ITEM PART QTY. PART DESCRIPTION
1 3800428 2 MNFLD\DBL;TEE\BLK\3/4FOR
2 3800453 4 FTG\3/4MORX9/16MJIC\90
3 3800551 12 CLAMP\HOSE\1-1/4\4HOLES
4 3800650 6 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4
5 3800652 18 BUSH\RBBR\TUBE\1/2X1-1/4X1-1/4
6 3800683 4 FTG\3/4AMOR\ORFICE\0.0490”
7 3700766 1 HOSE\HYD\3/8X78\3/4MJCX9/16FJC
TOP PORT-BOTTOM BLOCK TO PRESSURE TUBELINE
8 3700766 1 HOSE\HYD\3/8X78\3/4MJCX9/16FJC
BOTTOM PORT-BOTTOM BLOCK TO RETURN TUBELINE
9 3700766 1 HOSE\HYD\3/8X78\3/4MJCX9/16FJC
BOTTOM PORT-TOP BLOCK TO PRESSURE TUBELINE
10 3700766 1 HOSE\HYD\3/8X78\3/4MJCX9/16FJC
TOP PORT-TOP BLOCK TO RETURN TUBELINE
11 3700764 1 TUBE\STL\1/2X78\FJCXFJC
12 3700764 1 TUBE\STL\1/2X78\FJCXFJC
13 3700764 1 TUBE\STL\1/2X78\FJCXFJC
14 3700764 1 TUBE\STL\1/2X78\FJCXFJC

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

157



CONVEYOR SWING CYLINDERS

158 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



CONVEYOR SWING CYLINDERS

ITEM PART QTY. PART DESCRIPTION
1 3800453 4 FTG\3/4MORX9/16MJIC\90
2 3800551 12 CLAMP\HOSE\1-1/4\4HOLES
3 3800766 2 FTG\3/4MJICX3/4MJICX3/4AMJIC\TEE
4 4100210 2 CYL\HYD\2X8\1-1/4RD\WELD -RAM INDUSTRIES
4A 4100226 CYL\HYD\2X8\1-1/4RD\WLD-CANADIAN TOOL & DIE
5 3700813 1 HOSE\HYD\3/8X60\3/4FJCO0X9/16FJC
BRANCH OF TEE ON TUBELINE TO ROD END OF LOWER SWING
CYLINDER
6 3700812 1 HOSE\HYD\3/8X60\3/4FJCX9/16FJC
RUN OF TEE ON TUBELINE TO CAP END OF UPPER SWING CYLINDER
7 3700813 1 HOSE\HYD\3/8X60\3/4FJC90X9/16FJC
BRANCH OF TEE ON TUBELINE TO ROD END UPPER SWING CYLINDER
8 3700812 1 HOSE\HYD\3/8X60\3/4FJCX9/16FJC
RUN OF TEE ON TUBELINE TO CAP END LOWER SWING CYLINDER
9 3700764 1 TUBE\STL\1/2X78\FJCXFJC
10 3700764 1 TUBE\STL\1/2X78\FJCXFJC

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 159



BELLY CONVEYOR MOTOR

160 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR MOTOR

ITEM PART QTY. PART DESCRIPTION
1 3800462 1 FTG\1-1/16NUTFJICS
2 3800527 1 FTG\7/8MORX1-1/16MJIC\ST
3 3800535 1 FTG\7/8MORX1-1/16MJIC\90
4 3800542 1 FTG\1-1/16FJICX9/16MJIC\ADPT
5 3800551 12 CLAMP\HOSE\1-1/4\4HOLES
6 3800723 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16 MJIC\TEE
7 3800763 1 FTG\7/16MORX9/16MJIC\ST
8 3900013 1 MTR\HYD\6.2\2000\SAE;A;>
9 4700776 1 CLMP\HOSE\3/8
10 3700677 1 HOSE\HYD\3/4X157\1-1/16MJCX1-1/16FJIC
UPPER CONVEYOR TUBELINE TO OUTPORT BELLY ORBIT
11 3700678 1 HOSE\HYD\3/4X171\1-1/16MJCX1-1/16FJIC
LOWER CONVEYOR TUBELINE TO INSIDE LOWER TUBELINE
MAINFRAME
12 3700898 1 HOSE\HYD\3/8X36\9/16FJICS
BELLY MOTOR CASE DRAIN
13 3700899 1 HOSE\HYD\3/4X46\1-1/16FJICX1-1/16FJIC\90
OUTSIDE LOWER TUBELINE MAINFRAME TO P PORT OF BELLY ORBIT
14 3700685 1 TUBE\STL\3/4X78\FJCXFJC
15 3700685 1 TUBE\STL\3/4X78\FJCXFJC

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 161



TUB TILT CYLINDER

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

162



TUB TILT CYLINDER

ITEM PART QTY. PART DESCRIPTION
1 3800453 2 FTG\3/4MORX9/16MJIC\90
2 3800757 2 FTG\9/16MORX9/16MJIC\90
3 4000210 1 VLV\HYD\AUX\BLK\MFLD
4 4100144 1 CYL\HYD\X30\1-3/4 ROD\CLEVIS ENDS\O-RING PORTS
5 3700903 1 HOSE\HYD\3/8X55\9/16FJICS
PORT 1B TO CAP END OF TILT CYLINDER
6 3700903 1 HOSE\HYD\3/8X55\9/16FJICS

PORT 1ATO ROD END OF TILT CYLINDER

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 163



AUXILIARY VALVE FITTINGS THRU S.N. 0278

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

164



AUXILIARY VALVE FITTINGS THRU S.N. 0278

ITEM PART QTY. PART DESCRIPTION

1 3800277 6 FTG\1-1/16MORX1-1/16MJIC\ST

2 3800279 6 FTG\1-1/16MORX1-1/16MJIC\90

3 3800453 1 FTG\3/4MORX9/16MJIC\90

4 3800532 2 FTG\1-1/16MORX1-1/16MJIC\45

5 3800631 2 FTG\9/16MORX9/16MJIC\ST

6 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
7 3800757 8 FTG\9/16MORX9/16MJIC\90

8 3800760 1 FTG\9/16MORX9/16MJIC\45

9 3800770 2 FTG\3/4AMOR\ORFICE\0.0490”

10 4000207 1 VLV\HYD\TUB\BLK\MFLD

1 4000208 1 VLVA\HYD\CNVYR\BLK\MFLD

12 4000210 1 VLV\HYD\AUX\BLK\MFLD

13 4000229 3 VALVE\HYD\SOL\24\V\635\W/D\WPEND

14 4300072 2 VALVE\SERVO\30GPM\24V (S/N 0167 & UP)

15 4300074 1 VALVE\SOLENOID\24V\BRAND (S/N 0167 & UP)

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

165



AUXILIARY VALVE FITTINGS S.N. 0279 & UP

\ /4

gl LA

166 1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



AUXILIARY VALVE FITTINGS S.N. 0279 & UP

ITEM PART QTY. PART DESCRIPTION

1 3800277 6 FTG\1-1/16MORX1-1/16MJIC\ST

2 3800279 6 FTG\1-1/16MORX1-1/16MJIC\90

3 3800532 2 FTG\1-1/16MORX1-1/16MJIC\45

4 3800631 1 FTG\9/16MORX9/16MJIC\ST

5 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
6 3800757 8 FTG\9/16MORX9/16MJIC\90

7 3800770 2 FTG\3/4AMOR\ORFICE\0.0490”

8 3800971 3 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR
9 3800977 2 FTG\7/16MORX7/16FOR\90D\ELL

10 3800978 2 FTG\9/16MORX7/16FORB

1 3800979 1 FTG\3/4AMORX7/16FORB

12 4000207 1 VLV\HYD\TUB\BLK\MFLD

13 4000208 1 VLV\HYD\CNVYR\BLK\MFLD

14 4000210 1 VLV\HYD\AUX\BLK\MFLD

15 4000229 3 VALVE\HYD\SOL\24\V\635\W/D\WPEND
16 4300072 2 VALVE\SERVO\30GPM\24V

17 4300074 1 VALVE\SOLENOID\24V\BRAND

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

167



CONVEYOR RUN VALVE THRU S.N. 0278

>

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

168



CONVEYOR RUN VALVE THRU S.N. 0278

ITEM PART QTY. PART DESCRIPTION
1 3800277 3 FTG\1-1/16MORX1-1/16MJIC\ST
2 3800279 2 FTG\1-1/16MORX1-1/16MJIC\90
3 3800631 1 FTG\9/16MORX9/16MJIC\ST
4 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
5 4000208 1 VLV\HYD\CNVYR\BLK\MFLD
6 4000210 1 VLV\HYD\AUX\BLK\MFLD
7 3700904 1 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC
PORT 1 CONVEYOR RUN TO TUBELINE
8 3700905 1 HOSE\HYD\3/4X28\1-1/16MJCX1-1/16FJIC
PORT 2 CONVEYOR RUN TO TUBELINE
9 3700912 1 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC
OUTLET PORT 2 CONVEYOR TO 12 R6X-S PORT 2
10 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
CONVEYOR RUN VALVE G PORT TO GAUGE
1 3700927 1 HOSE\HYD\3/4X84\1-1/16FJCX1-1/16FJC
PRESSURE INLET CONVEYOR RUN TO REAR PUMP
12 3700685 1 TUBE\STL\3/4X78\FJCXFJC
13 3700685 1 TUBE\STL\3/4X78\FJCXFJC

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

169



CONVEYOR RUN VALVE S.N. 0279 & UP

170 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



CONVEYOR RUN VALVE S.N. 0279 & UP

ITEM PART QTY. PART DESCRIPTION
1 3800277 3 FTG\1-1/16MORX1-1/16MJIC\ST
2 3800279 2 FTG\1-1/16MORX1-1/16MJIC\90
3 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
4 3800971 2 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR
5 3800977 2 FTG\7/16MORX7/16FOR\90D\ELL
6 3800978 2 FTG\9/16MORX7/16FORB
7 4000208 1 VLV\HYD\CNVYR\BLK\MFLD
8 4000210 1 VLV\HYD\AUX\BLK\MFLD
9 3700904 1 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC
PORT 1 CONVEYOR RUN TO TUBELINE
10 3700905 1 HOSE\HYD\3/4X28\1-1/16MJCX1-1/16FJIC
PORT 2 CONVEYOR RUN TO TUBELINE
11 3700912 1 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC
OUTLET PORT 2 CONVEYOR TO 12 R6X-S PORT 2
12 3700927 1 HOSE\HYD\3/4X84\1-1/16FJCX1-1/16FJC
PRESSURE INLET CONVEYOR RUN TO REAR PUMP
13 3700685 1 TUBE\STL\3/4X78\FJCXFJC
14 3700685 1 TUBE\STL\3/4X78\FJCXFJC

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

171



50 PRESSURE GUAGES THRU S.N. 0278

11
1155 PRESSURE GUAGES

172 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



1150 PRESSURE GUAGES THRU S.N. 0278

1155 PRESSURE GUAGES

ITEM PART QTY. PART DESCRIPTION

1 3800381 3 GAUGE\3000PSN\REARSTEM

2 3800758 3 FTG\9/16MJICX1/4FP\ADPT

3 4501922 1 BRKT\GAUGE

4 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
CONVEYOR RUN VALVE G PORT TO GAUGE

5 3700914 1 HOSE\HYD\3/8X42\9/16FJICS
TUB DRIVE G PORT TO GAUGE

6 3700915 1 HOSE\HYD\3/8X22\9/16FJICS
AUX VALVE TO GAUGE

3701550 HOSE\KIT\1155\PRESSURE_GAUGE

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

173



1150 PRESSURE GUAGES S.N. 0279 & UP

/ ;’// >

174 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



1150 PRESSURE GUAGES S.N. 0279 & UP

ITEM PART QTY. PART DESCRIPTION

1 3800381 1 GAUGE\3000PSI\REAR STEM

2 3800758 1 FTG\9/16MJICX1/4FP\ADPT

3 3800763 1 FTG\7/16MORX9/16MJIC\ST

4 3800976 1 FTG\7/16FOR\DIAG\FEMALE;QUICK;CPLR
5 3700914 1 HOSE\HYD\3/8X42\9/16FJICS

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 175



0278

TUB DRIVE MOTOR THRU S.N.

0

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

176



TUB DRIVE MOTOR THRU S.N. 0278

ITEM PART QTY. PART DESCRIPTION
1 3800277 1 FTG\1-1/16MORX1-1/16MJIC\ST
2 3800279 2 FTG\1-1/16MORX1-1/16MJIC\90
3 3800453 1 FTG\3/4MORX9/16MJIC\90
4 3800526 2 FTG\1-5/16MORX1-1/16MJIC\ST
5 3800532 1 FTG\1-1/16MORX1-1/16MJIC\45
6 3800631 1 FTG\9/16MORX9/16MJIC\ST
7 4000207 1 VLV\HYD\TUB\BLK\MFLD
8 4200121 1 MTR\HYD\40.6\10000\2-1/4>
9 3700909 1 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC
PORT T TUB DRIVE VALVE TO RUN OF 12 R6X-S
10 3700910 1 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC
PORT P OF TUB DRIVE VALVE TO PORT CF GOVERNOR VALVE
11 3700691 1 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC
PORT MATUB DRIVE VALVE TO TUB ORBIT MOTOR
12 3700691 1 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC
PORT MB TUB DRIVE VALVE TO TUB ORBIT MOTOR
13 3700914 1 HOSE\HYD\3/8X42\9/16FJICS
TUB DRIVE G PORT TO GAUGE
14 3700925 1 HOSE\HYD\3/8X108\9/16FJCX9/16FJC90

1150/1155 HAYBUSTER TUB GRINDER

TUB VALVE CASE DRAIN TO TANK

PARTS REFERENCE

177



0279 AND UP

TUB DRIVE MOTOR S.N.

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

178



TUB DRIVE MOTOR S.N. 0279 AND UP

ITEM PART QTY. PART DESCRIPTION
1 3800277 1 FTG\1-1/16MORX1-1/16MJIC\ST
2 3800279 2 FTG\1-1/16MORX1-1/16MJIC\90
3 3800526 2 FTG\1-5/16MORX1-1/16MJIC\ST
4 3800532 1 FTG\1-1/16MORX1-1/16MJIC\45
5 3800631 1 FTG\9/16MORX9/16MJIC\ST
6 3800971 1 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR
7 3800979 1 FTG\3/4AMORX7/16FORB
8 4000207 1 VLV\HYD\TUB\BLK\MFLD
9 4200121 1 MTR\HYD\40.6\10000\2-1/4>
10 3700909 1 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC
PORT T TUB DRIVE VALVE TO RUN OF 12 R6X-S
11 3700910 1 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC
PORT P OF TUB DRIVE VALVE TO PORT CF GOVERNOR VALVE
12 3700691 1 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC
PORT MATUB DRIVE VALVE TO TUB ORBIT MOTOR
13 3700691 1 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC
PORT MB TUB DRIVE VALVE TO TUB ORBIT MOTOR
14 3700925 1 HOSE\HYD\3/8X108\9/16FJCX9/16FJC90
TUB VALVE CASE DRAIN TO TANK
NOT SHOWN
3800977 FTG\7/16MORX7/16FOR\90D\ELL

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

179



GOVERNOR VALVE

180 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



GOVERNOR VALVE

ITEM PART QTY. PART DESCRIPTION
1 3800277 3 FTG\1-1/16MORX1-1/16MJIC\ST
2 3800279 2 FTG\1-1/16MORX1-1/16MJIC\90
3 3800532 2 FTG\1-1/16MORX1-1/16MJIC\45
4 4000207 1 VLV\HYD\TUB\BLK\MFLD
5 4000210 1 VLV\HYD\AUX\BLK\MFLD
6 4300072 2 VALVE\SERVO\30GPM\24V
7 4300074 1 VALVE\SOLENOID\24\V\BRAND
8 3700908 1 HOSE\HYD\3/4X21\1-1/16FJCX1-1/16FJC
PORT EX GONERNOR VALVE TO BRANCH OF 12 R6X-S
9 3700910 1 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC
PORT P OF TUB DRIVE VALVE TO PORT CF GOVERNOR VALVE
10 3800911 1 HOSE\HYD\3/4X34\1-1/16FJCX1-1/16FJC

1150/1155 HAYBUSTER TUB GRINDER

PORT MP AUX VALVE TO INLET PORT OF GOVERNOR VALVE

PARTS REFERENCE

181



AUXILIARY VALVE THRU S.N. 0278

182 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



AUXILIARY VALVE THRU S.N. 0278

ITEM PART QTY. PART DESCRIPTION
1 3800277 2 FTG\1-1/16MORX1-1/16MJIC\ST
2 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
3 3800757 6 FTG\9/16MORX9/16MJIC\90
4 3800760 1 FTG\9/16MORX9/16MJIC\45
5 3800770 2 FTG\3/4AMOR\ORFICE\0.0490”
6 4000210 1 VLV\HYD\AUX\BLK\MFLD
7 3700901 1 HOSE\HYD\3/8X27\3/4MJCX9/16FJIC
PORT 4A AAUX VALVE TO TUBELINE
8 3700890 1 HOSE\HYD\3/8X28\3/4MJCX9/16FJC
PORT 4B AUV VALVE TO TUBELINE
9 3700767 1 HOSE\HYD\3/8X30\3/4MJCX9/16FJC
PORT 3B AUX VALVE TO TUBELINE
10 3700767 1 HOSE\HYD\3/8X30\3/4MJCX9/16FJC
PORT 3AAUX VALVE TO TUBELINE
1 3700768 1 HOSE\HYD\3/8X29\3/4MJCX9/16FJC
PORT 2B AUX VALVE TO TUBELINE
12 3700902 1 HOSE\HYD\3/8X31\3/4MJCX9/16FJC
PORT 2A AUX VALVE TO TUBELINE
13 3700909 1 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC
PORT T TUB DRIVE VALVE TO RUN OF 12 6RX-S RETURN
14 3700915 1 HOSE\HYD\3/8X22\9/16FJICS
AUX VALVE TO GAUGE
15 3700924 1 HOSE\HYD\1X62\1-1/16FJICX1-5/16FJIC\90
TEE'S ON AUX VALVE T PORT TO COOLER SUPPLY TUBELINE
16 3700927 1 HOSE\HYD\3/4X84\1-1/16FJCX1-1/16FJC

1150/1155 HAYBUSTER TUB GRINDER

PRESSURE INLET CONVEYOR RUN TO REAR PUMP

PARTS REFERENCE 183



AUXILIARY VALVE S.N. 0279 & UP

184 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



AUXILIARY VALVE S.N. 0279 & UP

ITEM PART QTY. PART DESCRIPTION
1 3800277 2 FTG\1-1/16MORX1-1/16MJIC\ST
2 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
3 3800757 6 FTG\9/16MORX9/16MJIC\90
4 3800770 2 FTG\3/4AMOR\ORFICE\0.0490”
5 3800971 1 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR
6 3800977 1 FTG\7/16MORX7/16FOR\90D\ELL
7 3800978 1 FTG\9/16MORX7/16FORB
8 4000210 1 VLV\HYD\AUX\BLK\MFLD
9 3700901 1 HOSE\HYD\3/8X27\3/4MJCX9/16FJIC
PORT 4A AAUX VALVE TO TUBELINE
10 3700890 1 HOSE\HYD\3/8X28\3/4MJCX9/16FJC
PORT 4B AUV VALVE TO TUBELINE
11 3700767 1 HOSE\HYD\3/8X30\3/4MJCX9/16FJC
PORT 3B AUX VALVE TO TUBELINE
12 3700767 1 HOSE\HYD\3/8X30\3/4MJCX9/16FJC
PORT 3AAUX VALVE TO TUBELINE
13 3700768 1 HOSE\HYD\3/8X29\3/4MJCX9/16FJC
PORT 2B AUX VALVE TO TUBELINE
14 3700902 1 HOSE\HYD\3/8X31\3/4MJCX9/16FJC
PORT 2A AUX VALVE TO TUBELINE
15 3700909 1 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC
PORT T TUB DRIVE VALVE TO RUN OF 12 6RX-S RETURN
16 3700924 1 HOSE\HYD\1X62\1-1/16FJICX1-5/16FJIC\90
TEE’S ON AUX VALVE T PORT TO COOLER SUPPLY TUBELINE
17 3700927 1 HOSE\HYD\3/4X84\1-1/16FJCX1-1/16FJC

1150/1155 HAYBUSTER TUB GRINDER

PRESSURE INLET CONVEYOR RUN TO REAR PUMP

PARTS REFERENCE 185



HYDRAULIC OIL TANK A

186 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



HYDRAULIC OIL TANK A

ITEM PART QTY. PART DESCRIPTION

HYDRAULIC TANK - HOOD LOADER

1 4502260 1 TANK\OIL\ASSY (COMPLETE)
2 3700952 1 MAIN HYDRAULIC COOLER RETURN
3 3700954 1 HOOD LOADER PILOT LINES
4 3700955 2 LINE\TUBE\LOADER
5 3800080 1 FTG\3/4MJICX1/2MP\ST\SOLID
6 3800530 1 FTG\3/4AMORX9/16MJIC\ST
7 3800584 2 FTG\7/16MJICX1/4MP\90
8 3800766 1 FTG\3/4MJICX3/4MJICX3/4MJIC\TEE
9 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST
10 3800913 1 FTG\1-5/8MJICX1-5/8MJICX1-5/8MJIC
1" 3800929 1 FTG\1-5/8MJICX1-5/16MJIC\UNION
12 3800930 1 FTG\1-5/8MJIC\UNION
13 3800932 1 FTG\1-7/8FJICX1-7/8MJICX1-7/8MJIC\RUN; TEE
14 3800933 1 FTG\1-7/8FJICX1-5/8MJIC\ADPT\W/NUT
15 3800934 2 FTG\1-5/8MJICX1MP\ST\SOLID
16 3800937 2 FTG\7/16MJICX7/16FP\BULKHEAD
17 3800956 1 FTG\1-5/8FJICX3/4MJIC
18 3900931 1 FTG\1-7/8MJICX1-5/8MJIC\UNION
19 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
20 4400066 2 GAUGE\FLTR\25PSI\1/8NPT
21 3700923 1 HOSE\HYD\1-1/4X41\1-5/8FJICX1-5/8FJIC
RETURN COOLER TUBELINE TO FILTER IN TANK
22 3700925 1 HOSE\HYD\3/8X108\9/16FJCX9/16FJC90 TUB VALVE CASE DRAIN TO TANK
23 3701022 1 HOSE\HYD\1/4X56\1/4FJICX1/4FJIC90
FILTER IN TANK TO REMOTE MOUNT RESTRICTOR GAUGE
24 3701023 1 HOSE\HYD\1/2X54\3/4FJICX3/4FJIC\90 PILOT SYSTEM RETURN TO TANK TUBELINE TEE
25 3700942 1 HOSE\HYD\1-1/4X44\1-5/8MJICX1-5/8FJIC HOOD LOADER BYPASS RETURN HOSE
26 3700943 1 HOSE\HYD\1-1/2X94\1-7/8FJICX1-7/8FJIC
HOOD LOADER RETURN TUBELINE TO FILTER IN TANK
27 3701022 1 HOSE\HYD\1/4X56\1/4FJICX1/4FJIC90
FILTER IN TANK TO REMOTE MOUNT RESTRICTOR GAUGE
NOT SHOWN
3800490 2 FTG\3/4AMOR\PLUG\HEX

HYDRAULIC TANK - WITH NO HOOD LOADER

1 4502260 1 TANK\OIL\ASSY (COMPLETE)
2 3700952 1 MAIN HYDRAULIC COOLER RETURN
6 3800530 1 FTG\3/4AMORX9/16MJIC\ST
7 3800584 2 FTG\7/16MJICX1/4MP\90
9 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST
1" 3800929 1 FTG\1-5/8MJICX1-5/16MJIC\UNION
12 3800930 1 FTG\1-5/8MJIC\UNION
16 3800937 2 FTG\7/16MJICX7/16FP\BULKHEAD
19 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
20 4400066 2 GAUGE\FLTR\25PSI\1/8NPT
21 3700923 1 HOSE\HYD\1-1/4X41\1-5/8FJICX1-5/8FJIC
RETURN COOLER TUBELINE TO FILTER IN TANK
22 3700925 1 HOSE\HYD\3/8X108\9/16FJCX9/16FJC90
TUB VALVE CASE DRAIN TO TANK
23 3701022 1 HOSE\HYD\1/4X56\1/4FJICX1/4FJIC90
FILTER IN TANK TO REMOTE MOUNT RESTRICTOR GAUGE
NOT SHOWN
3800490 2 FTG\3/4AMOR\PLUG\HEX

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE

187



HYDRAULIC OIL TANK B

188 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



HYDRAULIC OIL TANK B

ITEM PART QTY. PART DESCRIPTION

HYDRAULIC TANK - HOOD LOADER

1 4502260 1 TANK\OIL\ASSY (COMPLETE)
2 3800740 5 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK
3 3800808 5 FTG\1-7/8MORX1-5/8MJIC\ST
4 3800928 5 FTG\1-7/8MORX1-7/8MOR\90
5 3700934 1 HOSE\HYD\1-1/2X56\1-5/8FJICX1-7/8FJIC
FRONT SUCTION PORT HOOD LOADER TANDEM PUMP TO TANK
6 3700935 1 HOSE\HYD\1-1/4X58\1-5/8FJICX1-5/8FJIC
REAR SUCTION PORT HOOD LOADER TANDEM PUMP TO TANK
7 3700941 1 HOSE\HYD\1-1/4X59\1-5/8FJICX1-5/8FJIC\45
PILOT PUMP SUCTION PORT TO TANK
8 3700929 1 HOSE\HYD\1-1/4X28\1-5/8FJICX1-5/8FJIC
TANK TO SUPPLY FRONT PORT TANDEM PUMP
9 3700930 1 HOSE\HYD\1-1/4X20\1-5/8FJICX1-5/8FJIC

TANK TO SUPPLY REAR PORT TANDEM PUMP

HYDRAULIC TANK - WITH NO HOOD LOADER

1 4502260 1 TANK\OIL\ASSY (COMPLETE)
2 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK
3 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST
4 3800928 2 FTG\1-7/8MORX1-7/8MOR\90
5 3700934 1 HOSE\HYD\1-1/2X56\1-5/8FJICX1-7/8FJIC
FRONT SUCTION PORT HOOD LOADER TANDEM PUMP TO TANK
6 3700935 1 HOSE\HYD\1-1/4X58\1-5/8FJICX1-5/8FJIC
REAR SUCTION PORT HOOD LOADER TANDEM PUMP TO TANK
7 3700941 1 HOSE\HYD\1-1/4X59\1-5/8FJICX1-5/8FJIC\45
PILOT PUMP SUCTION PORT TO TANK
8 3700916 1 HOSE\HYD\1-1/4X60\1-5/8FJICX1-5/8FJIC
TANK TO SUPPLY FRONT PORT TANDEM PUMP
9 3700917 1 HOSE\HYD\1-1/4X62\1-5/8FJICX1-5/8FJIC
TANK TO SUPPLY REAR PORT TANDEM PUMP
NOT SHOWN
3800774 3 FTG\2-1/2MOR\PLUG

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE

189



GRAPPLE LOADER

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

190



GRAPPLE LOADER

ITEM PART QTY. PART DESCRIPTION

1 3800483 2 FTG\3/4MORX3/4MJICX3/4MJIC\RUN; TEE

2 3800530 2 FTG\3/4AMORX9/16MJIC\ST

3 4100294 2 CYL\HYD\3-1/2X8

4 3700957 1 HOSE\HYD\3/8X54\7/8FJICX3/4FJIC\90
BOOM TUBELINE TO RUN OF ROD TEE

5 3700958 1 HOSE\HYD\3/8X42\7/8FJICX3/4FJIC\90
BOOM TUBELINE TO RUN OF CAP TEE

6 3700959 1 HOSE\HYD\3/8X 62\9/16FJICX3/4FJIC
BRANCH OF ROD TEE TO ROD END 2ND CYLINDER

7 3700960 1 HOSE\HYD\3/8X39\9/16FJICX3/4FJIC

1150/1155 HAYBUSTER TUB GRINDER

BRANCH OF CAP END TEE TO CAP END 2ND CYLINDER

PARTS REFERENCE

191



0278

CONVEYOR RUN VALVE WITH REVERSE THRU S.N.

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

192



CONVEYOR RUN VALVE WITH REVERSE THRU S.N. 0278

ITEM  PART QTY. PART DESCRIPTION

3 3800279 8 FTG\1-1/16MORX1-1/16MJIC\90

14 3800530 1 FTG\3/4MORX9/16MJIC\ST

22 3800631 2 FTG\9/16MORX9/16MJIC\ST

42 4000207 2 VLV\HYD\TUB\BLK\MFLD

44 4000210 1 VLV\HYD\AUX\BLK\MFLD

122 3700685 1 TUBE_7_1150001

123 3700685 1 TUBE_8_1150001

209 3700686 1 1150_CONVVALVE

210 3700689 1 HOSE\HYD\3/4X36\1-1/16MJCX1-1/16FJC

211 3700690 1 HOSE\HYD\3/4X40\-1/16MJCX1-1/16FJC

212 3800280 1 FTG\1-1/16MJICX1-1/16FJIC\90\SW

213 3800759 1 FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE
215 4000302 1 VALVE\CHECK\1-1/16MORX1-1/16MJIC W 0.08 ORIFICE
216 HOSE_32_1150_CONV_VALVE1

217 HOSE_38_1150_CONV_VALVE1

218 HOSE_41_1150_CONV_VALVE1

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

193



CONVEYOR RUN VALVE WITH REVERSE S.N. 0279 & UP

194 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



CONVEYOR RUN VALVE WITH REVERSE S.N. 0279 & UP

ITEM  PART QTY. PART DESCRIPTION

1 3700686 1 HOSE\HYD\3/8X29\9/16FJCX9/16FJC90
TUB VALVE CASE DRAIN TEE TO TUB VALVE

2 3700689 1 HOSE\HYD\3/4X36\1-1/16MJCX1-1/16FJC
TUB VALVE MB PORT TO TUBELINE

3 3700690 1 HOSE\HYD\3/4X40\1-1/16MJCX1-1/16FJC
TUB VALVE MA PORT TO TUBELINE

4 3800279 8 FTG\1-1/16MORX1-1/16MJIC\90

5 3800280 1 FTG\1-1/16MJICX1-1/16FJIC\90\SW

6 3800631 2 FTG\9/16MORX9/16MJIC\ST

7 3800759 1 FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE

8 3800971 1 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR

9 3800979 1 FTG\3/4MORX7/16FORB

10 4000207 2 VLVAHYD\TUB\BLK\MFLD

11 4000210 1 VLVAHYD\AUX\BLK\MFLD

12 4000302 1 VALVE\CHECK\1-1/16MORX1-1/16MJIC W .080 ORIFICE

13 1 HOSE_32_1150_CONV_VALVE

14 1 HOSE_38_1150_CONV_VALVE

15 3700925 1 HOSE\HYD\3/8X108\9/16FJCX9/16FJC90
TUB VALVE CASE DRAIN TO TANK

16 3700685 1 TUBE\STL\3/4X78\FJCXFJC

17 3700685 1 TUBE\STL\3/4X78\FJCXFJC

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

195



0278

BELLY CONVEYOR MOTOR WITH REVERSE THRU S.N.

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

196



BELLY CONVEYOR MOTOR WITH REVERSE THRU S.N. 0278

ITEM PART QTY. PART DESCRIPTION

8 3800462 1 FTG\1-1/16NUTFJICS

13 3800527 1 FTG\7/8MORX1-1/16MJIC\ST

16 3800535 1 FTG\7/8MORX1-1/16MJIC\90

18 3800542 1 FTG\1-1/16FJICX9/16MJIC\ADPT

25 3800723 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MJIC\TEE
41 3900021 1 MTR\HYD\8\2000

64 3700677 HOSE\HYD\3/4X157

65 3700678 HOSE\HYD\3/4X171

66 3700688 HOSE\HYD\3/8X26\9/16FJCX7/16FJC
67 3700899 HOSE\HYD\3/4X46

122 3700685 TUBE\STL\3/4X78\FJCXFJC

123 3700685 TUBE\STL\3/4X78\FJCXFJC

214 4000227 1 VALVE\CHECK\7/16MORX7/16MJIC

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

197



BELLY CONVEYOR MOTOR WITH REVERSE S.N. 0279 & UP

DETAIL A

yg ’gyly
v {
WO DD

¢
3

198 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR MOTOR WITH REVERSE S.N. 0279 & UP

ITEM PART QTY. PART DESCRIPTION
1 3701701 1 HOSE\HYD\3/8X26\9/16FJCX7/16FJC
BELLY MOTOR CASE DRAIN
2 3800462 1 FTG\1-1/16NUTFJICS
3 3800527 1 FTG\7/8MORX1-1/16MJIC\ST
4 3800535 1 FTG\7/8MORX1-1/16MJIC\90
5 3800542 1 FTG\1-1/16FJICX9/16MJIC\ADPT
6 3800723 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MJIC\TEE
7 3900013 1 MTR\HYD\6.2\2000\SAE;A;>
8 4000227 1 VALVE\CHECK\7/16MORX7/16MJIC
9 3700677 1 HOSE\HYD\3/4X157\1-1/16MJCX1-1/16FJIC
UPPER CONVEYOR TUBELINE TO OUTPORT BELLY ORBIT
10 3700678 1 HOSE\HYD\3/4X171\1-1/16MJICX1-1/16FJIC
LOWER CONVEYOR TUBELINE TO INSIDE LOWER
TUBELINE MAINFRAME
11 3700899 1 HOSE\HYD\3/4X46\1-1/16MJICX1-1/16FJIC\90
OUTSIDE LOWER TUBLINE MAINFRAME TO P PORT OF BELLY ORBIT
12 3700685 1 3/4 INCH STEEL TUBE LINE
13 3700685 1 3/4 INCH STEEL TUBE LINE

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

199



AUGER HYDRAULICS WITH FLOW CONTROL - OVERVIEW

200 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



AUGER HYDRAULICS WITH FLOW CONTROL - DETAIL A

i

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 201



AUGER HYDRAULICS WITH FLOW CONTROL - DETAIL B

DETAIL 8

202 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



AUGER HYDRAULICS WITH FLOW CONTROL - DETAIL C

DETAIL €

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE

203



SUSTER

A Tradition of Innovation Since 1966

204 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



AUGER HYDRAULICS WITH FLOW CONTROL - PARTS LIST

ITEM PART QTY. PART DESCRIPTION

1 3800277 1 FTG\1-1/16MORX1-1/16MJIC\ST

2 3800279 2 FTG\1-1/16MORX1-1/16MJIC\90

3 3800462 1 FTG\1-1/16NUTFJICS

4 3800463 1 FTG\1-1/16MORX1-1/16MJICX1-1/16 MJIC\RUN;TEE
5 3800527 2 FTG\7/8MORX1-1/16MJIC\ST

6 3800542 1 FTG\1-1/16FJICX9/16MJIC\ADPT

7 3800551 4 CLAMP\HOSE\1-1/4\4HOLES

8 3800669 4 FTG\1-1/16MJICX7/8MOR\45

9 3800723 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16 MJIC\TEE
10 3800759 1 FTG\9/16FJICSX9/16MJICX9/16MJIIC\RUN;TEE
1 3800762 2 FTG\7/16MORX9/16MJIC\90

12 3800894 1 FTG\1-1/16MORX1-1/16MJIC\90

13 3900005 2 MTR\HYD\14.9\2000\SAE;A

14 3900014 1 MTR\HYD\9.6\2000\1-1/4SH

15 4000208 1 VLV\HYD\CNVYR\BLK\MFLD

16 4000301 1 VALVE\FLW-CRTL\RD-112-30

17 3700896 1 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJC45
18 3700905 1 HOSE\HYD\3/4X28\1-1/16MJCX1-1/16FJIC>
19 3700897 1 HOSE\HYD\3/4X25\1-1/16MJCX1-1/16FJC45>
20 3701476 1 HOSE\HYD\3/4X49\1-1/16FJX1-1/16FJC45DEG
21 3700677 1 HOSE\HYD\3/4X157

22 3701396 1 HOSE\HYD\3/4X16\1-1/16FJC90X1-1/16FJC
23 3700678 1 HOSE\HYD\3/4X171

24 3701477 1 HOSE\HYD\3/4X63\1-1/16MJCX1-1/16FJIC45
25 3700684 1 HOSE\HYD\3/4X23

26 3701157 1 HOSE\HYD\3/8X15\9/16FJIC45X9/16FJICS

27 3701478 1 HOSE\HYD\3/4X41\1-1/16MJX1-1/16FJCO0DEG
28 3701479 1 HOSE\HYD\3/8X50\9/16FJIC

29 3700761 1 TUBE\STL\3/4X182\1-1/16FJC

30 3700761 1 TUBE\STL\3/4X182\1-1/16FJC

31 3700685 1 TUBE\STL\3/4X78\FJCXFJC

32 3700685 1 TUBE\STL\3/4X78\FJCXFJC

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

205



CONVEYOR HYDRAULIC CIRCUIT

:

1010 JoAaauon) abieyosiq

v
p10006E \ A

v
A
120006¢€
JOJO JoAaAuon Ajjeg

86800.¢ ¢

66800.¢€

el "

L 12600.¢€

G8900.¢ ¥0600.LE

802000¥

€1600.€

Isd 0

18€008¢

111002y

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

206



HAY GUIDE HYDRAULIC CIRCUIT

4100210

s

HOSE 63 HOSE 64
5B ¢ 5A 6B @ 6A
d
8.6 8.5 8.8 8.7

6.6
6
/\/\T | X AN /\/\T ¢ N X AN
AUX BLOCK IN [/ YiT \| |/ T [\
N HOSE 61 | P2 P & y b
A<—:-=-\ﬁ HOSE 62 _ i
AUX B ouT T2

4000211

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 207



TUB HYDRAULIC CIRCUIT

SEE FOLD OUT PAGE FO-1 IN APPENDIX A

24V STANDARD SCHEMATIC

SEE FOLD OUT PAGE FO-2 IN APPENDIX A

MAIN HARNESS - LOADER PANEL (5700698)

SEE FOLD OUT PAGE FO-3 IN APPENDIX A

MAIN HARNESS - CONTROL PANEL (5700758)

SEE FOLD OUT PAGE FO-4 IN APPENDIX A

208 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



REMOTE RADIO SCHEMATIC

HIAVRINDY/ A5 o™ orino I
-0 O——
6.N0 T
zm_m_m_ww q
N
, " (ane ~ mﬁ.ﬁ@l
vehivas) ” o [ 49—
edavas) o T

._.I% H._m> mmwv« 91N0

.ru.m_n_lilil._izo P
N8 W8T

g1no

aniguero [ vino
NMOQ _mmmvi|_{

dn hnoo=

SINId JL¥0

€LNO

amd B0l =
Nuguglo CLMO
AT -
1A ¥LLO
°48 ‘ , .
L1NO Y vil—
08¥00.S 1no+
08v00.5 AMOV4 d VS0
8 | 0e
— )
- = _ | 9 !
N d0LS™ QIava )= —o o—|¢ |
- Clans HOVIEHSHO | e _
) . £Cl |
58| 98 o DYHO Saum N L IEY00LS |
[~ | {1 AN S
— E =0 | Ol } —
08v00.S - 1No~avg oM = — |
dois3 y 825005 WM} ' Y SENEE
€ _AJ LEP00LS [
Ean S o L |
- ¥
LHM ¥180 1MV1S 01OV - ZEV00LS L ¥, C_ ]
ano ok

(NCdveiam

209

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER



WIRING HARNESSES

MAIN HARNESS - MACHINE (5700759-761)
SEE FOLDOUT PAGE FO-5 IN APPENDIX A

LIGHTS & SENSOR HARNESS (5700760-762)
SEE FOLDOUT PAGE FO-6 IN APPENDIX A

LOADER HARNESS - CONTROL PANEL (5700763)
SEE FOLDOUT PAGE FO-7 IN APPENDIX A

LOADER HARNESS ENGINE - ENGINE SECTION (5700764)
SEE FOLDOUT PAGE FO-8 IN APPENDIX A

WIRING COMBINATIONS FOR RADIO & LOADER OPTIONS
SEE FOLDOUT PAGE FO-9 IN APPENDIX A

210 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



CATERPILLAR TIER 3 CONTROL PANEL JUMPER

YCNId  X18 V620

¢ZNId Q34 41010
Nd  A19620
ICNId  MIA Jv2r
0ZNId N9 d02p
6LNId  @3¥ Jv0p
8INId a3y 31010
LINId - a3y ai0L0

1 Nid 38 L749¢Y
EINId  MIAOCIO
¢UNId - Q3421010
LINId 03481010
OLNId  NYO OGG6
6NId  NYO 1066
8 Nid onld
LNid 9Nd
9NId  d3uviol0
SNId 034 1010
PNId  Sd00610
ENd  MIAM006

CNId  NY92680
INId N9 €680

¥¢ 134008

£¢ 1PI0S
¢¢ 108
1¢ IPI0S

0¢ LIHO0S
6} LIND0S

gl 108
71 LIHJ0S
¢h LII0S
b IPI0S

ot 13363

6 1IH008
8 1INV0S

£ 134208
dIvd Q3LSIML 6%3¢ 9 13X20S

G 1IINHI08S
7 134008
¢ III0S

Hvd GaLsmizs) < £ 1208

43NN 1INV T0HLNOD € ¥3IL INIONT ¥Y1TIdNALYD 3NV QYIHNTNG HIANINO anL

111005

118 Y6220
a3y 41010
Y18 6220
MIA 4v2h
NY9 40¢k
a3y 490y
(3431010
a3y aoio

T

3M78 17492

M1A 0210
@34 91010
@34 91010

NU9 9456

NYO 4066

onld
ond
a34 vi0l0

d34 1010

940 0640

MI1A 2006

Nug ¢680
NYO €680

211

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER



LOADER CAB SCHEMATIC

GACADMO1
T11/2002

(020 WHITE

=

CAB FAN MOTOR

15 AMP IN DURATECH BREAKER
Iuom-ucweemwmemcumg}(x
o 5. p——— =

0RG

b E
ACTHERMOSTAT BLKWHT
T INSIDEREARUNI BEHIND CAB CONDENSOR Coap Vo FAN

212 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



1 RELAY & 5700786 1150/1155 POWER HARNESS

5700775 POWER HARNESS,

H#SN8 ONNOY¥O

Nid ¢}

ANNQYD

THSSNA ANNO¥D

ONNOY
Nid¥

£#55N3 ANNOYO

AV13Y | 'SSINYYH ¥3IMOd §LL00LS

QNNOYD
Nid 2}
©)

o

©

ALHMZLL0L 2 NIid
JLHMLLI0L 1)L NId
31HM 0410 OINId
31IHM 610 6NId
31HMW 8102 8NId
3LHM 2102 LNid
3LHM G102 GNId
3LHM GL0L GNIid
JLHM #10L ¥ Nid
3LHM €102 €NId
3LHM L0 TNId
3LHMLL0Z | NId

3LIHM2I20Z 2L Nid
3LHM 11202 1L NId
3LIHM 0L20Z OINId
31IHW 620 B NId
31/HW 820 8 NId
3LHM 2204 LNid
JLHW 920, 9NId
31IHM S20L S Nid
3LHM¥20L ¥ Nid
31IHM €20 €NId
JUHM Z20L TNId
3LHM 1202 | Nid

o LINJ0S LHM 040
«&a 1IH00S 034 120

Youl
NNO
Youl

Uyl EL0L

vou

You

Buu 1) €420,

4#55n8 ANNOYD

JUHM Y204 ¥ Nid
31iHW €201 ENId
JLHM 2204 TNId
ILHM 1204 | NId

£455N8 ONNOYO

Buu v/} g1802

SINHOVIN QUVANYLS SS1H0SH

39NYO 8 LHM 1020

21040

H020

39NV9 8 LHM 2020

%040

10

39NYO 8 LHW €020

SSANE

8520045 SSINYVH NIVIV NI JOLI3NNOD

HOLIMS LOINNOOSIQ AY3LLYE OL

1HM 020

Iﬂmwoo Su

%

L10A ¥ diNY 09
YA LINJYIO 1353 TVANYI

SSANYVH 43MOd 9S11/0G1E 98200LG

85200L5 NI MOTI3A 651
IYH Y3MOd NI 3ONVY0 €0

86L00LS NI N3O 86}

85200/ NIXOY8 S¥0

1HW 9020

04080 __
Y

R S

R

a3y viL0
150d "SOd AvC Ad3LLYE OL

SSINY

FuNIdZ1a ¥ 28 $0L
LNIdZLAPZS 1L

VH ¥3IMOd - QV3HN NG

& a3 9u G
AV134 ¥3MOd L10A #Z ¥0500L8
r ) IR
ATNO SNY4 TvNa veL
Ol 29 slo [
SR ol anves|  [otaiz| 0 [Ofvos
3NION3 ONLLOOHSTBNONL
NEHAL SHL M HIIVIHE Y S - 6002 “ 1 @T_ie
91¥9s¢ | [ SWUVIY INION3 & |0 ©_.s<e
§1¥0S¢ | | §-TLLIONHL
PLIOS¢ | | b-IMOd A o (6008
£1¥05¢ | | £- LYVLS JLONTY 0 |© ©__=<9
ZLi0se | | 2-LIONHL
L 130S¢ | | 1-dOLS INION w |0 9 s
1014303y HIDIV3YE dIY Sl - S6HO0LS SEH00LS
g PRE) HIVINE dHY 01 - 16200.5 wlo ©_ prhors
AV SSNA - 06200L
HNSOTONE - vt
f 34NS0T0N3 - 6820015 | rmw..«wmm divel - s
JUNS0TONG ¥HV3UE LINYID

213

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER



2 RELAYS & 5700787 1150/1155 GRAPPLE

5700776 POWER HARNESS,
LOADER POWER HARNESS

49, 1308 LHM 90.0 86 )
8 1INO0S LHM Y0L0 eB 41
W LIND0S LHM 2020 B9

HOLIMS LOINNOOSIA AY3LLYE OL
1HM 020

L10A ¥ dY 09
IAVAE LINDYUID 13S3Y TNV

a3y viL0

«&w 131008 03 120

W0 1INI0SAIY 3126
aba 13X00S 034 Q126

150d 'SOd A¥¢ AY3L1¥E 0L
£#60025 100G '26200LS ¥INv3ug

©3E0 0
39NvO 01 434 3146 d3¥39NY9 0, A34 916

150d "'SOd A¥C AY3LLVE OL

SSINYVH ¥3IMOd d3AV0T I1ddVHO GGLL/0GLE £800.8

L QN9 ZS 9L
— SNId 928 §0L
[ 3LHM ZHH0L 24 Nid | HNIdZIO P 28 #OL
A — JONYO LM L0 /// LNGZLO9 TS §
LM OV10Z OINId ——— T bl
JLIHM 6102 6 Nid VO 2L IH 4010 \ 39NYO 01 a3y 124 + ._.MEN_.M_.N«*NW«W_
@ 31IHM 8407 8 Nid — Vo9 SN
RS ETI T DI — i :H 19040
S| | Il NG et 040k 1000 [ ouownp 1190
TN vou i T N7 SSINHYHHIMOd - QV3HNTNG
WHSSNBANNOYD | JLIHM €40/ € Nid toeeend
JUIHMZV0L ZNid —— ol ] |
TLIHM 1HOL ¥ Nid - Y901 034 b4 a=] 5@ sﬂu=s W
) — 58 ” u ]
UAMZIL TN | HMOs A 0 — | vtfuamod | www%m%_ wﬂﬁ_ a%_xmom
| SLHA LIOL TN |— e ¢ AV13H $IMOd [£] 9140045 Ul papnpul 43y 2L
| LMW 0L20L OINId |— ol R
Q.| | SAYT13Y 43IMOd L10A vZ $0500LS -
IRE |t ———
&= 3LIHM S20Z GNid Vil
3N 20/ ¥ Nid YO 2 IHMVZ00 w50 Bl
ussnaaNnoyo | A S ENIG—— 0N 10 O dHvs)
&_Es_ oLy ve |0 @%g 0wt 12 |0 |Oavos
9/} €120L
HSSNG ONNOYD 3909 8 1HM €020 3NIONS ONLLOOHST8N0NL £ {0 |O)|dHvol
LHMAZ0L ¥ Nid £9L0025 U 3N TS5 mg_mxgw_ﬁwﬁ%zz_% PPV
J < | N
b €L N — SSL00SN MOTEAGSH § 0S¢ | | - TLLIONHL DIV MY 1 - 16015 %10 [Opvo
JLIHM 1202 L Nid SSINUYH HIMOd NI JONVYO0 €20 mwwm mwmﬁwﬂ_mmv__‘mz o o ©Fw_w§m
8610016 NI N33H9 86 < e 0
B#SSNB ONNOYT B 101 CS00IGUONOT 66)| Z¥0Se | | 2~ TTLLONHL
SHS3G ONNOND SL00IS NIXOVIG S0 | 1N0S« | | 1-dOLS INIONG o T Ol aws
96/00/5 SSINYVH NIYW NI HOLONNOD  T10VLa30 SBIO0LS
034 80028218 YYTIUILYD W 7’@, dWYSH
SINHOVI ¥30YOT T1ddv¥o S511/061 Ly o S0
¢ | .
SAVT3Y 2 ‘SSINUYH ¥IMOd 92005 s s | | VNG ALY
SIUNSOTONT HINV3YE LiNDYID

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

214



5700770 KPTO CLUTCH STANDARD MACHINE & 5700822 KPTO CLUTCH EX-

TENDED MACHINE

NV4 ONI1009 110 HILNTO
SSINMYH ONd 'NOLLYTIVLSNI Ny 3NO HLIM G38N LON

YOv1d HOLOW J1HM Z.0
(34 HOLOW OH0 03y %6¢
180002y

NV Th JOLOW B Nv4

Y0v18 HOLOW ALHM VL0
(34 4OLOW Od0 03y %61
180002y

NV L HOLON 8 Nv4

UKW 810 e —
X0¥18 800 3
QH X180 | 090 3

¥OLOINNOD HOSLNIA HLIM $600L5 THM 200 H

_ QN 9%e 9

LVLSONY3HL a3y 9% 4

3LHMEE) 3

£6200L5 940 L6} @

QIYILHMEE) O

JONYY0 0¢) §

a3y 20 v

JONVYO L84+ | |+ | 7= (Y2

S3MIM AY3HMTNG

HOLIMS LINrTI00THaINI 8L

ELEI mmmO

L1HM 8€1 -
8 Oe0 ¢ HOLIMS $334d OLdM
9¥9002.6 QION3T0S INIWFDVTdIY
6490046 - IATVA INIWIDVIdIY JMALINMY €€

]
IWAHOLNTOOLdY  HOLMSJNALOLY 3

NI
NI

|
|
_
_
_
|
_
_
_
_

V4 OL HOVLLY ONIY /b LHM Vel L — -

HIVIW Q3ANLXT HOLNT) QLdM 228009
_._o<_2om_<oz<5_._o.5._oo_.n_v_ORSB

215

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER



5700769 KPTO COUPLER PANEL

Y0Y18.800 X
iz ¢ 90284 @ ‘
VIO K GuLest O
IH%C9  zowoom 8
M8} 3 ENLAR 7
———— 440 3dVL ‘N4 INO HLIM G3SN LON — NI 01# Q3 7900
ONIY 01 034 Y900 STUIM QvIHXTNG _ 0 A3 8002/82/S
_| ONIY O4# 03 12 _ 7
_ . 8610026 SSINHVH NIV ‘940 ¥
=B
ou _ W _ w ;
oz | [0 [Ollawvs w50 ©Tz<e ‘ m ;
Ol Y9 | 0 m_%i_ 0L io O)ldnv o1 ; . 5 ~
- = =
g |0 |OfjdnvOl Buu o1 90 L6 W 2 2
gammaons | owosonws oo | B 53 |
MDiV3NE OY OF - V620028 v ol ONIY OV CZLHM €1 S B2 b
" 1620025 Lo ILHMEEL 9 ALHM S ONIY 04# LIHV 961 5 mm E s 7
o (Ofmvol Su LI ZU00 | g Es=
43040164 O Ollgnvoe 0 7, LM Y100 = pE8 ¥5500/
] 2 w8 HOLMAS B 0L
mmos:.ﬂ@%é o |0 (0] awvs £ L 16 S L00L5 SSINVH , E 5| & = = ;
§6V00LS QL LHMSS g, 1M 08 z = 3
%2929@%5 W0 O] dnvsi Miﬁﬁ __m_.isg * 5 I _
Zh L oo LHWZ)
MY Y S1 - S6r00L e —
gl ,mwx«w%%&f_m%w Nd ANNOYO 1# ; ,
JNSOTONT YDIVIE LINOUID AHQUNN |
YOv18 800 - — —— / 7
A Dm_m 7900 NI ,01# ‘NP 01 03 92
ammsg/ ) ; 5 8, TVLTILLYL OL HOLMS 8d HOLNTO "ONRI OF# X ONIY 01 omm_“‘%
1%8) (V8] [S8) %) (V] [38)
L (&)
| f
%n,m_ L o POV V80
N i TANVd ¥31dN0D OLd) 69200L
0800/~ AVIRY
NV 3NO HLIM 038N LON

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

216



R100E STANDARD RADIO HARNESS (5700774)

217

7]

¥ 420 /&N
¥3

08¥00LS - e19Y YOA ¥

Y30y gz

L2004 SSINYYH OldvY QuYaNYLS 3004 TANOE MOOTLORL” - chuou

O1peJ Xauluo - SSINHYH 30044001L KTV i

I [N peBbnd ]
' GNd OAVRD w
; 8Nid pabbmd (&)
SNid Y18 5¥0 z
' 6Nd ¥V1N08 u
A NG YYINOL x
0N HY1N09 m
. ENd ¥V1N0S w
1 NId T3A 681 2001dS 10 x
ZNid Y9 85} o "
. UNANYESIO NS = Elole
INd ALK e s z Mmm Swouemy| =
|on1d L3003 2 ST TEEm o <
" 3604 OLVIOLY dAY 01 = L6 O | @ B o
s mwao:a:m_sz g |mm ) [ suouom
825002 — @ & @ 3]
o L,
Y
1HM 3090 SYS00L 50045
a4
134905 210 Q34 ¥ ™Se¥h M
“ oY SHO / 2
2,710 DS G Y S0 2087 z
——N4D 11310080 o ZL0 1XOST QR 530 | ST o
————AVH9 Y 100 L0[8] V70 o
«—3E O Y 100 [ £ m
Ve L 13400894 25 240 AWM Y 8 S
M I8 Y 100 50T 13908 9} 7S 214 JLIHM 4050 =
- NYg ¥ 840 [T TD3NNOD 0IVY $518 ONNOYO
% BAYLIO [T] . 4
= HO¥Z- 1SS w
ZHI 006 - 1HYOOLS —
SoIavy ()]
2
m
>
H vz <
T
Yo}
Te)
o
Yo}



WIRING HARNESS FOR TAIL LIGHTS

(INFOSTONYONI Q3 .4) 1020028
(@3aNTONI LIWWOYD ‘031034 ) 098005

020015 I.-m

0980046

8€800.G
SLIHOITNIIS
av014ZISd43A0

{IN30SIONYONI 034 ,2/42)(Z0Z00.8 I LINNOED) £0200.8
(G3ANTONE LIWNOYD ‘031 039 .2/1-2) 1980048

=
I (LNAOSIANYONI HIFNY .2/1:2)(Z020046 St LIWINOHD) £0200.5
2 (@3ANTONI LIWNOYO ‘G371 438N 2/1-7) SI0L0LS
@/ IUHM
£
/ =2 Foa
b S
=
e Y ¢
TR T . D
[ uw_ u ET
TR ) ‘
N J 1 Yoy u
N u JOTIEA u
p
u REN u
\_ u N33 u
L0 < NMOUE S
P
(INZOSIANVINI H3ENY .2/1.2)(2070048 Sf LIWNOHO) 8020045
TR (@3QNTDNI LIWNOES ‘a3 IGNY Z4) SL0L0LS
[ ¥
3 ILHM
) e
YoV
:zmowmgzéz_ 034,7/1,2)(2020046 I LIWWOND) £0200.5
- (@3aMONI LIWNOED ‘a3 43 .7/1-2) 1980046
= =
2

06} ILHOITINYVH
0 11500.5

1100048

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

218



FLUID COUPLER SCHEMATIC

24 Volt Key Power
() | 5700506
. 144§ORG, MAIN HAF\’NESSl .| GRINDER
: ~, i |
R 142A WHT
44A ORG
' JoB
HOURS _1\,_
T
i R
O O—
140D RED 143 VIo
5700652 5700506
Reset button
Murphy Tattletale
5700252
- T~ KPTO Solenoid
S L e o -l 5700646
KPTO Push Button Switch i _ -~  1300RG V. 136 WHT
? 5700534 | T~
) |
e ORG J3TAORG ! NG St uweer 2~ © 136 WHT
B | ' P i
|
_____________ |
| / 133 wHTReKPTO Switched Pressure Gauge
: o , A =L 070 WH1
| —«\;\\r—~ y 1338 WHT\RED KPTO Switched Temp Gauge +—
Tub Limit Switch KPTO gauges are frame grounded ke
5700233 e T ra— B [ e e e e e e e e e e e e e
LOADER CAB
{OPTION B 130L ORG 133 WHT\RED
! —o o— T~ L
137L ORG = —|_ KPTO Stop Button in Loader Cab
| ~ . _ 5700514
; 2
|
| LL—NC,MW_SLMMEE&E,_C\ G|

/ 99 WHT

i|l-e

e 2 e . s, e e, o P S, S S 5 S . 5 S, S S e, . S, e . s

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 219



1150 LADDER

KEYSWITCH
IN CAT HARNESS

CAT WIRE

24V
\T

H
+HI)'HA RED

5700821
\, 60 Amp breaker
°

073 ORG
PIN 4

Main Power Relay Coil
5700504

70 WHT

ji

CAT HARNESS

Q
5 8%h
Main Power Relay
—— 5700504
181 Red  Service Light
L ~-————-—~—4 ) 181 Red
71ARed 5700495 112Red |\
- _;—W{ j ork Lights
15 Amp | 112 Red
5700495 % 1%%—‘1 Work Lights
15 Amp 146 Red
120 Red
5700291 Rear Switches
10 Amp T L’ 13 Red L 120 Red
5700291 »-m‘} Main Pane! Switches
10Amp / 23 Red — 13 Red
5700291 | ____ r\ Governor
10 Amp T/D(v’“‘ 23 Red
5700291 ‘_2%5‘3" KPTO Coupler
10 Amp TfX/ - 24 Red
5700291 %. 05—%9“ Fuel Gauge
10 Amp - 176 Red 5 Red
L Radiator Screen
‘ 126 Red
971 Red
5700495 6ARed r— Fan 1
15 AmpT% L 6A Red KPTO
5700292 5700495 | - 6ZVio —— Fan2
30 Amp breaker 15 Amp Xf’” 6Z Vio KPTO
l Option Loader Relay
T 5700504
13 L Red
5700291 - Loader Switches
10 Amp T% L 13_L Red
5700292 % ‘ 19 Red Loader Cab Functions
30 Amp = Lo 19 Red

220

1150/1155 HAYBUSTER TUB GRINDER

&
L 4 |

Option Loader Relay Coil

5700504

S —O—

PIN1
CAT HARNESS _
ENGINE STOP

045 BLK
B

PIN 2 158 GRN-—
CAT HARNESS =]
THROTTLE INCREASE

PIN5

159 YEL —
CATHARNESS — |
THROTTLE DECREASE

PARTS REFERENCE



CAT CONNECTIONS

"RADIO/LOCAL SWITCH ‘]
| 5700545 N 7
5700291
10 Amp Breaker 0655_R . |
1

[ ! ;
Y 01310658 ———slo8 |

ENGINE STOP IN ENGINE SYSTEM

I RADIO OUTPUT 3
10AMP |

" RADIO OUTPUT 4
| -

RADIO_ENGINE_FAST

-

|
¥
|
|
g i—ooj_co— 5 |
5AMP !
b e e e e — — - - D:D |
|
f r
' |
5700542 : | !
RADIO START SWITCH : \ |
AAAAAAAA | |
“tglg, | ENGINE_STOP |
| |
| 30y\B7A

| IR

CAB E-STOP BUTTON

GROUND TO STOP ENGINE 5700028
045 BLK 4
ENGINE STOP pin 1 o O
RADIO_ENGINE_FAST
30 8
THROTTLE CONTROL IN b
ENGINE SYSTEM, LOADER CAB THROTTLE SWITCH
GROUND TO CHANGE SPEED 5700542
SPEED INCREASE pin 2 158 GREEN : e 2
SPEED DECREASE pin 5 159 YELLOW ——c: ] :;._
||
30 H 87
RADIO_ENGINE_SLOW
é@ CAT WIRE INSIDE CAT HARNESS
g 5700504
0714 RED OFF POWER_RELAYS
— KEY POWER PIN 4
88/ \85
IGN ),
ST 073 ORG
071 RED
30
_ INDICATOR LIGHT ENGINE WARNING SIGNAL ¢
57 N PIN 6 GOES TO GROUND WHEN ACTIVE =
IN LOADER CAB
072 RED
- ; WARNING pin 6
ENGINE START SIGNAL
ENGINE START SWITCH POSITIVE SIGNAL TO START ENGINE
IN LOADER CAB
= [ ENGINE START pin 3 |

1150/1155 HAYBUSTER TUB GRINDER

|

PARTS REFERENCE

221



CONVEYOR RAISE AND SWING

222

13 L Red

J

120 Red f
D 13 RED

13 Red
]

MAIN PANEL SWITCH

5700542

120 RED

‘2 2 1
ls

REAR SWITCH
5700542

Conveyor Raise

N_

Conveyor Lower

13_LRED

‘2 12 1
=l

N

3

OPTION LOADER SWITCH

5700542

.2 2 1
ls

(9]

12

5 4

i

RADIO SWITCHES
L

¢ 13 RED -44 org

13 RED

0 O
L
o

CONVEYOR RAISE

CONVEYOR SWING

_OWER

MAIN PANEL SWITCHES

5700542
.2 + * 1
=

120 RED

REAR SWITCH
5700542

/\/_

Conveyor Swing Left

/\f.__

Conveyor Swing Right

.2 1 a 1
=l

OPTION LOADER SWITCH

13_L RED

1150/1155 HAYBUSTER TUB GRINDER

AN—

PARTS REFERENCE



LIGHTS, RADIATOR SCREEN MOTOR,

FUEL GUAGE

12 WHT
FUEL GAUGE
7500706 G 014 WHT
05 Red 005 RED L T/
>
015 PINK
5700545 3 |
126 Red 2 ‘v 126A Red RADIATOR
SCREEN MOTOR
5" 4 5700537
[:EL*;
8 :
SERVICE LIGHT
- 5700545 & 7 5700880
181 Red 2! 182 ORG
e ¢ N &~
5% 4
r:gl‘:_
_______________________________________________________ O ]
Lights - Standard Option PANEL LIGHT
| 57Q0747
i
E
g WORK LIGHTS
| 5700880
! 7 e —
i 5700545 ;
| 1%“‘ 112 Red PR 113Y ORG 5700880
; T N | 113 ORG
! . . i
| 146 Red 146 Red S 4 147Y ORG 147 oRg ©700880
! =g ' JUMPERS IN5701033 | 5780880
e J
| Lights - Loader Option
% PANEL LIGHT
; 57Q0747
WORK LIGHTS
g 5700880
§ 7 [ T o o e o e
| 5700545 & | 5700545
§ 112 Red 112 Red - ! ! 113vyore 1 ! 1.3.2 1130Rg 5700880
| =V Tiazore. S T
5 o : s |
| 146 Rod 146 Red S 4_—”_147\( ORG Y 4y' 5 1470RG, 5700880
; T o : o ot | 57@8_8‘0
| 6 147ZORG | x
| ; LOADER HARNESS WIRES | %

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

223



TUB TILT, CONVEYOR FOLD

13 Red

120 Red g

ALARM BUZZER
13 L Red 5700256
5701034 +
D 13 RED SENSOR +
MAIN PANEL SWITCH THETIEp SENSOR -
5700542 N/ MOTOR
1 2 1 2
o—lo 1 Hj 1 Nﬁ Tub Tilt Down e
© DO
3 D7 |
églo—"’ 5700230
0_6 INTERLOCK BOX
If ROTOR is spinning, MOTOR
MAIN PANEL SWITCH terminal connects to ground
5700542 If ROTOR is stopped, VALVE
v ! terminal connects to ground
13 RED 3 Conveyor Fold
5'v' 4
e s
6
REAR SWITCH Conveyor Unfold
57'00.542 ) ,\/
= :
3
5'v" 4
I:Sl"o_
6
OPTION LOADER SWITCHES
13_L RED 57.00.542
= 2 i, 1 p
T o S

224

1150/1155 HAYBUSTER TUB GRINDER

PE1

||= O
-

PARTS REFERENCE



TUB CONVEYOR FWD/REV #1

1150/1155 HAYBUSTER TUB GRINDER

13 Red MAIN PANEL SWITCH 5700543 i Forward BASE PACKAGE
137
D B65red 2 % D_J—‘N N—
. 13-65 Red L‘oflbs_‘——i( Tub Reverse
5 e LA, —
MAIN PANEL SWITCH ©
5700544 081D WHT
CONVEYOR FORWARD
13-148 Red 148 red e 1N 7 83 PINK
N P =
3 79 WHT
5 1.4 :)_é
gjj’“e OPTION CONVEYOR REVERSE
13 Red MAIN PANEL SWITCH LOADER AND RADIO OPTION
f 5700543
1“*s 1 \ 7
T}3-65 Red 65 red g
LOCAL/REMOTE SWITCH - b Forwald
5700545 3 | 5 N 4 -
2y el
3 =,
13-148 Red 5 'y 4 TubjReverge
oo LOADER PANEL SWITCH 4
5700543
65red1 & 7
M
3
PANEL/RADIO 5 L4
5700545 R | 5
2oy
i S
5% 4
Cele— L
6 o o
I
e
RADIO
SWITCHES
4
MAIN PANEL SWITCH
5700544 081D WHT
148 ro n g CONVEYOR FORWARD
PR P SIPINK A
3 79 WHT
5 N4
6 OPTION CONVEYOR REVERS
q;.________-—.\/\__
LOADER PANEL SWITCH
5700544
e N7
&
3
PARTS REFERENCE 225



TUB CONVEYOR FWD/REV #2

13 Red LOADER OPTION
13-65 Red LOCAL/REMOTE SWITCH MAIN PANEL SWITCH
7 5700543
65 Red 5700545 .
65 LRed 2 'y & 65 red 2 % s
T35 o < !—ﬂlb—-l_i
13-148 Red N L ey Tub Forward
TS el Vv
148S_L Red 6 6
LOADER PANEL SWITCH
57005431 X 7 Tub Reverse
65AL Red 2 ‘¥’
¥ A
3 3
5 v 4
6
MAIN PANEL SWITCH 081D WHT
oroosH - CONVEYOR FORWARD
148red 2 ¥' P £3P|§K A
3 79 WHT
S—oled OPTION CONVEYOR REVERSE
6 ,_______\/\__
LOADER PANEL SWITCH )
5700544
658 L Red s LN T
2
&
3
olet
6
EL SWITCH
PANELIRADY VAIN PANEL SWITCH RADIO OPTION
f 13 Red 5700543
N
¢ 65 red 2. T
4
Lﬂlb:?‘—ﬂ Tub Forward
13-65 RED 5 %' 4
5700545 N ‘:31%*—; v
2y 1 4 |
° = Tub Reverse
5yt 4P N—
| OUTPUT1 1
cole
%) o o
L—Lc OUTPUT 2
s | e ORG RADIO SWITCH
TUB
v FORWARD/REVERSE
148 R RED
CONVEYOR FORWARD
5700544 83 PINK 081D WHT
13-148 Red e 1T
A . OPTION CONVEYOR REVERSE
3 l__—\/\__ 79 WHT
5 v
=0 | O

226

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



5701028 KPTO CLUTCH MACHINE

SNY4 ONIT00J 1O HOLNTD
SSINYYH 9N ‘NOILYTIVLSNI N4 INO HLIM Q38N LON
¥OY18 HOLOW 3LHM 220
34 YOLOW OIA 967
180002
NV 24, ¥OLOW B N4 0 A3¥ 2L0TILIG
¥OV18 HOLOW JLIHM V.0 INIHOVIA _.._o._b._o o._.n_v_ 8¢010.6
34 YOL0W 940 a3¥ %1
180002¢ o
V4 HOLOW 3 Nv4 d E I S =
¥OV1d 800 M
JLHM 820 _ ﬁ._s; NM%%D |
YOY1 80 _ ongezo |
¥OLDINNOD HISLNIA HLIM $6200£5 a3y 96} 4 _
LY1SONY3HL 3LHM 8¢} 3
_ odosra |
eC200I8 | clymes o |
| JONVHOOE) g _
L[+—]s NIV |
e | |
¢l |t 650-Nd 622 - 960H
JONVIO L6} = | |+ | 7= (3412 | S3UIM Qv3HHIng L_
HILIMS :_\,__%VQ._%:Z_ anl
LHM 8¢} - o0 0g)
9v900LS CIONIT0S INIWIDVTdIY
GP900.G - INTYA INFWIOV1dTy  LHW 88El g QIWLHM Y €81
GERTTTE:
FATVAHOLNT) OLdM O WaUILHM Jee) 6% o
.o.mu o L X OFv#- SMIYIS [ON ‘ON
10005 €0£00.9
HILIMS diN3L QLd) HILIMS SS34d OLd)

227

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER



HOLIMS LO3INNOJSIQ A43LLYE
0 A34 24027450 0100005

o7a LIMIOS MO8 00 AV © O

NOILISOd 3ddIdL NI §3Nv3d8 L1353 TYNNYIN

= A\

£ 13I00S 034 10 6) L
034 LT0A ¥Z dINY 09 150d 'SOd AZ A¥3LLYE OL
ENVEN BT mmm& szz;_

SSINYVH ¥3IMOd ¢A 0611 62010/G

PARTS REFERENCE

5701029 POWER HARNESS

1150/1155 HAYBUSTER TUB GRINDER

228



5701030 GRAPPLE LOADER POWER HARNESS

0 A3d ¢10c/v1/S0

.9, 1I00S LHM 9020 €0 |

HOLIMS LO3NNOOSIA Ad3LLYE

S 1IND0S LHM V0.0 6 9}
W LIND0S MO8 00.0 B69

«0n LINI0S I0NVO ¥1A3Y 3126
«bu 13X00S FONYO ¥1 34 d1.L6

«&u LIMJ0S 034 120

0 A3d ¢10c/vl/S0

940000,
MOY18 0.0
O O
13534 0L 440, 0L HOLIMS LOANNOJSIA AM3LLYE NHNL LSAIN L3S3Y TYINYAHL m_mv_<m_m_m n__>_< om
pr010.LS
0
d3d J1.6 d34 41.6
[®:
NOILISOd Q3ddIML NI ¥3MYIHE 13S3Y TYNANYIN — uﬂ
-® a3y V1.0
d3d 1. L10A ¥ dINY 09 1S0d 'S0d A¥Z A43LLYE OL
¥IMv34g LINJYID 13S3Y TYNNYIN
12800.5
SSANYYH ¥3MOd 19 ¢A 0G1 )
0€010.6G

229

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER



5701033 POWER HARNESS

PIN1  PLUG

PN2  PLUG

PN3  PLUG

PN4  PLUG

PIN5  PLUG

PN6  PLUG

PN7  PLUG

Em 3 E::Hg NOTE - EITHER 57001033 OR 57001032 ARE USED ON A MACHINE, NOT BOTH
PIN 10 PLUg 57001033 IS ON STANDARD MACHINE, 57001032 IS USED WITH THE LOADER OPTION
PIN11  PLU

PN12  PLUG 05/14/2012 REV 0
PIN13  PLUG

PIN14  PLUG

PIN15  PLUG

PIN16  113Y LORG

PIN17  PLUG

PIN18  147Y LORG

PIN19  PLUG

PN20 PLUG

PIN21  PLUG

PIN22  PLUG

PIN23  PLUG

PIN24  PLUG

PIN25  PLUG

PIN26 113 LORG
PIN27 147 LORG
PIN28 PLUG

PIN29 PLUG
PIN30 PLUG
PIN31 PLUG

230 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



OMNEX RADIO REMOTE CONTROL

PART PART DESCRIPTION

5700444 RADIO\REMOTE\OMNEX\900MHZ \R100E package
5700549 RADIO\REMOTE\ANTENNA\900MHz\WHIP

5700620 RADIO\REMOTEOMNEX\900TX replacement transmitter
5700648 RADIO\REMOTE\ANTENNA\900MHZ\FLAT

5700753 ADIO\REMOTE\CABLE\17\BNC\

5700833 RADIO\REMOTE\OMNEX\900RECEIVER\R100E

5700553 RADIO\REMOTE\OMNEX 915MH\R100E package

5700549 RADIO\REMOTE\ ANTENNA\900MHZ

5700648 RADIO\REMOTE\ANTENNA\900MHZ\FLAT

5700753 RADIO\REMOTE\CABLE\17\BNC\

5700554 RADIO\REMOTE\OMNEX\2.4GHz\R100E package

5700797 RADIO\REMOTE\ANTNA&CBL\2,4\R1 00E\10FT\BNC\WHIP
5700884 RADIO\REMOTE\OMNEX\2.4 GHZ RECEIVER R100E
5700887 RADIO\REMOTEOMNEX\2.4Tx\T110 replacement transmitter
5700555 RADIO\REMOTE\OMNEX\T-4S\package

5700711 RADIO\TRNSMTR\OMNEX\T-45 replacement transmitter
5700676 BATTERY\9.6WTRACKREMOTE

5700876 CHRGR\BAmM7.2-18V\120VAC

5700877 CHRGR\BAM7.2-18V\12V LIGHTER PLUGIN

5700633 RADIO\REMOTE\OMNEX\T300R160D180\2.4\TUB\TRAGK
5700971 RADIO\REMOTE\OMNEX\T300R160D180\2.4\HOIZ\TRAGK
5700886 RADIO\REMOTE\OMNEX\T300R170\2.4 GHZ

5700712 RADIO\TRNSMTR\OMNEX\T300.replacement transmitter
5700744 RADIO\REMOTE\ANTNA&CBL\12FT\MCX\WHIP

5700752 RADIO\REMOTE\ANTNA&CBL\20FT\MCX\WHIP

5700748 RADIO\REMOTE\OMNEX\T110R160\2.4

5700885 RADIO\REMOTE\OMNEX\T11 OR170\2.4 GHZ

5700887 RADIO\REMOTEOMNEX\2.4Tx\T110 replacement transmitter
5700744 RADIO\REMOTE\ANTNA&CBL\12FT\MCX\WHIP

5700752 RADIO\REMOTE\ANTNA&CBL\20FT\MCX\WHIP

Red LED

Function Buttons

(grey 4 pairs)

Function 1

Function 3

Function 5

Function 7.

OMNEX ORIGA T100 TRANSMITTER

Power ON Button
(Green)

Yellow LED

Function 2

ANTENNA

Function 4

Function 6 bt STATUS

Function 8
ouT9 @

out 10 @
GND ()
A-OUT 9
A-OUT 10

Function Labels

(specific to application) 6A Fuse max.

044 Orange Power IN
(10 to 32VDC Power)

Power OFF Button
(Red)

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

231



UNIVERSAL AIR BRAKE PARTS

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

232



UNIVERSAL AIR BRAKE PARTS

ITEM PART QTY. PART DESCRIPTION

1 2500957 1 TANK\AIR\2880\2BUNG/1SIDE

2 3800173 1 FTG\3/8MP\PLUG\HEX

3 3800518 1 FTG\AIR\1/4MP\DRAIN\BRS

4 3800520 2 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW
5 3800554 2 FTG\AIR\1/2COMPX3/8MP\90

5A 3800776 FTG\AIR\1/2COMPX3/8MP\45

6 3800640 2 FTG\AIR\3/8FP\BLKHD\BUSH

7 3800782 1 FTG\AIR\3/8COMPX1/4AMP\ADPT\BRS\LW

8 3800785 6 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW

9 3800786 2 FTG\BRS\3/8MPX3/8FPX3/8FP

10 3800787 1 FTG\AIR\1/2COMPX1/4AMP\ADPT\BRS\LW

11 7500461 1 GLAD HAND SERVICE

12 7500462 1 GLAD HAND EMERGENCY

13 AIR3_3010 1 LEFT-RIGHT REAR EMERGENCY CHAMBER
14 AlIR4_3010 1 LEFT-RIGHT FRONT EMERGENCY CHAMBER

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 233



UNITED STATES AIR BRAKES

VALVE AND CHAMBERS

234 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



UNITED STATES AIR BRAKES

ITEM PART QTY. PART DESCRIPTION

1 3010_BRAKES_US_VERSION 1 3010_BRAKES_US_VERSION

2 2500956 1 VLV\BRK\FULL FUNC\NON ABS

3 3800173 2 FTG\3/8MP\PLUG\HEX

4 3800441 1 FTG\3/4AMP\PLUG\HEX

5 3800776 1 FTG\AIR\1/2COMPX3/8MP\45D

6 3800782 2 FTG\AIR\3/8COMPX1/4AMP\ADPT\BRS\LW

7 3800785 12 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW

8 AIR_3_3010_1155 1 LEFT-RIGHT REAR EMERGENCY CHAMBER

9 AIR_4_3010_1155 1 LEFT-RIGHT FRONT EMERGENCY CHAMBER

10 AIR_1_3010_1155 1 EMERGENCY_SUPPLY

1 AIR_2_3010_1155 1 SERVICE

12 AIR_5_3010_1155 1 SUPPLY TO FRONT EMERGENCY CHAMBERS
13 AIR_6_3010_1155 1 SUPPLY TO REAR EMERGENCY CHAMBERS

14 AIR_7_3010_1155 1 DELIVERY TO FRONT LEFT SERVICE CHAMBER
15 AIR_8_3010_1155 1 DELIVERY TO FRONT RIGHT SERVICE CHAMBER
16 AIR_9_3010_1155 1 DELIVERY TO REAR LEFT SERVICE CHAMBER
17 AIR_10_3010_1155 1 DELIVERY TO REAR RIGHT SERVICE CHAMBER

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

235



GRAIN HOPPER ASSEMBLY (OPTIONAL)

236 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



GRAIN HOPPER ASSEMBLY (OPTIONAL)

ITEM PART QTY. PART DESCRIPTION
1 4501743 1 HPPR\GRAIN\FRNT

2 4501744 1 HPPR\GRAIN\BASE

3 4501745 2 SH\HPPR\GRAIN\SIDE

4 4501746 2 SH\HPPR\GRAIN

5 4501747 2 HPPR\GRAIN\BFFL

6 4501748 2 HPPR\GRAIN\LIFT\EYE
7 4800003 4 BOLT\HEX\3/8X1

8 4800164 8 BOLT\HEX\3/8X3/4

9 4800291 72 BOLT\CRG\1/4X3/4\NC

10 4900002 12 NUT\HEX\3/8\NC

11 4900009 72 NUT\HEX\1/4\NC

12 5000019 12 WASH\LOCK\3/8

13 5000024 72 WASH\LOCK\1/4

14 5000035 54 WASH\FLAT\1/4

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

237






GRAIN HOPPER ASSEMBLY (OPTIONAL)

ITEM PART QTY. PART DESCRIPTION
4501347 HPPR\GRAIN\ASSY\COMPLETE
1 4501335 1 HPPR\GRAIN
2 4501340 1 CVR\RTR\HPPR\GRAIN
3 4501341 1 CVR\END\HPPR\GRAIN
4 4800003 14 BOLT\HEX\3/8X1
5 4800034 4 BOLT\HEX\3/8X1-1/2
6 4900002 18 NUT\HEX\3/8\NC
7 5000001 8 WASH\FLAT\3/8
8 5000019 18 WASH\LOCK\3/8

Grain Hopper Option Installation:

1. Orient tub to the transport position.

2. Bolt front(Item 3) and rear(Item 2) covers to grain hopper with hardware.
Check to see that hopper baffle orientation is correct.

3. Place rounded end of hopper tight against the tub seal ring.
4.  Check to see the hopper is centered side to side over rotor.
5. Drill four 7/16” holes through tub floor using hopper as guide.

6. Secure hopper to the floor with provided 3/8” hardware.

IMPORTANT! DO NOT ROTATE TUB WITH HOPPER INSTALLED

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 239



SCREEN RACK

(OPTIONAL)

S.N. UP TO 0166

A S b
\:u’/ :/Q/\\\ I/YI ’
: . —_ o
/,, 11, '{{\\\‘{\//// //
7L o N\
DWW

{

240 1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE



SCREEN RACK (OPTIONAL) S.N. UP TO 0166

ITEM PART QTY. PART DESCRIPTION

1 4501298 1 BRKT\SCRN

2 4501351 1 DOOR\RACK\SCRN\MLTPL
3 4501737 1 BRKT\MNT\RACK\SCRN
4 4800013 2 BOLT\HEX\5/16X1

5 4800077 1 BOLT\HEX\1/2X5-1/2

6 4800082 4 BOLT\HEX\1/2X1-1/2

7 4800188 2 BOLT\HEX\1/2X4

8 4800911 1 PIN\LYNCH\1/4X2-1/2\

9 4900001 6 NUT\HEX\1/2\NC

10 4900014 1 NUT\TPLCK\1/2\NC

11 4900142 2 NUT\TPLCK\5/16\NC

12 5000006 6 WASH\LOCK\1/2

13 7501045 1 LATCH\ADJ\OTCW” GRIP

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 241



¢GOS
VoIV




SCREEN RACK (OPTIONAL)

S.N. 0167 AND UP

ITEM PART QTY. PART DESCRIPTION
1 4502081 1 BRKT\SCRN

2 4502082 1 DOOR\RACK\SCRN

3 4800013 2 BOLT\HEX\5/16X1

4 4800145 1 BOLT\HEX\1/2X6

5 4800082 4 BOLT\HEX\1/2X1-1/2

6 4800911 1 PIN\LYNCH\1/4X2-1/2\
7 4900001 4 NUT\HEX\1/2\NC

8 4900014 1 NUT\TPLCK\1/2\NC

9 4900142 2 NUT\TPLCK\5/16\NC
10 5000004 8 WASH\FLAT\1/2

1 5000006 4 WASH\LOCK\1/2

12 7501045 1 LATCH\ADJM\OTCW” GRIP

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

243



MILL GRATE AND GEYSER PLATE ASSEMBLY (OPTIONAL)

W\
—~
s a)
= __—;;?’;’5,:’—_?_:,_

244 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



MILL GRATE AND GEYSER PLATE ASSEMBLY (OPTIONAL)

ITEM PART QTY. PART DESCRIPTION

1 4501844 2 PL\SIDE\GRATEMILL

2 4501845 5 BAR\GRATE\MILL

3 4501847 1 PL\GEYSER

4 4800010 12 BOLT\HEX\5/8X2

5 4800070 20 BOLT\HEX\1/2X2-1/2

6 4900001 20 NUT\HEX\1/2\NC

7 4900005 12 NUT\HEX\5/8\NC

8 5000002 12 WASH\FLAT\5/8

9 5000003 12 WASH\LOCK\5/8

10 5000006 20 WASH\LOCK\1/2
4501843 GRATE\MILL\BOLTED\ASSY(Includes items 1, 2, 5, 6, 10)

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

245



MAGNETIC ROLLER ASSEMBLY (OPTIONAL)

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

246



MAGNETIC ROLLER ASSEMBLY (OPTIONAL)

ITEM PART QTY. PART DESCRIPTION
1 4702852 2 BRKT\MTG\FR\CHUTE\RLLR\MAGNETIC
2 4702871 2 PIN\HANDLE\MAG\CHUTE
3 4702876 2 BRKT\PIN\CHUTE\MAG
4 4703475 1 BRKT\MNT\FR\CHUTE\RLLR\MAG
5 4703476 1 BRKT\MNT\FR\CHUTE\RLLR\MAG
6 4704072 1 CHUTE\DISCH\10"\RLLR\MAGNETIC
7 4800003 4 BOLT\HEX\3/8X1
8 4800013 4 BOLT\HEX\5/16X1
9 4800098 4 BOLT\HEX\3/8X1-1/4\NC
10 4800110 2 PIN\COT\1/8X3/4
11 4900003 4 NUT\HEX\5/16\NC
12 4900023 8 NUT\TPLCK\3/8\NC
13 5000001 16 WASH\FLAT\3/8
14 5000022 4 WASH\LOCK\5/16
15 5000023 2 WASH\FLAT\5/16
16 6100064 2 SCRAPERSPRING
17 7501086 1 RLLR\MAG\8X30
4704709 RLLR\MAG\KIT\8X30\10’

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

247



AAAAAAAAAAAAAAAAAAAAAAAAAAAAAAA




MATERIAL GUIDE ASSEMBLY (OPTIONAL)

ITEM PART QTY. PART DESCRIPTION

1 4500933 2 MNT\GUIDE\MTL\CNVYR\UPPER\END

2 4501342 1 DEFL\GUIDE\MATL\CNVYR\UPPR\30” CNVYR S/N 0127 AND UP
4501616 DEFL\GUIDE\MATL\CNVYR\UPPR\24” CNVYR S/N 0101-0126

3 4501343 1 GUIDE\MATL\CNVYR\DISCH\UPPR\30” CNVYR S/N 0127 AND UP
4501617 GUIDE\MATL\CNVYR\DISCH\UPPR\24” CNVYR S/N 0101-0126

4 4501344 1 BELT\GUIDE\MATL\CNVYR\UPPR\30” CNVYR S/N 0127 AND UP
4501618 BELT\GUIDE\MATL\CNVYR\UPPR\24” CNVYR S/N 0101-0126

5 4501345 1 GUIDE\MATL\CNVYR\UPPR\ASSY

6 4800013 18 BOLT\HEX\5/16X1

7 4800559 2 PIN\LYNCH\5/16X2-1/2\W/SQ;WIRE;KEEPER

8 4900003 18 NUT\HEX\5/16\NC

9 5000022 18 WASH\LOCK\5/16

10 5000023 16 WASH\FLAT\5/16
4501346 GUIDE\DSCH\CNVYR\KIT\30” CNVYR S/N 0127 AND UP
4501609 GUIDE\DSCH\CNVYR\KIT\24” CNVYR S/N 0101-0126

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

249



EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE



HAY GUIDE PARTS (OPTIONAL)

ITEM PART QTY. PART DESCRIPTION

1 4501538 1 FRM\GUIDE\HAY

2 4501539 2 BRKT\HINGE\GUIDE\HAY
3 4501544 1 BRKT\CYL\GUIDE\HAY

4 4501545 1 FRM\GUIDE\HAY\WELD

5 4800011 2 BOLT\HEX\3/4X3-1/2

6 4800068 4 BOLT\HEX\1/2X3

7 4800546 1 BOLT\HEX\1X5\NC

8 4900001 4 NUT\HEX\1/2\NC

9 4900127 1 NUT\TPLCK\1\NC

10 4900139 2 NUT\TPLCK\3/4\GR8\NC
1 5000004 4 WASH\FLAT\1/2

12 5000006 4 WASH\LOCK\1/2

13 4100210 1 CYL\HYD\2X8\1-1/4RD\WELDED

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

251



HAY GUIDE HYDRAULIC CYLINDER (OPTIONAL)

ITEM PART QTY. PART DESCRIPTION

1 3800453 1 FTG\3/4MORX9/16MJIC\90

2 3800530 1 FTG\3/4AMORX9/16MJIC\ST

3 3800631 3 FTG\9/16MORX9/16MJIC\ST

4 3800757 3 FTG\9/16MORX9/16MJIC\90

5 3800779 2 FTG\9/16MOR\PLUG\HEXHEAD

6 4000210 1 VLV\HYD\AUX\BLK\MFLD

7 4000211 1 VLV\HYD\AUX\BLK\MFLD\TOC

8 4000229 9 VALVE\HYD\SOL\24\V\635\W/D\WPEND
9 7501070 1 GRMMT\RBBR\3-1/8X2-1/2IDX1/2T
10 4100210 1 CYL\HYD\2X8\1-1/4RD\WELDED
11 0 1 HOSE_61_1150_HAYGUIDE

12 0 1 HOSE_62_1150_HAYGUIDE

13 0 1 HOSE_63_1150_HAYGUIDE

14 0 1 HOSE_64_1150_HAYGUIDE

252 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



HAY GUIDE HYDRAULIC VALVE BLOCK (OPTIONAL)

ITEM PART QTY. PART DESCRIPTION

1 3800453 1 FTG\3/4MORX9/16MJIC\90

2 3800530 1 FTG\3/4MORX9/16MJIC\ST

3 3800631 3 FTG\9/16MORX9/16MJIC\ST

4 3800757 3 FTG\9/16MORX9/16MJIC\90

5 3800779 2 FTG\9/16MOR\PLUG\HEXHEAD

6 4000210 1 VLV\HYD\AUX\BLK\MFLD

7 4000211 1 VLV\HYD\AUX\BLK\MFLD\TOC

8 4000229 9 VALVE\HYD\SOL\24\V\635\W/D\WPEND
9 7501070 1 GRMMT\RBBR\3-1/8X2-1/2IDX1/2T
10 4100210 1 CYL\HYD\2X8\1-1/4RD\WELDED
11 0 1 HOSE_61_1150_HAYGUIDE

12 0 1 HOSE_62_1150_HAYGUIDE

13 0 1 HOSE_63_1150_HAYGUIDE

14 0 1 HOSE_64_1150_HAYGUIDE

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE 253



LOADER OPTION

GRAPPLE LOADER CAB -

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

254



GRAPPLE LOADER CAB - LOADER OPTION

ITEM PART QTY. PART DESCRIPTION

1 4501543 1 BRKT\GOV\1150

2 4501677 1 PNL\SWITCH\CAB\LDR\1150

3 4501678 1 BRKT\GAUGE\LDR;CAB\1150

4 4502013 1 BRKT\SCALE

5 4703346 1 PNL\BACK\CAB

6 4703348 1 SHLD\WIRE\CAB\4012

7 4703349 1 SHLD\WIRE\CAB\4012

8 4703350 1 SHLD\WIRE\CAB\4012

9 4704042 1 BRKT\RAIL\HAND\CAB

10 4704055 1 BRKT\FAN\LDR\HOOD
7501205 BUMPER\DOCK\HOOD
5701060 LAMP HALOGEN

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

255



GRAPPLE STOP - LOADER OPTION

256 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



GRAPPLE STOP - LOADER OPTION

ITEM PART QTY. PART DESCRIPTION

1 4501849 2 STOP\CYL\GRPPL\1150

2 4800082 4 BOLT\HEX\1/2X1-1/2

3 4900001 4 NUT\HEX\1/2\NC

4 5000006 4 WASH\LOCK\1/2

5 1 CYLINDERS SUPPLIED BY OTHERS

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 257



CAB LADDER ASSEMBLY - LOADER OPTION THRU S.N. 0231

258 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



CAB LADDER ASSEMBLY - LOADER OPTION THRU S.N. 0231

ITEM PART QTY. PART DESCRIPTION

1 4502015 1 LDDR\ASY\UPPR\CAB

2 4600228 2 RLLR\GUIDE\LDDR\CAB

3 4702534 1 PIN\LOCK\PNL\CNTRL

4 4703272 1 FRM\SUP\LDDR\CAB

5 4703274 1 LDDR\ASY\LWR\CAB

6 4703622 2 STPR\LDDR\SERVICE

7 4800011 4 BOLT\HEX\3/4X3-1/2

8 4800085 6 BOLT\HEX\1/2X1

9 4800456 1 PIN\RLLD\3/16X1-1/8

10 4900119 2 NUT\TPLCK\1/2\NF

1 4900139 4 NUT\TPLCK\3/4\GR8\NC

12 4900142 2 NUT\TPLCK\5/16\NC

13 5000004 7 WASH\FLAT\1/2

14 5000006 6 WASH\LOCK\1/2

15 6100050 1 SPG\COMP\.7750D\.08 WD
16 7500345 2 BALL STUD

17 7500346 2 SAFETY CLIP

18 7500583 2 END FITTING\GAS SPRING
19 7500705 1 SPRNG\GAS\250LB\9416K224

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

259



LOADER OPTION S.N. 0231 & UP

CAB LADDER ASSEMBLY -

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER

260



CAB LADDER ASSEMBLY - LOADER OPTION S.N. 0231 & UP

ITEM PART QTY. PART DESCRIPTION
4502024 LDDR\ASY\1150

1 4502015 1 LDDR\ASY\UPPR\CAB

2 4600228 2 RLLR\GUIDE\LDDR\CAB

3 4703272 1 FRM\SUP\LDDR\CAB

4 4703274 1 LDDR\ASY\LWR\CAB

5 4703622 2 STPR\LDDR\SERVICE

6 4800011 4 BOLT\HEX\3/4X3-1/2

7 4800085 6 BOLT\HEX\1/2X1

8 4800470 2 BOLT\HEX\7/8X2-1/2\NC

9 4900103 2 NUT\JAM\7/8\NC

10 4900119 2 NUT\TPLCK\1/2\NF

11 4900139 4 NUT\TPLCK\3/4\GR8\NC

12 4900142 2 NUT\TPLCK\5/16\NC

13 5000004 6 WASH\FLAT\1/2

14 5000006 6 WASH\LOCK\1/2

15 7500345 2 BALL STUD

16 7500346 2 SAFETY CLIP

17 7500583 2 END FITTING\GAS SPRING

18 7500705 1 SPRNG\GAS\250LB\9416K224

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

261



CAB SWITCHES AND GAUGES - LOADER OPTION

Z T [ _,/'
d | }f—= \EEEEE\ - - n' T ‘9

L) ©l W W F W

262 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



CAB SWITCHES AND GAUGES - LOADER OPTION

ITEM PART QTY. PART DESCRIPTION

1 4300034 1 CONTROL BOX

2 4501543 1 BRKT\GOV\1150

3 4501677 1 PNL\SWITCH\CAB\LDR\1150

4 4501678 1 BRKT\GAUGE\LDR;CAB\1150

5 4502013 1 BRKT\SCALE

6 5700202 1 LAMP\GRMMT\2-1/2KIT\W/PLUG

7 5700252 1 SWITCH\ELEC\MAGNETIC\TAT\24V

8 5700285 1 LAMP\RED\2-1/2\24V

9 5700328 4 SWITCH\RCKR\MNT\PNL\SNGL

10 5700333 4 SWITCH\RCKR\MNT\PNL\MTPL

1 5700368 1 TACH\CAT

12 5700403 1 SWITCH\BUTTON\PUSH

13 5700448 2 SWITCH\RCKR\MNT\PNL\MDDL

14 5700499 1 GAUGE\PRESS\OIL\12V\550P

15 5700501 1 GAUGE\TEMP\ELEC\12V\230F

16 5700510 1 BOOT\DUST\PUSBUTTON

17 5700514 1 SWITCH\MOM\PB\GRN\1NO

18 5700542 8 SWITCH\RCKR\DPDT\24VUNLIT\15A\AMOMNTRY\W/RASED
19 5700543 1 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/RAISED
20 5700544 1 SWITCH\RCKR\DPDT\24W1LIT\15A\LTCH&MOMW/RASED

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 263



OOOOOOOOOOOOOOOOOOOOOOOOOOOO

EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE



HAY FORK ASSEMBLY - LOADER OPTION

ITEM PART QTY. PART DESCRIPTION

1 3800044 8 FTG\LUB\1/8MPXZRK\90D

2 4100030 1 PIN\CYL\HYD\1X3 1/2\>

3 4702691 1 PIN\STEP\1X1-1/8X4-1/2

4 4800011 4 BOLT\HEX\3/4X3-1/2 (THRU S.N. 0377)

4A 4800063 4 BOLT\HEX\3/4X4 (S.N. 0378 & UP)

5 4800056 1 PIN\HAIR\3/16(#3)

6 4800063 2 BOLT\HEX\3/4X4 (THRU S.N. 0305)

6A 4800139 2 BOLT\HEX\3/4X4-1/2 (S.N. 0306 & UP)

7 4800079 18 BOLT\HEX\5/8X2-1/2

8 4800156 2 BOLT\HEX\3/8X3

9 4800197 2 BOLT\HEX\3/8X3-1/2

10 4800203 2 PIN\COT\5/32X2

11 4800633 2 BOLT\HEX\1X5-1/2\ANC\GR5\>

12 4900012 18 NUT\TPLCK\5/8\NC

13 4900030 4 NUT\NYLCK\3/8\NC

14 4900106 6 NUT\NYLCK\3/4\NC

15 4900127 2 NUT\TPLCK\1\NC

16 5000001 2 WASH\FLAT\3/8

17 7500635 1 CUSH\RBBR\7-3/4X2-7/16X2

18 7501260 1 NUT\LOADER\2”

19 7501363 1 BOLT\HEX\2X7\LOADER

20 8000066 1 FRAME\BOOM\JIB\161-1/2

21 8000074 1 HALF\FORK

22 8000076 1 FRAME\SPPT\FORK

23 8000077 6 TOOTH\FORK

24 8000078 2 PIN\FORK

25 8000079 1 MNT\FORK (THRU S.N. 0305)

25A 4502781 1 MNT\FORK (S.N. 0306 & UP)
4502782 BUSH\NYLATRON\4-3/8X2 (INCLUDED WITH 4502781)

26 8000084 1 BAR\TRNSPRT\GRPPL

27 8000085 1 REST\BAR\TRNSPRT

28 8000086 1 HALF\FORK

29 4100294 2 CYL\HYD\3-1/2X8\WELD\W-CROSS

30 7501160 1 SCALE\LOAD\CELL\LDR\1150

30A 8000083 SHFT\FORK\ W/O SCALE OPTION

1150/1155 HAYBUSTER TUB GRINDER

7501160 INCLUDES THE FOLLOWING

7500939

7500999

LOAD\CELL\SCALE>

J-BOX WITH 30’ LEADS
POWER CORD WITH 10’ LEAD
BRKT\MOUNTING
INDICATOR\EZ2000

PARTS REFERENCE

265



GRAPPLE LOADER REST - LOADER OPTION

266 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



GRAPPLE LOADER REST - LOADER OPTION

ITEM PART QTY. PART DESCRIPTION

1 3800041 1 FTG\LUB\1/8MPXZERK\ADAPT
2 4501833 1 REST\BOOM

3 4501834 1 COLLAR\REST\BOOM

4 4501835 1 STAND\REST\BOOM

5 4501836 1 MNT\REST\BOOM

6 4800188 3 BOLT\HEX\1/2X4

7 4800515 1 BOLT\HEX\3/8X3-1/4\NC

8 4900016 3 NUT\NYLCK\1/2\NC

9 4900030 1 NUT\NYLCK\3/8\NC

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

267






LEG EXTENSION - LOADER OPTION

ITEM PART QTY. PART DESCRIPTION
1 4502162 2 EXT\LEG\GRPPL

2 4502163 2 PIN\EXT\LEG

3 4502164 2 TUBE\PIN\LEG

4 4800514 2 BOLT\HEX\3/8X2-3/4

5 4900023 2 NUT\TPLCK\3/8\NC

6 8000073 2 CALL

7 CALL 2 HOOD LOADER BOLT
8 CALL 2 HOOD LOADER NUT

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

269



4704135 HOOD LOADER POWER UNIT KIT

** This power unit system is only to be used to lower the cab in emergency situations. **

PARTS LIST

PART QTY. DESCRIPTION

4704135 OPTION\UNIT\POWER\HOODLOADER
0501045 1 INSTR\KIT"'UNIT"'POWER\HOODLOADER
3701401 2 HOSE\HYD\1/4X30\7/16FJICX9/16FJIC
3800757 2 FTG\9/16MORX9/16MJIC\90

3800966 2 FTG\7/16FJICSX7/16MJICX7/16MJIC\RUN; TEE
4000267 1 UNIT\PWR\24V\W/2QT RSVR\W/VALVE&PENDANT
4705016 1 CBL\BATT\60\#4\POS\1/2RING\1/4 RING
4705017 1 CBL\BATT\372\#4\POS\3/8RING\1/4 RING
4705018 1 CBL\BATT\372\#4\NEG\3/8RING\1/4 RING
4705456 1 BRKT\UNIT\POWER\HOODLOADER

4800003 2 BOLT\HEX\3/8X1

4800277 2 BOLT\HEX\1/4X1

4900084 2 NUT\TPLCK\1/4\NC

5000019 2 WASH\LOCK\3/8

5700821 1 BRKR\CRCT\60A\MAN;RESET\SURF

FIGURE 1

4705456 BRACKETS

3/8” X 1” BOLTS
AND 3/8” LOCK
WASHERS

EXISTING %" X 1”
BOLTS, %” LOCK
WASHERS AND %"
NUTS

270 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



1. Assemble bracket (4705456) to existing bracket as shown in figure 1 with existing bolts, washers and
nuts.

2. Assemble power unit (4000267) to bracket (4705456) as show in figure 1 with (2) 3/8” x 1” bolts and
3/8” lock washers.

FIGURE 2

3701401 hydraulic hoses

3800757 fittings

3. Assemble (2) fittings (3800757) into power unit ports and connect (2) hydraulic hoses (3701401) to
fittings 3800757 as shown.

3800966 tee fitting A

3800966 tee fitting B

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 271



4. Assemble (2) tee fittings (3800966) in the locations shown in figure 3. Assemble the hydraulic hose from
the top port on the power unit (see figure 2) to tee fitting A (see figure 3). Then assemble the hydraulic
hose from the bottom port on the power unit (see figure 2) to tee fitting B (see figure 3).

5. Install circuit breaker near starter. Use hole pattern in breaker for guide for drilling holes. Bolt in place.
If 60 amp circuit breaker is in use for a hydraulic hammer rod puller, attach to this auxiliary post instead.

6. Connect wires as shown in drawing.
7. Plug switch pendant into short harness at pump, route cable and switch into loader cab.
8. Filling the reservoir on the power unit only use one quart of oil.

9.  Test run cab up and down to verify functions are correct. If switch label is wrong, open switch up and
change output wires so operation matches the switch labels.

10. When this is used to lower the cab, oil from the cylinder goes into the reservoir. If done twice in a
row, reservoir will be overfull and oil will dump out of reservoir. To maintain proper oil level, raise
cab with this power unit after any repairs have been made to the grinder, and go back to normal
operation.

272 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



HARNESS FOR 4704135 HOOD LOADER POWER UNIT KIT

(£92000%)
LINA ¥IMOd
INIHOVIA NC AGY3HTY
ASVTTIXNY 193NNODSIO AN LLYE
ONNOYHS HOLOW ONIM .8H/S S SNILSIX 0005

JYM ONILSIXA
() lvaol

JONYOYONE 8 Lo o

S318Y0 H108 HO4 HLONI T WLOL € -

@
HOLIMS INVON3d OL % _
sl _| ©

oy
YIHYINE LINOYID NO LS04 XN \ 3903 ¥ ONI Wffl

NI ¥3MOd ONIY 91/ 18 @
1383% TYNNYI 1280025 (+) ¥3LMvIS OL

1D1 LINN ¥3MOd ¥30¥0T AOOH S€1¥0LY 04 SSINHYH

273

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER



DECALS

JUSTER

6500020

A ADVERTENCIA

1A LAS EGLAS SGUIENTES DE SECURDAD PARA SU

A WARNING

FORYOUR PROTECTIN AKD ROTECTION OF RS,

6500041

Pasajeros
Prohibidos
Podrian resultar lesiones
personales graves al
viajar en la maquina.

No Riders
Serious personal injury
could result from riding on
the machine.

6500043

6500043

—heol
6500056

APELIGRO|

OBJETOS LANZADOS
POR LA MAQUINA
No opere esta maquina sin
llevar puestos los anteojos

de seguridad y el casco.
Mantenga al personal no
autorizado fuera del area
de esmerilado!

OBJECTS THROWN
BY MACHINE
Do not operate without wearing
safety glasses and a hard hat.
Keep all unauthorized
personnel out of grinding areal

®

ssoonta | |

6500118

HYDRAULIC
OIL

6500124

[PELIGRO DE OBJETOS DESPEDIDOS

pAsA BT esONES CravEs LA MERTE
o ELEATTELA NS EL R T oo

THROWN OBJECT HAZARD
7O FREvENT sesious Ry o8 oeATH
QST R NENRETOR Fotmi

ROTATING PART HAZARD
STAY OUT OF TUB AHENENGINE I3 RUNNNG

PELIGRO DE PARTE GIRATORIA
o et i iG>

3 DISCOMNECTORVELIE 0% 70 DR WEN HOGELS.

6500212

274

| & WARNING 4 ADVERTENCIA
/N ovesnean convevor nazaro - [lipeuicro oE it TRaNsFORTADORA
y. IR
— A= e
/s

6500214

4 WARNING

OVERHEAD CONVEYOR HAZARD

4 ADVERTENCIA

[Feviono o cavia TRanseoRTADGRA

6500215

A (a |

HIGH-PRESSURE FLUID HAZARD | |

To prevent serious injury or death:
Relieve pressure on system before repairing, acjusting
or disconneoting. |

Wear proper hand and eye protection when searching for
leaks. Use wood or cardboard instead of hands.

d repair.
Keep all components in good repa. |

6500220

6500245

e

6500253

6500253

Pinch Point

Stay back

6500339

6500339

CHECK FOR FIRES, CLEAN OFF

DEBRIS, SWITCH OFF BATTERY
NEVER leave this machine unattended until all potential fire
debris is removed, no fire or smoldering exists, and battery
is shut off. Remove all flammable debris from engine,
shielding, control panel, under machine and anywhere
material is collected.
Duratech Industries is not responsible for fires caused
by hazards left to smolder and burn, o improper
shutdown procedures.

ssouizs

6500425

1150/1155 HAYBUSTER TUB GRINDER

6500497

6500497

PARTS REFERENCE



DECALS

PART QTY. PART DESCRIPTION

6500020 2 DECAL\LOGO\HYBSTR\SNBRS
6500041 1 DECAL\WARN\PROTECTION
6500043 1 DECAL\WARN\NO;RIDERS
6500056 2 DECAL\INFO\ROTATION\STR
6500118 1 DECAL\DNGR\OBJCTS;THROW
6500124 1 DECAL\INFO\HYD;OIL

6500209 2 DECAL\WWARN\THROWN;OBJCT
6500212 2 DECAL\WWARN\ROTATING;PRT
6500214 2 DECAL\WARN\OVRHED;CNVYR
6500215 2 DECAL\WARN\FOLDNG;CNVYR
6500216 2 DECAL\WARN\ELEC;HAZARD
6500220 1 DECAL\WWARN\HI;PRESS;FLU
6500245 21ft DECAL\MISC\TAPE\RED\WHT
6500253 1 DECAL\INFO\FLUID;LEVEL\
6500285 obsolete DECAL\LOGO\HOT;ROD;GRDR
6500302 30 ft DECAL\LOGO\STRIP\3\RD&B
6500315 1 DECAL\INFO\CLEAN:ENG:CO
6500330 2 DECAL\LOGO\1150\BLK
6500332 16 ft DECAL\LOGO\STRIPE\3.5\G
6500333 2 DECAL\LOGO\HAYB\OVAL
6500334 2 DECAL\LOGO\1150\BLKONYL
6500339 2 DECAL\WARN\PINCH;POINT
6500363 2 DECAL\LOGO\BIGBITE\UNVRSL
6500425 1 DECAL\WWARN\FIRE\PREVENT
6500497 1 DECAL\EXTINGUISHER\FIRE
NOT SHOWN

6500326 DECAL\INFO\OMNEX;START

1150/1155 HAYBUSTER TUB GRINDER

PARTS REFERENCE

275



1150/1155 WEAR PARTS

PART PART NUMBER WHERE TO FIND
ROTOR

BEARING (BRG) 2000580 33,35
BEARING (BRG) 2000581 33,35
SEAL 4502092 37,39
RODS 5300105 33
HAMMERS 5200125 33
HAMMER SPACERS 4501267 (TAKES 48 SPACERS) 33
SHOCK SPACERS 4501266 (TAKES 88 SPACERS) 33
SCREENS

1/8” 5400095 37,39
3/16” 5400074 37,39
1/4” 5400052 37,39
3/8” 5400053 37, 39
1/2” 5400054 37,39
5/8” 5400055 37, 39
3/4” 5400056 37,39

1” 5400049 37,39
11/27 5400066 37,39

2 5400050 37,39

37 5400051 37, 39

4” 5400062 37,39

5” 5400102 37, 39

6” 5400110 37, 39

7 5400111 37, 39

8” 5400103 37, 39
DUMMY 5400080 37,39
CONVEYOR

ENDLESS BELLY BELT 1700219,1700230,1700173 41,47,49,51
DISC. SCRAPER 4703444 55, 57, 59
DISC. BELT 1700173,1700229 55, 59, 61
LOWER DISCHARGE BEARINGS 2000303,200818 55
UPPER DISCHARGE BEARINGS 2000320,200819 63

TUB DRIVE

CHAIN 1100070,1100071,1100260 27

TUB ROLLER PARTS 4704119 21,23
PRESSURE ROLLER PARTS 4501623 21,23, 31
FILTERS

FLUID COUPLER FILTER 4400087

ENGINE OIL FILTER 4400029

ENGINE PRIMARY FUEL & WTR 4400094

SECONDARY FUEL FILTER 4400030

SECONDARY AIR FILTER 4400123 93
HYDRAULIC OIL FILTER (IN TANK) 4400074 117,187
PRIMARY AIR FILTER 4400122 93
ROTARY SCREEN DRIVE BELT 1600085 91
MUFFLER 7500875,7501428 93
SOLINOID 12vDC 4000149 143

276 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



1150/1155 Tub Grinder Documentation Comment Form

DuraTech Industries welcomes your comments and suggestions regarding the quality
and usefulness of this manual. Your comments help us improve the documentation to
better meet your needs.

* Did you find any errors?
s the information clearly presented?

* Does the manual give you all the information you need to operate the equipment
safely and effectively?

» Are the diagrams and illustrations correct?
* Do you need more illustrations?
* What features do you like most about the manual? What features do you like least?

If you find errors or have specific suggestions, please note the topic, chapter and page
number.

Send your comments to:

DuraTech Industries International, Inc.
P.O. Box 1940
Jamestown, ND 58402-1940

OR

Contact us through our website: www.duratechindustries.net

Thank you for taking the time to help us improve our documentation.

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 277



SUSTER

A Tradition of Innovation Since 1966

278 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



APPENDIX A SCHEMATIC FOLDOUTS

1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE 279



SUSTER

A Tradition of Innovation Since 1966

280 1150/1155 HAYBUSTER TUB GRINDER PARTS REFERENCE



TUB HYDRAULIC CIRCUIT

)
~

HOSE 21

1 —
—) ] —) ]
Al T Al
A
4200035 [ HOSE 7 l'
Conveyor Raise HOSE 11 Conveyor Fold HOSE 20 conveyor Swing
Tub Rotation , r\' l E\' I
Al A T | I T I
— HOSE 19 |
= HOSE 10 HOSE12 | | osE 14
"y OSE 21A
| _ HOSE 9 HOSE 13 TUBE 1
HOSE 23 Lgiizzz
MA 4000207 MB Tub Tilt HOSE 18 SBOM:ZSE 16 1 !
HOSE 17 3800428 | TUBE 6 HOSE 15
\ 4000456 [ \ HOSE 20 HOSE 29 TUBE 5 HOSE 27 TUBE3 ~ TUBE4 > < > <
TiT TZ TiT 1B 1A 2B HOSE 26 a8 [HOSE2S HOAE 2 48 4A
T\ 4000313 7.4
8.2 8.1 84 8.3
IN i . by N o e
N 4000231 @ Q
1 1 [} 1
4000296 | ' |
# *r—9 X \AA\A _
4000229 6.1 4000228 6.2 6.3 .
o == B >< 4000229 ] >< | H >< ; || ><
| > T zé'w T ‘6% T W‘bi T
l oL L\ ~N * N + N fe
4000445 % % N % . ¢
> HH 4000320 o /T\ | Hosest 4000406 12
- 2000 psi 1 | S = 2250 psi
[}
HOSE 42 MP % | P
% 4000405 4000435 —— ® :
2800 psi 5 GPM 4 -
Pl T 4000233 x-°
]
. s A_‘ 1 Q( d 4000305
OSE L T- g 4000210
&F T : G1
( HOSE 34 HOSE 35 H HOSE 33
= HOSE 43
IN —L gpu- _——® 0 bar
HOSE 37
T o) @)
HOSE 44
TO CONVEYOR
CIRCUIT

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)

PARTS REFERENCE

y

FO-1



24V STANDARD SCHEMATIC

OIA7ED

a3y v2o

&

-1 papunoib swely ase sabneb O] dH
aTALHM gee '#/T
1HM 020 = o
e <t ON
) QFALHM VEEH 6Z004G
aay il
1HM S£0 ~ HAdWNr N = mlo,/oVol L
v Q O
. © s Is oN a3y viel £6200.9
g :
I3
LHM 8E1 /\/ 90 0E}
s —c o—
a3y 971 /H\q‘
1HM 228
O O
OIA EpL T a3yaort oWo
e
HOLON NO S3MIM 3SN
2 09006 8{
1Hm zvL y a3 500
SHnoH LHM £00 6990052 W\‘_, YINId 610
gor
~ LHM P10
1HM ZL0 899005/
I ETARAZAY
DHO Vb NYO 060 _—
_ ® N HOLOW = 870
" . e - HOSNES ERINEIE!
HOSNAS A a= 900
- + J—
LHM Vet " " oo -
SUNOH L 3lHM szo )
HEANINS az oovt e — - ¢ prp— Xt
u_ 0£2004S é 5 .
- LIMG JoABAUOD
L OIA $¥80
A
1HM /\/ . v L,
150 /\/ . - i ﬂ A as90)
gy govL 080 : 3Ing sk
INTE W90
OIA 4v80] 9
* G
7@ o]
SINId mti ﬁ e
o /\/ ¢ anmaero < : Pﬁn Y
r080 o [o—ee
% . MNId 270 I L e (34 5590
88Y00.S Q34 vorl LHM 1080 ‘
Mg ¥810
9 AZWamddny
g8 98 g
S =
-~ L2 2 )
lmmo_ } TEAYLLO gL
- z
1HM YL /\/ » hd dza
D /\/ n Nugsto] < < O Voo ¢ aausw
LHM V280 3A 210 <
had .
N LHM D180 - ¢
k']
|
*
1H o8 NO80 Q=M S£10
STUIM LLL OLL SLL PLL
e 410
1HM d g woso
N LHM % 3180
® OHO givl ~ sjyBI pooj
LHM SbL \
| LHM gstl ® oHOVLIL < v IR =Y m§
\ -
LHM YSPL ® A
® b z
_ LHM gL owogelt < — >~ o Y g
o h r ® SO VELL I
LHM 1L LHMYLEL 7
— L N ®|= N
\ plod4 Joksaucs
IHM D180 O_m arso | 9 S
LHM ;
3080 N 318 980 . z
O | O—8%
LHAA [/\/ A I L WA, a3 {1£10
aoso AVHO 280
IA G¥80 g wpanl .
- /\/ O 780 vm °©
LHM 080 ¢ 2080 o
ladiVa _x;/\/ NY.L 680 €
C J 080 _ oo 4
LHM 180 /\/ _ ros
NYD 880 booeeh
NHD 060
1
- G3d 8610
g
llm,\aeé//oix a3y
LHM 6L MNId £80 N{ >ZOo//O z
/\/ *—o a3y £10
_ - a3 veLo
LHM V180 A
| N 1
1HM Q180
¢ s aay ozt a3y L0
SINVE HOLIMS HYTY OL ¥3M0d
ot
SSENYVH 1y Nol
dOLS ANIONT o
v‘v:m 70 ~ 440 i POROOLGNY Lo
N4
LHM 010 MO £20 v Nid N %_
IHIM LYD \H

FO-2

PARTS REFERENCE

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)



MAIN HARNESS - LOADER PANEL (5700698)

JOYSTICK SWITCHES

RIGHT JOYSTICK SWITCH

LEFTJOYSTICKSWITCH

BLACK YELLOW | 128 DBLBUTT CONN.
RED&BLUE OR GREY | 13U_LREDBUTT CONN.
GREY RED |29 YELBUTT CONN.

BLACK YELLOW | 46 DBLBUTT CONN.
RED&BLUE OR GREY 13V_L RED BUTT CONN.
GREY RED 47PNKBUTT CONN.

1150/1155 LOADER WIRING HARNESS panel
mgm'?éi‘iLEﬁLEQﬁS!YJTj”g o s MODIFICATIONS

013W_L 2-POLE W/P SHROUD "A" 5/26/2008 REV 0
6/11/2008 Rev A
8/21/2008 Rev B
041102009 Rev C

081712011 REVF
01/042013REVH

\

128 DBL
129 YEL

31 PIN CONNECTOR

PINY  158_ GREEN
PIN2 1591 YEL
PIN3 165 WHT
PINA  45black
PIN5 0f3 L RED
PING 017 YEL
PIN7  O187L BRN
PING 065_L RED
PING 0471 PNK losB
PIN10 046 LBLU "

PIN 11 077 L GREEN 128 |——
P12 OT8LYEL g —[ 4L ]
3

driory |G ¥ JGAJCAD  GOVERNORCOMIECTOR

1

14

PIN15 0845 LVIOLET —
PIN16 083 CPINK g
17" 152_L ORGMWHT

18 163 L ORG

1L

1690RG
013W_L

il

13U_LRED

[ mes LOADER SWITCHES o

Sx CONN 11 CONVEYOR SPEED
% & GOVERNOR 4300034 CONVEYORRUN
ST

1288 DBL
129B YEL

50A_L YELLOW

150 L YELLOW —=}
CONN 12 9C LWHTE  —={7] 4133 13A_L RED —=

Tﬁ%%gg 209D =168 LLTBLUE 149 | GREEN —= CONN 13
06638 L RED

LEFT OUTRIGGER
7] [3 h= 83 L PINK 149A L GREEN
A13YLRED ROTOR STOP [4] [Je-158 L LT.GREEN MURPHY TATTLETALE
® (5] 1=-097 | WHITE &99A CONN 3 CONNS (3] CONN 14
PINB 27ABL ® [6] [3Je-159LYELLOW  CONN10 CONVES%?SS FOLD CONVLIFT [T }re—122_L WHITE/GREEN CABRAISE 113Y_L ORG
5700514 st — 5700542 (2 13 L RED &13L 4'FROM BRAID 113106
© (@~ryoutre e [3}=—123_L BLACKWHITE 113 L ORG
80998 CONNS 7] 3] CONVSWING =2 -
NUPTO 0305 o
5 Lo Nl PING 2 0967 LWHITE LUGHTS  084A_L VIOLET CTHe—086 LBLUE  s7o05 CONN 15
SN 0306 AND UP O ‘S;Z\LZ%ESW B [Lle—47CPINK RIGHT OUTRIGGER

(213 LRED .
PLUG + 084M_L VIOLET L ] 084B_LvioL WLGRY [2 He— 13).L RED &13K 4"FROMBRAID
v 18 L BROWN [6] [3H=—4CBLUE
061 GRN 084P WYL ORG—=x{Z] [The—113Y L ORG L RED 7] 4
t=— 129C YELLOW

4] [f]
FAPNK > 3 46ABLU 1 LORG 5 Tl 113 LORG
084R_L VIORE, 1
16 LTAN = IOLET T 12X L RED UT, seaed ot used H1ZLORG —={5] [3 H=—1137_L ORG == 13HL RED g13)
PIN3) 113Z_LORG 084N_L VIOLET 5701045 152.1 ORANGEMHITE sealed, notused l<— 128C BLUE
PIN31 149 | LDKGRN

29PIN CONNECTOR .
SN 0306 AND UP 650

PIN1 019A LRED 12 GA PLUG 4+ 084N_L VIOLET 65A

PIN2 0208 LWHITE 12 GA -

PIN3 0198 LRED 12 GA

PIN4 O0ALWHITE 1264  128ABLU : > 129AYEL 658

B o

PING 057 | 5701045

PIN7 058LTBLUE

PIN8 147Y LORG ? | . 163_L RED/WHITE sealed for kpto machines
164 L WHTIRED

gm 190 169 LORG 164_L WHITE/RED sealed for KPTO machines

PIN11 1472 L ORG

2 122 WHTIGRN

3 128 BLKWHT

4 124 WHT/DK BLUE

5

6

E1E]

5

BRI
&

099B_L WHITE
8099C

=l

=

|

[<S[]

MURPHY
TATTLETALE
5700252
$2 81 NC NO

IN E 092 BLACK

47A,47C, 47D

[l

r=—166_L GRAY =
=—13MLRED &13T = JUMPER
167 LTAN 3

)
)

99J.L WHTUT 1338_L WHT/RED UT

O, N§3L IVIITLLYL OL ILHM T 066

o e e |

AR

124 L WHITE/BLUE
13L_LRED&13M

<—125_L WHITERED

PIN28
PIN29

SRR
EIFEIE

%

WON. WYL 3VIILLYL OL JONYHO 1 0¢|

076, WY3L 2WVLITLLY. OL GFILHM Tveer ¢
@

=
m
=]
e+t
=

084C_L VIOLET
084D_L VIOLET

138_L RED 5700652

i

(8]
[ H=—106LTGRN B
[2]
]

=
K
©
=
T
@
=)
S
=
=
>
(@]

570054 13T LRED
CONNT " FROM BRAID STO0762 100240 DEG 153 L ORANGE

o REAR BEARING TENP HOOD CAB C ONTROLS

5700542 084E_L VIOLET
019A L RED, 12 GA, #10RING

LOADER GAUGES I  BELIOLT
0198_L RED, 12 GA, #10RING

165_L WHITE, see Engine Light T He— 103BRN B

130_L RED
104TAN B

125 WHTIRED
166 GREY
PIN17 167 TAN

|m||m||&||\||

[e]
(1]
2]
G

—

27 L BLACK
163 L REDMWHT
PIN20 26 CRED
PIN21 15 LBLACK
PIN22 156 L RED
PIN 23 113535/1Lseg¥|%8
PIN24 77 L GREEN, #10RING 99E_L WHITE
PIN25 1301 ORG -~ FRONTBEARING TEMP GAUGE -

PIN26 137 LRED 062A_L RED 062 L RED
PIN27 91 LRED 99F_L WHITE 99 L WHITE
PIN28 147LORG 5700519 100-300 DEG

PIN29 92 L BLACK 057 L YELLOW, #8 RING
[ OIL PRESSURE GAUGE

YELLOW. #10RNG REAR BEARING TEMP GAUGE

020A_L WHITE, 12 GA, #10RING
020B_L WHITE, 12 GA, #10RING
020C_L WHITE, 14 GA SPLICE INTO 0208_L

062_L RED

062.L ADAPTER

062B_L RED 7500670

ENGINE KILL

062_L RED 057_LYELLOW p—
T 99 LWHITE = =

24VOLT OIL PRESSURE GAUGE 5700028
5700709 |:‘=' =T— 045LBL

99G_L WHITE

058_L LTBLUE, #8 RING 057_L YELLOW

99 LWHITE
12VOLT OIL PRESSURE GAUGE
5700499
1478 L ORANGE SOCKET 1
55 BLACK TWISTED AND SHIELDED SOCKET 4 | ADAPTER
156 RED TWISTED AND SHIELDED SOCKET[3 |09 L WHITE SOCKET 6 7500670

55 BLACK TWISTED AND SHELDED SOCKET 4 062D_L RED
OG0 SHED | 55 RED TWISTED AND SHEELDED SOCKET 3 =

TACH - 5700368 TACH BLACK

165_L WHITE,-BAK

ENGINE TEMPERATURE GAUGE 062C_L RED
99H_L WHITE -

020C_L WHITE

ENGINE

5700285
RED

058 L LTBIUE 058 L LTBIUE
99_LWHITE 0L RED LWHTE

A 9
12 VOLT ENGINE TEMPERATURE GAUGE 24 VOLT ENGINE TEMP GAUGE
5700501 5700710

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP) PARTS REFERENCE FO-3



MAIN HARNESS - CONTROL PANEL (5700758)

227B BLACK. #10 SPADE

STANDARD MACHINE, CONNECT TO ()

GRAPPLE MACHINE, TAPE OFF

5700758 6 SCKT diz

065) RED 6-POLE DTZ plug 1"

65MAIN

5700758 6 pin diz
065 RED 6-POLE DTZ recept""

65MAIN

WHITE BT #2 GROUNDPLUG 065) RED 6-POLE DTZ plg 6" 0655 RED 6-POLE DTZ recept 6"
— e LA i 147 ORG 6-POLE DTZ plg ™" 4TZ ORG 6-POLE DTZ recept ™
S%\UN% LiGHT BLACK SIWHT 'Y O30 PLUGGED 6POLEDTZplig™#" | | 147y ORG 6-POLE DIZ recept 4
WOWHT'Y  (21UHT 113 ORG 6-POLE DTZ plug 2" 1132 ORG 6-POLE DIZ recept 2"
50 MAlN HARNESS PLUGGED 6-POLE DTZ plug *5" 113y ORG 6-POLE DTZ recept 5"
FRONTBEARING TEMP  REAR BEARING TEMP 12 WHITE ——f77-78BRG| [TI-18BRG
C ONTR OL P ANEL p— T WHITE # GROUND PLUG I_ 4pindz
97 WHT *9"
i 13 25 WT ; 1L 143 RED 4-POLE DTZ PLUG
5RED 2 A WHT 145 MAN] [ 148 MAIN
\ 1F5P|FGK UGE SOWHT "3" 127 WHT"2" 4SCKT dt
UEL G
148 RED 4-POLE DTZ BUSSED FEEDBACK RECEPT
OTGAWHITE 7500706 1485 RED NO LOADER OPTIONS \sReD
077 GREEN
GOVERNOR 4300034 CHTERPLLIR DEUTSCH
; : ENGINESTOP-1| | >SCKT1 045 BLACK IN 5700758 TOGITCHHEHESSES CIRCUIT BREAKER ENCLOSURES
THROTTLE-2| | >SCKT2 |15 GREEN IN 5700758 144 ORG JIFFY SPLICE
REMOTE START-3| | >SCKT3 CIRCUIT BREAKER ENCLOSURE
O KEYPOWER-4| | SCKT4 (073 OR sl ORCUT BREACR BNCUSLRE
THROTTLE -5 >SCKT5 159 YELLOW IN 5700758 BUSS BAR
ENGINEALARMS 6| | >SCKT6 o0 BUSS BAR
5700290
UNPLUG THIS WHEN 15 AP BREAKERS 181 RED
TROUBLESHOOTING ENGINE @ P 3L0ADER
5701043 10ANP 62LOADER
GONNG N3 19A LOADER
CONN2 COWEYOR SWING coyymg LFT oM 108 LOADER
U8 5700542
CONVEYORRUN (5)10 AMP BREAKERS STU1002 110 ANPEREARER
PIN B 227A BLACK 5700543 5701044 | 30 ANP BREAKER
(E) 5700544 5701042 s 5701043 15 ANP BREAKER
L 6A KPTO
(&1 [T (] [ 15 AP
[TJr-81BWHITE  pgy, (1] [Zle—BDVOLET  47PINK (7] [Z 8D VIOLET 15AMP - 6Z KPTO
yeLow—=1{1] [4 [T ]t 81ABWHITE
(2] [Bhe— BCRED [7] [5le— BARED WBLTBE =] [0] 72CRED
vl T o BUE 3] [——wevoler  sgpue{ (3] eld—mcvier e ] 5] TZARED
13DRED 138 RED #BVIOLET @BPNK  —=13] [5]
1488 RED WITH LOADER OPTION RADIO 12 PIN RECEPTACLE
CONNB CONNT PIN1 O17C YEL
i
LIGHTS LEFTJACK TUB COVER UPIDOWN PIN4 126C BLUE
® 117 5 sl il bl il TUB COVER INIOUT RADIO 6 PIN RECEPTACLE| L e
- BENSOR MTRVLY INTERLOCK BOX SERVICELIGHTS e 5700542 PINT 103G BRN PING 084ZVIO
5700230 (8] 3] PIN2 105CLTBLU PIN7  plugged
B1GWHITE—={[7] (T h=— BIEFWHTE_— 0 81D WHITE . PIN3 PLUG PINS
W | Uy ORG—td] [THe—113Y0Re  HM7PNK —=] [4] WBARVIOLET 45 TaN  —=tT] II)¥| $IDEWHITE —={{7 ] 1051%%;’5 %pd‘wvm 10BROMN—={1] (4] 084G VIOLET PIN4 PLUG PING 125?%\0&
g Ol 17 | tew—ie Eb—em T e — ) G | st o e ] R L S
|| | uTzoRG —=16] [Ble—trazore  16YELOW—3] [6] VOLET 114 GRe—=3] [5] 0B4QVIOLET e 181 RED NN 104TAN (8] Doh— U
25WHITE | 90 GREEN STRED TRRED, | GPVIOLET 182086 13HRED Vo 14F RED WEVOLET
2RED
84
- d N & P BULKHEAD - MAIN HARNESS BULKHEAD - MAIN HARNESS BULKHEAD - LOADER OUTPUTS
CONN15 SENSORS PINT OT7AVEL SOLENOIDS SOCKET1  O17B YEL
1ofED 25AWHTE #10RNG BOTHENDS SCREENSWITCH i u SOCKET1  OUWHT PIN2 018ABRN SOCKET2 0188 BRN
STANDARD - CONNECT (- AND (SENSOR ) 8 894 COMNS SOCKET2 015 PINK PIN3 046ABLUE SOCKET3  045ABLK
LOADER - DISCARD 5700545 150C YELLOW CONN4 P OCKET3  026RED PIN4  047APINK SOCKET4 0468 BLUE
[T l=—s1F G WHIE PLATFORM RAISE CONVEYOR FOLD OGKET4  0O7BLK PIN5 080 WHT (AUX BLOCK GND) SOCKET5 047 PINK
144 0RG ) T ST00542 5700542 OCKET5  26/27 SHIELD PIN6 OBZWHT&TUBVALVEGND) SOCKET6  083B PINK
140ARED 142A WHITE 1000030 8 WATT OCKET6 034 VIOLET PIN7 083APIN SOCKET7  084AVIO
\ Gt | B s S e
=7 R o EHH e | 8, B 71t e e
: . 88 GREEN [4he—tBPVIOLET 086BLUE Z
WD @y D @w 1B REEN — HNRED 'drem T Gl | e i P2 Choh G ET S 0BT
R%(@) (3) / (@) () 13N, QRED—= WHTE g7y 3 QBNVIOLET 087 GRAY {3] [6 OBALVIOLET | SOCKET13 1134 ORG PIN14 091RED SOCKET 14 105BLT BLU
150 YELLOW ——=1 I 13 RED OCKET 14 126A RED PIN15 092 BLK SOCKET 15 106B GRN
HOURMETER HOURNETER 13MRED 084 MVIOLET OCKET15 127 WHT PIN 16 91/92 SHIELD SOCKET 16 114BL YEL
OCKET16 145 WHT PIN17 103ABRN SOCKET 17 115BLTAN
o\, =
KET18 180 WHT 19
GRNDINGHOLRS - TORFOTRS SEKEHQ 182 ORG PIN20 106A GRN SOCKET20 117BLPINK
143 VIOLET OCKET20 KEYPIN PIN21 114A GREY SOCKET21 129B YEL
B o 140B RED OCKET 21 226 RED PIN22 115AL TAN SOCKET22 1498 GRN
OCKET22 227 BLACK PIN23 116AL YEL SOCKET 23 158A GRN
RESET BUTTON OCKET 23 226/227 SHIELD PIN24 117AL PINK SOCKET 24 159A YEL
5700652 OCKET24 PLUG PIN25 120RED SOCKET 25 1508 YELLOW
i 0Tz 0 e foers s
KET26 PLI
5700510 sggm P PIN28 149 GRN SOCKET 28 063_L WHITE
SOCKET 28 PLUG PIN29 150C YELLOW SOCKET29 099_L WHITE
SOCKET29  PLUG PIN30 168A LTBLUE SOCKET30 121 LWHITE
SOCKET30 PLUG PIN31 PLUG SOCKET 31 168B LT BLUE
SOCKET31 PLUG 5700825 - CAP

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)

PARTS REFERENCE

FO-4



MAIN HARNESS - MACHINE

9100799

/1155 STANDARD MACHINE VALVES HARNESS
1155 LOADER MACHINE VALVES HARNESS

5700761

115

(5700759-761)

1150 LOADER 2007 MACHINE VALVES HARNESS

5/28/2008 REV 0
04/07/2009 REVA

BULKHEAD - MAIN HARNESS

SOCKET 1
SOCKET 2
SOCKET 3
SOCKET 4
SOCKET 5
SOCKET 6
SOCKET 7
SOCKET 8
SOCKET9
SOCKET 10

SOCKET 11

SOCKET 19
SOCKET 20
SOCKET 21
SOCKET 22
SOCKET 23
SOCKET 24
SOCKET 25
SOCKET 26
SOCKET 27
SOCKET 28
SOCKET 29
SOCKET 30
SOCKET 31

017 YEL
018 BRN
046 BLUE
047 PINK

080 WHT (AUX BLOCK GND)

082 WHT (TUB VALVE GND)
083 PINK

084 VIO

086 BLUE

0 087 GREY
088 GRN

089 TAN

090 GRN
091RED

092 BLK
91/92 SHIELD
103 BRN

129 YEL
PLUG
PLUG
168 BLU
PLUG

CONN 13 CONN 12 REAR SWITCHES  comns CONN 10
CONVEYOR JOG CONVEYOR FOLD CONVEYOR SWING CONVEYOR LIFT
5700542 5700542 5700542 5700542
-— 168 Z LT BLUE 4] [The——08ZBLUE  — gayyioLE] T [TH—1292VEL  — 84XVIOLET——»H4] [T H— 472 PINK
{5] [2 He— 120DRED [5] [2 he— 120BRED (5] [2 he— 120R
[2 H=—— 120F RED 84W VIOLET 84Y VIOLET 5 ORED
(6] [3] 087Z GRAY 5] [3 1287 BLUE 6] (31 467 BLUE
[6] [3He— 83ZPINK  084UVIOLET —1
I/ 120E RED |7 120C RED 847 VIOLET 120ARED
TUBYALVE
17 YELLOW —{ TUB FORWARD | TUBREVERSE | 18 BROWN - SPARES
82 AWHITE - — 82 BWHITE — I
PLUGGED WIP SHROUD
RED  BLACK — SPARE #1 SPARE #2 103BROWN | 104 TAN
WRE  WIRE - HAY GUIDE LIFT HAY GUIDE LOWER 080 MWHITE | 080 N WHITE
091 RED 2-POLE M/P 150 TOWER "A"
CONVEYOR VALVE 092 BLK 2-POLE M/P 150 TOWER 'B" PLUGGED WP SHROUD 05 LTBLUE | 106 Green
1 SPARE#3 SPARE #4 080 P WHITE | 080 R WHITE
(4000208) IP SHROUD
CONVEYORRUN—— 083 PINK OPTIONAL 4000211 - 2 SPOOL ADDER VALVE
L O79WHITE
RE&anls\éEgg%ON— 168 LT BLUE REAR VALVE
L O79WHITE 4000210 - 4 SPOOL MAIN VALVE
(4000207 USES 083 PINK AND 168 LT BLUE) CONVEYOR LEFT CONVEYOR RIGHT 128ABLUE [129A YELLOW
080 K WHITE | 80 L WHITE
PLUGGED WIP SHROUD CONVEYOR FOLD CONVEYORUNFOLD | [ oy Tosem BLUE
SPARE #1_1
0| | 080 MWHT 2-POLE WP TOWER 8" S0DWHITE_|80E WHITE
114 GRAY 2-POLE WIP TOWER "A"
o CONVEYOR DOWN CONVEYORUP 4TAPINK | 46ABLUE
PLUGGED (P31 SPARE #1 2
- 080 N WHT 2-POLE W/P TOWER "B" S0IWHITE | 80JWHITE
115 TAN 2-POLE W/P TOWER "A' PLATFORM DOWN PLATFORM UP SSGREEN | 89TAN
PLUGGED WIP SHROUD SPARE T 90 GREEN | 80B WHITE
- 080 P WHT 2-POLE W/P TOWER 'B"
PLUGGED WIP SHROUD SPARE#2 2 80 C WHITE
~ 080 R WHT 2-POLE W/P TOWER "B"
117 PINK 2-POLE W/P TOWER "A"

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)

PARTS REFERENCE

FO-5



BULKHEAD

PINT 014 WHT
PIN2 015PINK
PIN3 026 RED
PIN4 027 BLK

PINS 26/27 SHIELD
PIN6 (034 VIOLET

LIGHTS AND SENSOR HARNESS (5700760-762)

FUEL GAUGE SENSOR 7007 LEFT REAR LIGHT RIGHT REAR LIGHT
é ‘@ 115013010 20057 LIQH(T)S A6N[()) SENSOR HARNESS 78\80 57}’”{8"
14W”'TE15P'NK 5700762 147A ORG 14\5AWHT 147BORG 4SBWHT

1150 Loader 2007 LIGHTS AND SENSOR HARNESS
52812008 REV 0
RAD. SCREEN MOTOR

04/08/2009 REV A
5700537

0412712011 REV C
126 RED 2-PINDTZPLUG 1" 3"
127 WHT 2-PINDTZPLUG 2" 3"

DT06-2S & W2S

~__ / /

Not Used

078 YEL

098 WHT

PIN7 035 WHT
PIN8 077 GRN
PIN9 078 YEL
PIN10 097 WHT
PIN 11 098 WHT
PIN12 111 WHT
PIN13 113 ORG
PIN 14 126 RED
PIN15 127 WHT
PIN16 145 WHT
PIN17 147 ORG
PIN 18 180 WHT
PIN19 182 ORG
PIN20 PLUG

PIN21 226 RED
PIN22 227 BLACK

PIN23 226/227 SHIELD

PIN24 PLUG
PIN25 PLUG
PIN26 PLUG
PIN27 PLUG
PIN28 PLUG
PIN29 PLUG
PIN30 PLUG
PIN31 PLUG

Not Used
077 GRN
097 WHT
26RED
113A ORG /1AWHT ,,,,,, 27 BLACK| - 4300088
\@ J BWHITE - ) (‘*‘)ﬁ 34 VIOLET 221 BLA% \226 RED &/
1 PAIR SHIELDED WIRES, BLACK & RED
70080 1820RG 180 WHT \ / D 14300088 26/27 SHIELD ISOLATED
1138 ORG HIBWHT 5700256 \ / ROTOR
\ TUB TILT ALARM 1 PAIR SHIELDED WIRES, BLACK & RED SENSOR
5700830
EIELGHT SENSOR
FRONT LIGHTS BWHTE  34VIOLET

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)

PARTS REFERENCE FO-6



LOADER HARNESS - CONTROL PANEL (5700763)

1150/1155 CONTROL PANEL LOADER WIRING HARNESS 5700763

NOTE: _L IS USED TO IDENTIFY THE WIRES AS PART OF THE LOADER HARNESS
CIRCUIT BREAKER ENCLOSURES

6 SCKT DToé-o7 5700291 - 10 AVP BREAKER 5700289 - ENCLOSURE
'S 5700738 Z - GMAN] (5700763065 LOADER RECEPTACLE ot 5700290 - BUSS BAR
. ' v 700495 - 15 AVIP BREAKER
163 LRED/WHITE I 065. RED 6-POLE DTZ plug " 06C L RED 6:POLE DTZ recept ™ g -~
T— | DT04-2P Coem RED 6-POLE DTZ plug "6" - 15AMP 1O o | 112 10AMP||O| O [13LOADER
N plug 0658 L RED 6-POLE DTZ recept "6 700405
) L WHITEIRED, PLUG & RECEPT 'B" | 147 ORG 6-POLE DTZ plug "3" 147 L ORG 6-POLE receot 3"
" - P 15AWP lo 0| 146 10AWP||O)] © [62 LOADER
BEARING TEMPERATURE RELAYS R BPOLE D1z PLUGPOLE DT recept
113 ORG 6-POLE DTZ plug "2" 113.L ORG 6-POLE DTZ recept 2" 19A LOADER
2 120 30AMP
5700480 - 24V RELAYS | PLUBGEDBPOLEDTZpg'S | | pLugepoLe DIz ecept’s JDARIO] O} 75 8) °| L0
81A_L WHTS5' » | oarlol ol 1 5700291 - 10 AMP BREAKER
79B_L ORG 86— 5700763 065LOADERPLUG | [5700758 6pindtz BEMAIN o ) 200z - Y0 MIE BREMER
J 065 L RED 6-POLE DTZ plug 1" 065 RED 6-POLE DTZ recept " onelol o] 2
HIEAER 0655 L RED 6-POLE DTZ plug 6" | 0655 RED 6-POLE DTZ recept '6" 4 KPTO
1472 L ORG 6-POLE DTZ plug "3" 1472 ORG 6-POLE DTZ recept "3" 10AMP|(O)| O | 24 KPTO 15 AMP
778_L GRNT 147Y L ORG 6-POLEDTZ plug"4" | | 147y ORG 6-POLE DTZ recept 4" n
113Z L ORG 6-POLE DTZ plug "2" 113Z ORG 6-POLE DTZ recept "2" 10AMP|Q) 015,126 15AMP 6Z KPTO
77 LeRN %0 alve g TELYELST 113Y L ORG 6-POLE DTZ plug"s" | | 113y ORG 6-POLE DTZ recept "s" e T2A RED nclcedin 570076
A LGRN'STA | 78A LYELBTA 728 RED included in 5700763
BLLWTSS e o DT06-4S  077/78LOADERPLUG || IN MAIN HARNESS 5700758 72C RED included in 5700769
- Q0
- 077_LGRN4-PINDTZPLUG"" || 077 GRN 4-PIN DTZ RECEPT 1" T2ARED 728 RED 72C RED
SROUNDBUSS 4 078_L YLW 4-PIN DTZ PLUGG"Z" 078 YLW 4-PIN DTZ RECEPT 2" 7 PONERRELAT2
0788_L YLW 4-PINDTZPLUG"3" || 0788 YLW 4-PIN DTZ RECEPT'3" 7
IN5700776 #3 GROUND PLUG 077B_L GRN4-PINDTZ PLUG"4" || 0778 GRN 4-PIN DTZ RECEPT '4" === FOWERRELAY1 — 3
PIN1 7021 WHITE 020A_L WHT DTZ Size 12 Socket "1" 148 RED 4-POLE DTZ PLUG 8 — 85 % —
PIN2 7022 WHITE 020B_L WHT DTZ Size 12 Socket "2" . ) == — 171 RED 10 GA
PIN3 7023 WHITE | | 081_L WHITE DTZ Size 12 Socket"3" 148 RED - MAN = [ 28 WA H TIREDG GA H P
PIN 4 7024 WHITE PLUG DTZ Size 12 Socket "4" 4pindtz || 4SCKT diz T
) 148 RED 4-POLE DTZ BUSSED RECEPT BULKHEAD - from 5700763 to 5700764
148_L RED DTZ SOCKET O 0104 LRED 12 GA
CAT SPLICES PIN2 0198 L RED 12GA
B B
RECEPTACLE DT06-6S BIN5 013 CRED
ENGINESTOP-1| | >SCKT 1 |045 BLACK IN 5700758 PING 113Y_L ORG
THROTTLE-2| | >SCKT2 |58 GREEN IN 5700758 PIN7 113Z_LORG
REMOTE START-3| | >SCKT3 "153_L PIN 3' ORANGE PIN8 065C_LRED
KEY POWER-4| | >SCKT4 [073 ORANGE IN POWER HARNESS CONN2 PIN9 077 L GREEN
THROTTLE-5| | >SCKT5 |59 YELLOW IN 5700758 5700542 o e s MODIFICATIONS
ENGINE ALARMS -6| | >SCKT6 "165_L PIN 6" WHITE BRG TEMP SELECTOR PN 1672 LORG 5/28/2008 REV 0
UNPLUG THIS WHEN 75| PIN13 130 |._ ORG /1012008 deleed 062,137, 157, added 113 serie, 147 sres, moved 081 i round buss, moved 063,099,121 10758
TROUBLESHOOTING ENGINE MURPHY PIN 14 133 WHT/RED 6/11/2008 Rev A
TATTLETALE [Z3113A_LJ75A L PIN15 113.L ORG
5700252 ] — PIN 16 152 L ORGMHT
137ARED Sjsnsgs FJOL% %(I)I\\l/ E\RNORCONNEC R E'M 5?3 (L)AgK
o) o
e o PINAZARED | o8 T BLACK PN 19 137 L BED
gl 8] 8 PIN B 27 BLACK PIN 20 76 LRED
JUMPER = = = PINC 26A RED PINC 26 L RED p
IHE i | A, e
g w3 PINE 092 BLACK 5700545 PIN23 25/%6_L SHIELD
= | 3 0B1C_LWHITE PANELRENOTE PN 163 LEEDIHT
= B GOVERNOR CONNECTOR IN MAIN HARNESS 15 LWHTE N 25 165, L neDtd
= = 148S_L RED 748 L RED|C&] [T1{065_L RED PIN27 91 LRED
= m 1485 [ RED|(E] [21(065S L RED o o o5 L B A
e
8 | = 1485 RED IN MAIN HARNESS (&) L5065 L. RED
L—130_L ORG #10 RING "KPTO COUPLER NC'
L 133 L WHT/RED #10 RING "KPTO COUPLER §2'
L 137 L RED #10 RING "KPTO COUPLER B" 152_L ORGMWHT DTZ SOCKET SZ 16 SEALED, NOT USED

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP) PARTS REFERENCE FO-7



LOADER HARNESS - ENGINE SECTION (5700764)

758 BULKHEAD - TO MAIN HARNESS 5700758, LOADER OUTPUTS

PIN 1 017_LYEL
PIN 2 018_L BRN
PIN3 45 black

PIN 4 046_L BLU
PIN5 047 _L PNK
PIN 6 083_L PINK
PIN7 084S _L VIOLET
PIN 8 086_L BLUE
PIN9 087_L GRAY
PIN10  PLUG

PIN11  PLUG

PIN12  103_LBROWN
PIN13 104 LTAN
PIN 14 105 LLTBLUE
PIN15  106_LGRN
PIN16  PLUG

PIN17  PLUG

PIN18  PLUG

PIN19 128 LBLU
PIN20 PLUG

PIN21 129 LYEL
PIN22 149 LDKGRN
PIN23  158_L GREEN
PIN24 159 LYEL
PIN25 150 _LYEL
PIN26  PLUG

PIN27T  PLUG

PIN28  063_L WHITE
PIN29 099 L WHITE
PIN30 121_LWHITE
PIN31 168LTBLUE

31 PIN CONNECTOR

5700764 LOADER HARNESS - ENGINE SECTION

NOTE: _L IS USED TO IDENTIFY THE WIRES AS PART OF THE LOADER HARNESS

5/28/2008 REV 0
6/11/2008 Rev A

04/10/2009 Rev B
041272011 Rev C

763 BULKHEAD - TO 5700763

SOCKET 1 019A_LRED 12 GA
SOCKET 2 019B_L RED 12 GA
SOCKET 3 020A_L WHITE 12 GA
SOCKET 4 020B_L WHITE 12 GA
SOCKET 5 013 LRED
SOCKET6 113Y_LORG
SOCKET7 113Z_LORG
SOCKET 8 065C_L RED

SOCKET9 (077A L GREEN
SOCKET 10 078A_L YEL

1
SOCKET 12 147Z L ORG
SOCKET 13 130_L ORG
SOCKET 14 133 WHT/RED
SOCKET 15 113L ORG
SOCKET 16 152_L ORG/WHT
SOCKET 17 153 L ORG
SOCKET 18 27_L BLACK
SOCKET 19 137 LRED
SOCKET 20 26 LRED
SOCKET 21 KEY PIN 0413-215-1605

0
SOCKET 22 147 L ORG
SOCKET 23 25/26_L SHIELD

SOCKET 24 91/92_L SHIELD
SOCKET 25 163_L RED/WHT
Socket 26 164_L WHT/RED

SOCKET 27 91 LRED
Socket 28 165 L WHT

SOCKET 29 92_L BLACK

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)

29 PIN CONNECTOR

TACH SENDING UNIT

DEUTSCH 6-PIN SHROUD
155_L BLACK TWISTED AND SHIELDED PIN 4

156_L WHITE TWISTED AND SHIELDED PIN 3
5700488

PILOT SYSTEM VALVE

063B_L WHT DTZ PLUG"2"
169 ORG DTZ PLUG "1"

BLACK ——
RED — 1

4000315 - VALVE
4000229 - SOLENOID

CAB RAISE

167 LTAN | [2

1]

121E_LWHITE | [1

057_L YELLOW, #10RING

OIL PRESSURE SENDING UNIT

5700600

2]

121F_ L WHITE ~

166_L GRAY

N

LEFT OUTRIGGER

123_L BLACK/WHITE

121A_L WHITE

OU

121B_L WHITE

AC COMPRESSOR

SEE ALSO - LOADER CAB SCHEMATICS

056_L ORANGE

RIGHT OUTRIGGER

o DLWHIE

121C_L WHITE

122_L WHITE/GREEN

2 1l
GND

GND
(1211124 LWHITE/BLUE

125_L WHITE/RED

GGER VALVE

056_L ORANGE 1-POLE W/P TOWER
063A_L WHITE 5/16" RING, 9" BEYOND BRAID

AC CLUTCH

058_L LT BLUE, #10RING,

ENGINE TEMPERATURE SENDING UNIT

5700602

PARTS REFERENCE

31 SCKT CONNECTOR

SOCKET 1 158_L GREEN
SOCKET 2 159_L YEL
SOCKET 3 165 L WHT
SOCKET 4 45 black
SOCKET5 013 LRED
SOCKET6 017_L YEL
SOCKET7 018_LBRN
SOCKET 8 065_L RED
SOCKET9 047_LPNK
SOCKET 10 046_LBLU
SOCKET 11 077_L GREEN
SOCKET 12 078_L YEL
SOCKET 13 086_L BLUE
SOCKET 14 087_L GRAY
SOCKET 15 084S_L VIOLET
SOCKET 16 083_L PINK
SOCKET 17 152_L ORG/WHT
SOCKET 18 153_L ORG
SOCKET 19 099_L WHITE
SOCKET 20 113L ORG
SOCKET 21 128_LBLU
SOCKET 22 129 L YEL
SOCKET 23 103_L BROWN
SOCKET 24 104 LTAN
SOCKET 25 105 _L LT BLUE
SOCKET 26 106_L GRN
SOCKET 27 PLUG
SOCKET 28 168 LT BLUE
SOCKET 29 113Y L ORG
SOCKET 30 113Z_LORG
SOCKET 31 149_L DK GRN

29 SCKT CONNECTOR

SOCKET 1 019A_L RED 12 GA
SOCKET 2 020B_L WHITE 12 GA
SOCKET 3019B_L RED 12 GA
SOCKET 4 020A_L WHITE 12 GA
SOCKET 5 150A L YEL
SOCKET 6 057_L YEL
SOCKET 7058 LT BLUE
SOCKET 8 147Y_L ORG
SOCKET 9 164_L WHT/RED
SOCKET 10 169_L ORG
SOCKET 11 147Z_ L ORG
SOCKET 12 122 WHT/GRN
SOCKET 13 123 BLK/WHT
SOCKET 14123 WHT/DK BLUE

1

1

1

1

SOCKET 16 166 GREY
SOCKET
SOCKET
SOCKET 19 1

SOCKET 20 26_LRED
SOCKET 21 155_L BLACK
SOCKET 22 156_LRED
SOCKET 23 155156 SHIELD
SOCKET 24 133 WHT/RED
SOCKET 25 130_L ORG
SOCKET 26 137_L RED
SOCKET 27 91_LRED
SOCKET 28 147 L ORG
SOCKET29 92 L BLACK

1
1
SOCKET 15 125 WHT/RED
1
1

67 TAN
27 L BLACK

0
1
2
3
4
5
b
7
8
8 63_L RED/WHT
1

FO-8



WIRING COMBINATIONS FOR RADIO AND LOADER OPTIONS

- BASE UNIT

148 RED 4-POLE DTZ BUSSED FEEDBACK RECEPT

570075 700755 _71488 RED DTZ SOCKET

148 RED DTZ SOCKET

5700758 6 SCKT dtz
COGSJ RED 6-POLE DTZ plug "1"

065J RED 6-POLE DTZ plug "6"
5700758 —1 147 ORG 6-POLE DTZ plug "3"

PLUG 6-POLE DTZ plug "4"
113 ORG 6-POLE DTZ plug 2"

PLUG 6-POLE DTZ plug "5"

B5MAIN| (5700758 6 pin diz

065 RED 6-POLE DTZ recept ""
065S RED 6-POLE DTZ recept 6"

147Y ORG 6-POLE DTZ recept "4
113Z ORG 6-POLE DTZ recept "2"

113Y ORG 6-POLE DTZ recept "5"

B5MAIN

|
|
|
|
l
147 ORG 6-POLE DTZ recept "3" !
i
|
|
|
|
|

——————————————————————————————————————————————————————————————————————————————————————————————————————————

'RADIO OPTION

#10RING IN RADIO HARNESS TO GROUND BU

148 RED 4-POLE DTZ BUSSED FEEDBACK RECEPT

5700758

I
5700758 || 5700756 |-— 1485 RED DTZ SOCKET P 1
Apindiz | 4 SCKT dt 485 R RED DTZ SOCKET |
S 148 RED DTZ SOCKET N 1
RELAY 5700480 3
|
081ARWHT 132R ORG i
081E R WH ' |
0816 R WHT / 132AR ORG 10" 1
045A RBLACK ’
T ooz |
Hann RADIOSTART | |
CONN 1 2[ME]|  sroosae | !
6][5)]]]  ReDioREMOTE -/ 2]l 1
5700545 ‘
3][2][1][8] |
7 132BR ORG 10" |
5
|
O GSCKTOz_ GOWAN| (5700758 Gpndz  GAAN| |
065_RRED 6-POLE DTZplug"1" | 065 RED 6-POLE DIZ recept ™" 1
0655_R RED 6:POLE DTZplug"6" | |065 RED 6-POLE DTZ recept"6" 1
1470RG 6POLEDTZ pug™® | | 1472 ORGGPOLE DIZrecepl's | |
PLUG 6-POLE DTZ plug 4" 147Y ORG 6-POLE DTZ recept ' !
1130RG6POLEDTZ plug™S' | | 1132 ORG6POLE DTZ recept'?’| |
PLUG 6-POLE DTZ plug 6" 113Y ORG 6-POLE DTZ recept 5" |
|
CONN1
PANELRENOTE

COGSJ RED 6-POLE DTZ
065 RED 6-POLE DR

045R BLACK PIN 5 OF 12 PIN RADIO CONNECTOR

044 RORG

5700771 - R - R160 RADIO HARNESS

5700772 - R- R160D180 RADIO HARNESS
5700774 - R- R100E RADIO HARNESS

3 USED

148 RED 4-POLE DTZ BUSSED FEEDBACK RECEPT

570075 5700758
4pindtz || 4 SCKT dt

5700545 Note - Tub and Conveyor Loader switches both activated by 65 red

~— 148_LRED DTZ SOCKET 81 | WHITE—=t[7 ] [3]

\ 148 RED DTZ SOCKET

5700758
1485 RED DTZ SOCKET

148_L RED
1485_L RED

[T p=—— 085_LRED
(6] [3Jr—0658_LRED

ST00763 | 1485 L RED DTZ PIN AND JS 16-00
351600
570075 G6SCKTdz  65MAIN| [5700763 6 pindiz

065J RED 6-POLE DTZ plug "1"
065J RED 6-POLE DTZ plug "6"
147 ORG 6-POLE DTZ plug 3"
PLUG 6-POLE DTZ plug "4"
113 ORG 6-POLE DTZ plug "2"
PLUG 6-POLE DTZ plug 5"

06C L RED 6-POLE DTZ recept"1"
0658 L RED 6-POLE DTZ recept "6"
147_L ORG 6-POLE recept"3"
PLUG 6-POLE DTZ recept "4"
113_L ORG 6-POLE DTZ recept "2
PLUG 6-POLE DTZ recept"5"

5700763 6 SCKT dz
065 L RED 6-POLE DTZ plug 1"
[2 f=—— 0655_LRED — {0655 L RED 6-POLE DTZ plug "6’
147Z L ORG 6:POLE DTZ plug 3"

147Y L ORG 6-POLE DTZ plug "¢"
113Z L ORG 6-POLE DTZ plug "2"

113Y L ORG 6-POLE DTZ plug "5"

5700758 6 pindiz B5MAIN
065 RED 6-POLE DTZ recept ""
065S RED 6-POLE DTZ recept 6"
1472 ORG 6-POLE DTZ recept "3"

147Y ORG 6-POLE DTZ recept "4"
1132 ORG 6-POLE DTZ recept "2"

113Y ORG 6-POLE DTZ recept "5"

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)

5700763

5700758

065 RED Z-POLE DTZ récept™ T

LOADER and RAD|0 0p'|'|0N 2socket diz2pindtz | 0658 RED 2-POLE DTZ recept "2
5700763 6 SCKT diz 5700758
PANELRENOTE 065L RED 6-POLE DTZ plug"" | 065 RED 6-POLE DTZ recept ™
5700545 0655 L RED 6-POLE DTZplug 6" | |065S RED 6-POLE DTZ recept 6"
081_L WHITE——={7 | 147 ORG 6-POLE DTZplug"3" | | 1472 ORG 6-POLE DTZ recept 3"
H8.LRED 065 RED 147V L ORG 6-POLE DTZplig™¥" | | 147Y ORG 6-POLE DIZ recept 4"
5700758 MES LRED EggggsﬁERDED 1132 LORG 6-POLE DTZ plug"2" | | 113 ORG 6-POLE DTZ recept "2
148 RED DTZ SOCKET %0%7%% 1485_L RED DTZ PIN AND JS 16-00 - 113 L ORGE-POLE DTZplug"s" | | 113Y ORG 6-POLE DTZ recept 5"
RELAY 5700480
/|
#10 RING IN RADIO HARNESS TO GROUND BUSS OWARWHT g3 132R ORG
0B1E RWH] ,
045 RBLACK PIN 5 OF 12 PIN RADIO CONNECTOR o HEARORG
045AR BLACK
Sa7]] oM
BEWD oo
CONN 1 GI2[A][e]| 5700542
6IE][4]0]]  raDoRENOTE H
5700545
A NE
VAR ORG ] 18R ORG
500758 GSCKTOZ  GoMAN| [5700763 6 pindz
AV 065_R RED 6-POLE DTZ plug™1" | [06C L RED 6-POLE DTZ recept "1
B 0655_R RED 6-POLE DTZplug 6" | |065B L RED 6-POLE DTZ recept"6" | —
147 ORG 6.POLE DTZplug"3" || 147_L ORG 6-POLE recept"3"
PLUG 6-POLE DTZ plug "4" PLUG 6-POLE DTZ recept"4"
COGSJ RED 6-POLE DTZ |ug§"U5ED 113 ORG 6-POLE DTZplug"s" | | 113_L ORG 6-POLE DTZ recept "2
065 RED 6-POLE DYR S Y 148 RRED SOCKET PLUG 6-POLE DTZ plug 6" PLUG 6-POLE DTZ recept 5"
148 L REDDTZ SOC@

5700771 - R - R160 RADIO HARNESS

5700774 - R - R100E RADIO HARNESS

PARTS

148 RED DTZ SOCKET

5700758 - MAIN SWITCH HARNESS

REFERENCE

5700758 | [ 5700758
4SCKT dd | 4pindiz | 148 RED 4-POLE DTZ BUSSED FEEDBACK RECEPT

5700763 - L - LOADER HARNESS

2 socket diz

5700763
2 pindtz

RADIO

065C_L/148L RED 2-POLE dz receptacle "1"
065B_L RED 2-POLE dtz receptacle "2"

FO-9




MAIN HARNESS - CONTROL PANEL (5701025)

A2WHITE

PANEL TOP CORNER

14 WHITE

5701025
MAIN HARNESS

0500812012 NEW HARNEWW
15PINK SRED

FUEL GAUGE

BLACK SOCKETA
PAELUSHT  WHITE SOCKETB
PLUG SOCKET'C

7500706

CONTROL PANEL

5701025 2 SCKT diz 6
065J RED 2-POLE DTZ plug "
065 RED 2-POLE DTZ plug "2*

SMAIN

#2 GROUND PLUG

5700769 FLUID COUPLER HARNESS
130AORMGE [ ]

5701025 2 pindiz 65MAIN
065 RED 2-POLE DTZ recept "1"
13 655 RED 2-POLE DTZ recept "2

1138 ORG PIN'A'
111B WHT PIN'B'
PLUGPINC

| —
144 0rg SZ 16 PIN JFFY SPLICE JS 16-00 BWHT' 145 WHT 12"
8 WHT *11]
81 WHT "3 OR3WHT "0
WOWHT4  12IWHT'G"
BOWHT &
# GROUND PLUG
CATPLUG
CATERPLLAR  DEUTSCH J—
RECEPTACLE _ DI0B6S BWHTZ {11 WHT
ENGINESTOP 1| [ 5SCKT1 |o4spLack BOWHT 3 127 WHT 12"
THROTTLE-2| | SSCKT2 ({58 GREEN
REMOTE START-3| | >SCKT3
KEY POWER-4| | »SCKT4
THROTTLE-5| | SCKT5 (9 YELLOW
O ENGINE ALARNS 6| | >SCKT6
UNPLUG THIS WHEN 18 .
TROUBLESHOOTING ENGINE 148 RED'SZ6 SCKT ™1
COVERNOR 4300034 148 R RED DTZ SOCKET IN RADIO HARNESS i 8 RED 4POLE DTZPLUG
4B NAN| [ 148 MAN
148, RED DTZSOCKET N ST01031 i |4 SOKT g 8 RED +POLE DIZ BUSSED FEEDBACK RECEPT
s SPARE 1
8 TUB COVER NOUT
TUBCOVER UPDOWN CONVEYORRUN CONVEYOR FOLD CONVEYOR LIFT
AZARED  GOVERNOR COMNECTOR 5700543 i 5700542 5700544 CON%)&QSWING 5700542 5700542
COMN2
- tows o cous o oy CIRCUIT BREAKER ENCLOSURE
[8] [Tfm BT [8] [Tl S1ABWHIE ] @™ G @™ (] [T i [~ CRCUT BREAKER ENCLOSURE |
ATYELLOW—= % 105LTBLUE —=1 084K VIOLE] 10?;R:EE ”g“:EvD'OLET 168LT BLUE =1 ) 129YEL —» OBFVIOLET  pgepy jp—mt 1] (4] 47PNk ——={T] [4] / 5700289 Rl
65 RED—=1 21 L5 ] I | ere 43RED =t ] 136 REl (7] [Ehe—iFReD 13 RED 7] 5 13CRED (5] BUSS BAR BUSS BAR
18BROWN~=13] 6] 106 GREE 3] g vioier | T4TA OMIVIOLET ©BPNK  —=13] [6] 128BLUEH—={3] [6] BGVIOLET 087 GRA (3] [6] so8lUE—t3] [6] ‘ SO0 Lyeipen | | g peg 5700290
KRED 084K VIOLET e | T VOLT g TBRED j (215 AMP BREAKERS 112RED onle SiMER
/ 5701043 146RED eyl 62LOADER RADIO 12 PIN RECEPTACLE
! b 19A LOADER PINT O17C YEL
| 5701042 {10 AP BREAER
STANDARD MACHINE S0ES INTO 148 PLUG (5)10 AMP BREAKERS 13RED 101042 10AYI BREAKER PN mCENK
\ I 5701042 2234'%)] 7o | 0T | DAUP BREARER P 0B LK
/ - A
HOSPADE \ g Lo 15AYP 6A KPTO Y
\ i) 15AP 67 KPTO e %;!;CVYJEL
LOADER QPTION, SPLICE INTO 48 L IN 5701031
27 BLACK #10 SPADE LIGHTS SCREEN SWITCH PLATFORM RASE e DL S S BRI 13 1485 RED TICRED PIN10 046G BLUE
5700545 5700544 SERVICE LIGHTS . L
7B BLACK #10 SPADE, Pt 5700542 oo S PIN 11 1598 YEL
_CONNG CONN15 CONN4 HCDWHIE el LOADER CABLOCAL PANEL DT04-12p PIN12 018CBRN
@) € Gkl n (T PTREWHT B ' Z HDOIOT ST WITH MOUNTING CLIP 1027-003-1200
O +- SENSOR MTRVLV 1472 ORG —=Ht 4] 1132 0RG
146RED —=15 ] MRED  ypeep % % OB4R VIOLET 5 e 181|RED
= - 13QRED ] 152086
147y ORG—=t8]_[3 13YOR  yogp RED—={ (3] [5] DT RAD(OGP\NPIT::ZEP;[:S%ERN
13 1488
o () s o o [0 s BNs o
90LTGREEN ] Eon  s5|os d E‘#é ?(I)-éJgGRN
y Rado Shack 276-1144 o ; 5
90Diode gl 25|58 [ P PING 104C TAN
90A LT GREEN /31 (0 1o 129 19 DTO046P
WITH MOUNTING CLIP 1027-003-1200
45h 1500 [ 416, 11CE 17Al s‘d%
Aﬁgsjlﬁﬂ 0l gy O8Mep /Bl | B s 7L m oA o5
T s AL oS o 1'18'\
23BRED 25 198158 155 oBlm  pElS 18 18] igg
1o BBWHITE SPARE4 SPARE3
LEFT JACK RIGHT JACK .
HCRED il 050 BULKHEAD - MAIN HARNESS - SOCKETS L KHEAD - MAIN HARNESS _ {BULKHEAD - LOADER OUTPUTS
| / CONNS - SENSORS r;m% gmg% SOLENOIDS SOCKET1 0178 YEL
= SOCKET1 014 WHT SOCKET2 0188 BRN
kD) @y Vel @) e (8] (1l 8fEF WHIE le—— 81DEWHITE KEEP THESEWRESINSIDE | |S0cker2 i PINK PIN3 046A BLUE S0GKETS ALK
P S il cenamire..) (B0 feo i —l
. ‘ | . | (5 19NRED  13NRED 13LRED
OO OO e S o AT el S GRAIEND) | 0T (R
HOURMETER HOUR METER 084R VIOLET 084P VIOLET SOCKET7 035 WHT (ALARM GROUND, COULD SPLICE) PINS 084 VI SOCKETS 0868 BLUE
5700506 5700506 SOCKET8  PLUG PIN9 086A BLUE SOCKET9 ~ 0878 GREY
— 7 SOCKET9 ~ PLUG PIN10 087A GREY SOCKET 10~ KEY PIN 0413:215-1605
GRINDING HOURS TOBFOURS SOCKET 10 PLUG PIN 11 088A GRN SOCKET 11~ KEY PIN 0413-215-1605
VMAORG o vioLer SOCKET 11 PLUG PIN 12 089A TAN SOCKET 12 1038 BRN
2DRED gggﬁg}z }%\%T1FRNTLGHTGNDKEEPSEPARATE) Em H 83% EBGRN g%gﬁ }%EITANBLU
RESETBUTTON SOCKET 14 [126A RED PIN15 092 BLK SOCKET 15 1068 GRN
100652 SOCKET 16 127 WHT (RAD SCRN MTR GND KEEP SEPARATE) PIN16 91192 SHIELD SOCKET 16 113Y ORG
ST0065 SOCKET 16 {145 WHT (REAR LGHT GND KEEP SEPARATE) PIN17 103A BRN SOCKET 17 1137 ORG
BOOT SOCKET 17 PIN18 104ATAN SOCKET 18 147Y ORG
5700510 SOCKET 18 PIN19 105A LT BLU SOCKET 19 1288 BLUE
SOCKET 19 (182 0RG PIN20 106A GRN SOCKET20 1472 ORG
S L e S e
SOCKET 22 D27 BLACK PINZ3 115 YEL SOCKET23 158 GRN
SOCKET23 261227 SHIELD PIN24 117 PINK SOCKET 24 150A YEL
SOCKET 24 PLUG PINZ5 120RED SOCKET25 PLUG
SOCKET 25 KEY PIN 0413:215-1605 PINZ6 1284 BLUE SOCKET26 113 ORG
SOCKET2%5 PLUG PIN2T 129A YEL SOCKET27 147 ORG
SOCKET 27 PLUG PIN2B PLUG SOCKET 28 0B3WHITE
SOCKET 28 PLUG PIN29 PLUG SOCKET29 099 WHITE
SOCKET29 PLUG PIN30 168A LTBLU SOCKET30 121 WHITE
SOCKET30 PLUG PIN31 PLUG SOCKET31 168BLTBLUE
SOCKET31 PLUG

1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP) PARTS REFERENCE

FO-10



CONTROL PANEL (5701031)

5701031
CONTROLPAEL

MODIFICATIONS

05114/2012REV 0

GROUND BUSS #3

IN 5700776

JUMPERS

72B RED #10 RING; #10" RING (14") 10 GAUGE avp

PIN3 7023

PIN 1 7021 WHITE
PIN2 7022 WHITE

PIN 4 7024 WHITE

WHITE

DT06-25

12ga.

DTP06-4S

#3 GROUND PLUG

020A_L WHT DTZ Size 12 Socket "1"
20B_L WHT DTZ Size 12 Socket "2"
081_C WHITE DTZ Size 12 Socket "3"

28 WHITE DTZ Size 12 Socket "4"

5701025 6 pindtz

B5MAIN 5701031
065 RED 6-POLE DTZ recept"1"

065S RED 6-POLE DTZ recept "6"

065 LOADER PLUG
065 L RED 2-POLE DTZ plug "1"

065S L RED 2-POLE DTZ plug 2"

148 RED 4-POLE DTZ PLUG
IN 5701025 148_L RED DTZ SOCKET

C065J RED 6-POLE DTZ plug "1"
065J RED 6-POLE DTZ plug 6"

5701025 6 SCKT dtz 65MAIN

DT04-2P

5701031 065 LOADER RECEPTACLE
065C L RED 2-POLE DTZ recept 1"

0658 L RED 2-POLE DTZ recept"2"
RADIO HARNESS MOUNTING CLIP 1027-003-1200
CATERPILLAR  DEUTSCH
RECEPTACLE  DT06-65
ENGINE STOP-1] >SCKT1 | 045 BLACK IN 5700758
THROTTLE-2| >SCKT2 158 GREEN IN 5700758
REMOTE START-3| >SCKT3 “53_|PIN 3 ORANGE
KEY POWER-4| >SCKT4 [073 ORANGE IN POWER HARNESS MURPHY
THROTTLE-5| >SCKT5 |159 YELLOW IN 5700758 TATTLETALE
ENGINE ALARMS -§| >SCKT 6 “165.L PIN 6 WHITE - 5871005(€:>2N0G
UNPLUG THIS WHEN
TROUBLESHOOTING ENGINE 13TAVIOLET }ﬂ(@ o @%
PR Z| | 2 S
= g ™ |
el
S 130_L ORG #10 RING "KPTO COUPLER NC"
L 133 L WHT/RED #10 RING "KPTO COUPLER §2"

—137_L VIOLET #10 RING "KPTO COUPLER B"
1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)

CIRCUIT BREAKER ENCLOSURE

(5701042 - 10 AMP BREAKER|
5701043 - 15 AMP BREAKER
1SAMP 1O o | 112
5700495 )
© o 16
AVRIO| 0| 120
5700291
10AVPO)] O | 13
7
10AWP|O] O 23
10AMP||©)| © |24 KPTO
10AMP|@| O | 5,126
A ]

.

L/
J
TARE) e
728 RED

( 5700289-ENCLOSURE )
5700290 - BUSS BAR

10 AMP @ 13 LOADE

©)
19A LOADER
AP o
T8 ©) 19BLOADER
5701042 - 10 AMP BREAKER

10A
5701043 - 15 AMP BREAKER
5701044 - 30 AMP BREAKER

6A KPTO

6Z KPTO

72CRED

85H

==

O POWER RELAY 1 - POWEEORELAYZ
71 RED 6 GA |==% 171RED10GA
72A RED included in 5701025

72B RED included in 5701031
72C RED included in 5700769

BULKHEAD

PIN1 019A LRED 12 GA
PIN2 0198 LRED 12 GA m 11g FIfLLllJJg
PIN3 020A_L WHITE 12 GA

PIN4 020BL WHITE 12GA PIN17 153 L ORG

CONN'1

5700545 PIN 18 PLUG
PIN5 013 LRED
PANELIREMOTE SN e PN 19 147 1
PIN7 PLUG
081_L WHITE PIN8 065C LRED B‘N%} Bng
148 LRED|[4] [11{065_L RED PIN9 PLUG PIN23 PLUG
— 1485_[ RED 0655 L RED PIN 10 PLUG PIN 24 PLUG
5] (310858 L RED PIN 11 PLUG PIN 25 PLUG
- PIN 12 PLUG PIN 26 PLUG
TQIAET PIN 27 PLUG
PIN13 130 L ORG PIN 28 165 L WHT
1485_L RED DTZ PIN 14 133 WHTIRED PIN 29 PLUG

—L 1 ]
13 148SRED IN 5701026

PARTS REFERENCE

FO-11



LOADER OPTION - HARNESS (5701032)

PUTS 31 SCKT CONNECTOR
e A101032  NOTE: L 1S USED TO IDENTIFY THE WIRES AS PART OF THE LOADER HARHNESS o L
: - 12
oy gy O NOTE - EITHER 57001033 OR 57001032 ARE USED ON A MACHINE, NOJEBF{OgPTION st
PIN4 046 LBLU ac
A MODIFICATIONS 57001033 IS ON STANDARD MACHINE, 57001032 1S USED WITH THE LOA e
U . 05/14/2012 REV 0 SO0ET? tet o
EINS 829{8% A gggKETQ 047 LPNK
PIN10  PLUG MOTOR GROUND STUD SOCKET 10 046, L BLU
PINt1 PLUG 5700635 | _185RED SOCKET 11 PLUG
PIN12 103 L BROWN SOCKET 12 PLUG
iz s
Em % 182{ I('BTREILUE ROTOR HOSLPWACRIDWE ¢ .7 | SOCKET 15 0843 L VIOLET
PIN16 113V LORG 4300009 T I | SOCKET 16 083 LPINK
PIN17 1132 LORG SENSOR ; @ | SOCKET 17 PLUG
PIN18 147 L ORG MANUAL FLE GRCUIT BREAKER ® MOTORWINDINGS STUD | | SOCKET 18 153_L ORG
PIN'19 112782ELB(|3lFJ{G MANUAL RESET BREAKER IN TRIPPED POSITION 71 RED : —F : ggg&g ;(9) ??gIL(\)I\éI-CIJ!TE
P2 e G0ANP 24VOLT 71 RED n 5701030 27 BLAC O 5700640 | = e R
ANZ 155, OREEN o 26 RED FORMARDA | -~ | SOCKET 23 103L BROWN
PIN24 1591 YEL 185 RED VALVE g | | SdET I LBRC
B 150 4 GOVERNOR VALVE | —F— | | SOCKET25 1057 LT BLUE
PIN26 11371 ORG 5700640 . - | - | SOCKET 26 106L GRN
PIN27 147 LORG e 9192 SHELD 4300065 WHITE A ' } || SOCKET 27 PLUG
PIN28 063 LWHITE BATTERY DISCONNECT SWITCH s REVERSE , | REr o (ST Rl
weg oL
A QS%TZE%T - || K AC UNIT BEHIND CAB SOCKET 31 149_LDK GRN
2USIPT- 185 BLACK RED  BLAC
TOST01030 29.SCKT CONNECTOR WRE WIRE SEEALSO - LOADER CAB SCHEMATICS sooer o 17D 26k
KET1 019A L RED 126G 091 RED 2POLE WP 150 TOWER A" 056, L ORANGE SOCKET 2
gggKETZ 0198 L RED 12 GA 092 BLK 2-POLE M/P 150 TOWER "B gggﬁmoaggﬂtf&al T1§ %\GA
SOCKET3 020R L WHITE 12 GA SOCKET ¢ 0% LK
SOCKET 4 020B L WHITE 12.GA i SOCIET S 1AL 1
S00KET %3W—IL4IF%EED —— SOCKET 7058 LT BLUE
SOCKET7 PLUG By 5F ' 29 SCKT CONNECTOR SOCKET8 147 | ORG
e
SOCET 1P ENGINE SENSORS ; SOCET 1 W LORG
12 PLUG CAB RAISE HIGHT OUTRIGEER SOCKET 13 123 BLKWHT
SOCKET 13 130 L R DING UNIT ReDlt2 111 21 LWHITE SOGKET 14 124 WHTIDK BLUE
SOCKET 14 133WHTRED TACH SEN i S PR W — s LWHTERED (2 1 2. SOOKET 15 15T
SOCKET 6 LG s —m T aw 0 SOGKET 17 167 TAN
SOCKET 7 153 L ORG LA NG | OND, | o L qpay  LEFTOUTRIBGER 121 L WHITE | (1" 21| 124 L WHITEIBLUE SOCET {8 27 | BLACK
SORKET 1 114 56_L WHITE PIN 3 121E_L WHITE 1 - SOCKET 20 26 L RED
20CKET 20 PLUG 123 L BLACKMHITE L2 11| 1218_L WHITE T 2L,
TcH o oo
o B EM VALVE AGG 1120 22,1 WHITEIGREEN SOCKET 24 133 WHTIRED
ol R L
o 0638 nan 750
B e OURGGERVAIE S
Qo2 165 L T e o 0634 L WHITE 5/16" RING, 2 SOLENOIDS EACH VALVE, 4000485 SOO(ET 28 WTLORG
SOCKET 29 PLUG OIL PRESSURE SENDING UNIT ENGINE TEMPERATURE SENDING UNIT -
HD 36.24-295E-059 5700500 057 | YELLOW, #10 RING 700502 058 L LT BLUE, #10RING,

-12
PARTS REFERENCE FO
1150/1155 HAYBUSTER TUB GRINDER (SN 23-2HJ-0191 AND UP)



